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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based

on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
TEL : +886-3-582-8001 Page Number 4 of 24
FAX : +886-3-582-8958 Issued Date : Aug. 27,2025

Report Version : V1.0



Report No. : 2570523R-RFNAV02S-K

D DEKRA

Revision History

Version Description Issued Date
V1.0 Initial issue of report Aug. 27, 2025
TEL : +886-3-582-8001 Page Number 5 of 24
FAX : +886-3-582-8958 Issued Date Aug. 27, 2025

Report Version

V1.0




Report No. : 2570523R-RFNAV02S-K > DE KRA

Permissive Change

Report No. Version Description Issued Date

2480097R-RFUSV03S-A V1.0 Original application. Oct. 18, 2024

Class | Permissive Change:

1. Add the Brand Name “LHP Telematics”.

2. A fact “LHP Tel ti
2570523R-RFNAV02S-K | V1.0 Lfg,,a new manutacturer elematics, Aug. 27, 2025
After evaluation, it is not necessary to re-test and all

test data was from original report.
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Summary of Test Result

gg F:;ret Test Items (P A%%S/Llil';“_) Remark
- AC Power Line Conducted Emission N/A Note
3 Emission Bandwidth PASS B
4 Maximum Conducted Output Power PASS -
5 Maximum Power Spectral Density PASS B
6 Transmitter Radiated Spurious Emission PASS -
Note:
It was supplied power by DC-Powered for EUT. It's not necessary to apply to AC Power Line Conducted
Emission test.

Comments and Explanations

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer..
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1. General Information

1.1. EUT Description

Frequency Range 5150 ~ 5250 MHz
5250 ~ 5350 MHz
5470 ~ 5725 MHz
5725 ~ 5850 MHz

Operating Frequency / | IEEE 802.11a 5180 ~ 5240 MHz / 4 Channels
Channel Number IEEE 802.11n/ac (20 MHz) 5260 ~ 5320 MHz / 4 Channels
5500 ~ 5720 MHz / 12 Channels
5745 ~ 5825 MHz / 5 Channels

IEEE 802.11n/ac (40 MHz) 5190 ~ 5230 MHz / 2 Channels
5270 ~ 5310 MHz / 2 Channels
5510 ~ 5710 MHz / 6 Channels
5755 ~ 5795 MHz / 2 Channels

IEEE 802.11ac (80 MHz) 5210 MHz / 1 Channel
5290 MHz / 1 Channel
5530 ~ 5690 MHz / 3 Channels
5775 MHz / 1 Channel

Type of Modulation | |EEE 802.11a/n OFDM-BPSK, QPSK, 16QAM, 64QAM

IEEE 802.11ac OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM

Antenna Information

Antenna Gain (dBi)
Ant. Brand Name Model No. Type
U-NII 1 U-NII 2A U-NIl 2C U-NII 3
1 Green Antenna | GADWIFI-DPO1 FPC 3.07 2.85 4.67 4.53

1.2. EUT Information

EUT Power Type From DC power supply

EUT Function X | Point-to-multipoint [] | Point-to-point

TPC Function [] | with TPC Function X | Without TPC Function

Vehicle Support Options  |[X] | Yes ] |No

Weather Band I | With 5600 ~ 5650 MHz | ] | Without 5600 ~ 5650 MHz

(5600 ~ 5650 MHz)

Beamforming Function [] | With beamforming X | without beamforming

ER [] | Outdoor AP [] [Indoor AP

[] |Fixed P2P AP X | Client

TEL : +886-3-582-8001 Page Number : 8 of 24
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1.3. Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFRFCC Part 15

+  ANSI C63.10-2013

+  KDB 789033 D02 v02r01

The following reference test guidance is not within the scope of accreditation of TAF.
+  KDB 662911 D01 v02r01

+  KDB 412172 D01 v01r01

1.4. Testing Location Information

Testing Location Information

Test Laboratory : DEKRA Testing and Certification Co., Ltd.

ADD: No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.

(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958
Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

1

ADD: No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.

(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958
Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2

Test site number for address 1 includes HC-SR02 and HC-CB10. Test site number for address 2 includes
HC-CB02, HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Environment

Test Condition Test Site No. Test Engineer °C I %) Test Date
(o]
RF Conducted Emission HC-SR12 Clemens Fang | 21.5~25.5/55~61 | 2024/08/10~2024/08/16
Radiated Emission HC-CB04 Ling Chen 20~25/60~65 | 2024/08/09~2024/08/16
Cyril Chen

Radiated Emissions Hc-coz | SeottChang | oy o5 51-58.5 | 2024/08/12~2024/08/16
Co-location Gary Liao
TEL : +886-3-582-8001 Page Number 1 9 of 24
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1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
Emission Bandwidth + 636.54 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density + 247 dB
. . . _ + 3.52 dB below 1 GHz
Transmitter Radiated Spurious Emission % 3.56 dB above 1 GHz

1.6. List of Test Equipment

HC-SR12

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
High Speed Peak Power | o1 ML2496A 1602004 0.3-40 GHz 2023/10/25 2024/10/24
Meter Dual Input

Pulse Power Sensor Anritsu MA2411B 1531043 0.3-40 GHz 202311025 | 2024/10/24
Signal & Spectrum R&S FSV40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer

HC-CBO4

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and Spectrum R&S FSVA40 101435 10 Hz-40 GHz 2024/05/17 2025/05/16
Analyzer

Trilog Broadband Antenna | Schwarzbeck | VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
Double Ridged Horn RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2023/11/17 2024/11/16
Antenna

Horn Antenna Schwarzbeck | BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Pre-Amplifier EMCI EMC01820 980364 30M-8 GHz20 dB | 2024/06/04 | 2025/06/03
Pre-Amplifier EMEC EMO1G18GA | 060835 1-18 GHz,50 dB | 2024/07/16 2025/07/15
Pre-Amplifier DEKRA AP-400C 201801231 18G-40 GHz,48 dB | 2023/10/03 2024/10/02
EMI Test Receiver R&S ESR7 102260 10 Hz-7 GHz 2023/11/27 2024/11/26
Magnetic Loop Antenna Teseq HLA 6121 44287 0.01-30 MHz 2023/10/13 2024/10/12
Coaxial Cable(11m) Suhner SF102 SF104 |HC-CB04 30M-18 GHz 2023/08/08 2024/08/07
Coaxial Cable(11m) Suhner SF102 SF104 |HC-CB04 30M-18 GHz 2024/08/07 2025/08/06
Coaxial Cable(3m) Suhner,Rosnol | SF102_UP0264 |HC-CBO4-1 18G-40 GHz 202308114 | 2024/08/13
Coaxial Cable(3m) Suhner,Rosnol | SF102_UP0264 |HC-CBO4-1 18G-40 GHz 2024/08113 | 2025/08/12
Radiated Software Audix e3V9 HC-CBO4 1  |N/A N/A N/A
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HC-CBO02

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 10 Hz-40 GHz 2023/10/03 2024/10/02
EXA Signal Analyzer Keysight N9010A MY51440132 10 Hz-44 GHz 2023/12/11 2024/12/10
I\:'t‘;gn::adband Schwarzbeck  |VULB 9168 1272 30 MHz-2 GHz 2024104129  |2025/04/28
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Pre-Amplifier EMCI EMC01820I 980365 30M-8 GHz,20 dB 2024/04/02 2025/04/01
Pre-Amplifier EMEC EM01G18GA 060741 1G-18 GHz,50 dB 2024/04/23 2025/04/22
Pre-Amplifier DEKRA AP-400C 201801231 18G-40 GHz,48 dB 2023/10/03 2024/10/02
Radio Communication . LTE & Cat.M1 &

Tester Anritsu MT8821C 6261915489 NB-IOT 2023/10/30 2024/10/29
Coaxial Cable(13m) Suhner SF104 HC-CB02 30M-18 GHz 2024/08/07 2025/08/06
Coaxial Cable(3m) Suhner,Rosnol  |SF102_UP0264 [HC-CB02-1 18G-40 GHz 3 m 2023/08/14 2024/08/13
Coaxial Cable(3m) Suhner,Rosnol  |SF102_UP0264 |HC-CB02-1 18G-40 GHz 3 m 2024/08/13 2025/08/12
Radiated Software Audix e3 V9 HC-CB02_1 N/A N/A N/A

Note: All equipment upon which need to calibrated are with calibration period of 1 year.

TEL : +886-3-582-8001 Page Number 11 of 24
FAX : +886-3-582-8958 Issued Date : Aug. 27,2025
Report Version : V1.0



Report No. : 2570523R-RFNAV02S-K

D DEKRA

2. Test Configuration of EUT
21. Test Condition

EUT Operational Condition

Testing Voltage

DC 12V

2.2, Test Frequency Mode

Test Software

DutApiSisoACDuallf

Modulation Fr?&llj_'ezr;cy Power Setting

5180 13.0

5220 13.0

5240 13.0

5260 13.0

5300 13.0

5320 13.0

802.11a 5500 13.0
5580 15.0

5700 15.0

5720 16.0

5745 17.0

5785 16.0

5825 15.0

5180 13.0

5220 13.0

5240 13.0

5260 13.0

5300 13.0

5320 13.0

802.11ac (20 MHz) 5500 13.0
5580 15.0

5700 15.0

5720 17.0

5745 17.0

5785 16.0

5825 15.0

TEL : +886-3-582-8001 Page Number 12 of 24
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. Frequency :
Modulation (MHz) Power Setting
5190 15.0
5230 16.0
5270 16.0
5310 14.0
5510 15.0
802.11ac (40 MHz)
5550 16.0
5670 16.0
5710 18.0
5755 19.0
5795 18.0
5210 15.0
5290 13.0
5530 14.0
802.11ac (80 MHz)
5610 16.0
5690 17.0
5755 17.0
TEL : +886-3-582-8001 Page Number 13 of 24
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2.3. Duty Cycle

On Time

Modulation
(ms)

On+0Off Time
(ms)

Duty Cycle
(%)

Duty Factor
(dB)

1/T Minimum
VBW (kHz)

802.11a -

- 100.00 0.000

0.010

802.11ac (20 MHz) -

- 100.00 0.000

0.010

802.11ac (40 MHz) -

- 100.00 0.000

0.010

802.11ac (80 MHz) -

- 100.00 0.000

0.010

Note: The duty factor will compensation encompasses for the total power spectral density.

802.11a

802.11ac (20 MHz)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 10 MHz Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 10 MHz
o Att 40dB @ SWT 5ms @ VBW 10 MHz o Att 40dB @ SWT 5ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
(@ 1Pk Cirw (@ 1Pk Cirw
Lél M1[1] 20.49 dBm)| M1[1] 19.56 dBm
pit 1. 0 m M1 L 2 -00000 ms|
e n WA T T bl -~ " " I e " s
O RCTR PR AT IO P TRRI W TN WWWWWWM&M TPTER SRR SASVIEC NSRRI SR PO S jﬂ“ TP TP SR OOV b o
1.00000 ms 1.00000 ms
10 df 10 df
0 di 0 di
-10d -10d
20d 20d
-30d -30d
-40d -40d
S0 d S0 d
60 d 60 d
CF 5.18 GHz 1001 pts 500.0 ps/ CF 5.18 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 1.0ms 20,49 dBm ML 1 1.0ms 19.56 dBm
D1 M1 1 1.0ms 0.98 de D1 M1 1 1.0ms 1.34de
D2 M1 1 2.0 ms -1.09 dB D2 M1 1 2.0 ms 0.39 de
Date: 10.AUG.2024 11:17:29

Date: 10.AUG.2024 11:59:47

802.11ac (40 MHz)

802.11ac (80 MHz)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 10 MHz Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 10 MHz
o Att 40dB @ SWT 5ms @ VBW 10 MHz o Att 40dB @ SWT 5ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
[@ 1Pk Clrw! [@ 1Pk Clrw!
M1[1] 15.90 dBm| M1[1] 13.63 dBm|
1.00000 ms| 1.00000 ms|
20 d e 20 di
ot AR SIS ST TS bt A TRt ol e D 1] 0-14 diy
i Wt W PTOY TR Ll T S Lo W
ou 190000 m ‘15‘"1!‘"' T, SRR L R By ANy
od od
-10 df -10 df
20 d 20 d
30 d 30 d
-40 di -40 di
-50 -50
-60 -60
CF 5.10 GHz 1001 pts 500.0 ps/ CF 5.21 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 1.0 ms 15.90 dBm M1 1 1.0 ms 13.63 dBm
D1l mi| 1 1.0 ms 1.67 dB D1l mi| 1 1.0 ms 0.14 dg
02| M1l 1 2.0 ms 0.04 dB 02| M1l 1 2.0 ms 1.10 dB
Date: 10.AUG.2024 12:23:40

Date: 10.AUG.2024 12:58:28
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24. The Worst Case Measurement Configuration

Tests ltem Emission Bandwidth
Maximum Conducted Output Power
Maximum Power Spectral Density

Test Condition Conducted measurement at transmit chains
Tests ltem Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz | Transmit

Operating Mode > 1GHz | Transmit

The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission test.
The worst case was found at Z axis, so the measurement will follow this same test configuration.

Tests Item Simultaneous Transmission Analysis - Radiated Emission Co-location
Test Condition Radiated measurement
Operating Mode Transmit
1 WWAN LTE + WiFi 2.4 GHz
2 WWAN LTE + WiFi 5 GHz
3 WWAN LTE + Bluetooth

Refer to Appendix F for Radiated Emission Co-location.

Tests Item Simultaneous Transmission Analysis - Co-location RF Exposure Evaluation
Operating Mode Transmit
1 WWAN LTE + WiFi 2.4 GHz
2 WWAN LTE + WiFi 5 GHz
3 WWAN LTE + Bluetooth

Refer to DEKRA Test Report No.: 2570523R-RFNAV02S-M for Co-location RF Exposure Evaluation.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. The modulation and bandwidth are similar for 802.11n mode for HT20/HT40, 802.11ac mode for
VHT20/VHT40/VHT80, therefore investigated worst case to representative mode in test report.
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2.5. Tested System Details

No. Equipment Brand Name Model No. Serial No.
1 DC Power supply Topward 6303D 809497

2 Notebook Lenovo 80T7 PFOMEEBO
3 Network cable connector DEKRA z7 N/A

2.6. Configuration of tested System

Connection Diagram
3) (€
(1)
(A)
(B}
EUT
(2)
Signal Cable Type Brand Name Model No. Signal cable Description

A Power Cable DEUTSCH N/A Non-Shielded, 1.9m

B M12 to RJ45 Cable Mouser 0985 YM57530 103 Non-Shielded, 1m

C RJ45 Cable DEKRA SITE SETUP Non-Shielded, 10m
TEL : +886-3-582-8001 Page Number : 16 of 24
FAX : +886-3-582-8958 Issued Date : Aug. 27,2025

Report Version : V1.0



Report No. : 2570523R-RFNAV02S-K > DE KRA

3. Emission Bandwidth

3.1. Test Setup

Spectrum Analyzer

-
oos

ie
Vil

EUT

Non-Conducted
Table

b (Ground Reference Plane =

3.2. Test Limit

99% & 26dB Bandwidth : No Required
6dB Bandwidth = 500kHz

3.3. Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033.
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.
DTS Bandwidth :

Set RBW = 100kHz, VBW = 3xRBW, Sweep time=Auto, Set Peak detector.

3.4. Test Result of Emission Bandwidth

Refer as Appendix A
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4,

41.

Maximum Conducted Output Power

Test Setup

Power Meter oo o Sensor
et ad

Non-Conducted
Table

= Ground ReferencePlane ==

4.2,

Test Limit

For an outdoor access point and an indoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi. For client devices in the 5.15-5.25
GHz band, the maximum conducted output power over the frequency band of operation shall not exceed 250
mW provided the maximum antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26
dB emission bandwidth in megahertz. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the amount

in dB that the directional gain of the antenna exceeds 6 dBi.
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4. Forthe band 5.850-5.895 GHz:
For an indoor access point, the maximum e.i.r.p. over the frequency band of operation must not exceed 36
dBm. Indoor access points operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands must not exceed an e.i.r.p. of 36 dBm.
For client devices, the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm.
Client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must
not exceed an e.i.r.p. of 30 dBm.
For a subordinate device, the maximum e.i.r.p. over the frequency band of operation must not exceed 36
dBm.

4.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested according to U-NII test procedure of KDB 789033.

4.4, Test Result of Maximum Conducted Output Power

Refer as Appendix B
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5.

5.1.

Maximum Power Spectral Density

Test Setup

Spectrum Analyzer

.
oo EUT

=
=5

Non-Conducted
Table

== (Ground ReferencePlang -

5.2.

Test Limit

For the band 5.15 ~ 5.25 GHz, the peak power spectral density shall not exceed 17 dBm in any 1 MHz band.
If transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral density shall
be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

For client devices in the 5.15 ~ 5.25 GHz band, the maximum power spectral density shall not exceed 11
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi

For the 5.25 ~ 5.35 GHz ,5470 ~ 5600 MHz and 5650 ~ 5725 MHz, the peak power spectral density shall
not exceed 11 dBm in any 1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are
used, the peak power spectral density shall be reduced by the amount in dB that directional gain of the
antenna exceeds 6 dBi.

For the band 5.725 ~ 5.850 GHz, the peak power spectral density shall not exceed 30 dBm in any 500 kHz
band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral
density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

The frequency band 5.850 ~ 5.895 GHz:

For an indoor access point operating in the 5.850-5.895 GHz band, the maximum power spectral density
must not exceed 20 dBm e.i.r.p. in any 1-megahertz band.

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,

the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band.

For a subordinate device operating under the control of an indoor access point in the 5.850-5.895 GHz

band, the maximum power spectral density must not exceed 20 dBm e.i.r.p in any 1-megahertz band.
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5.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033.

5.4. Test Result of Maximum Power Spectral Density

Refer as Appendix C
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6. Transmitter Radiated Spurious Emission
6.1. Test Setup

9 kHz ~ 30 MHz

EUT

Turntable

Antenna

Ss===p Ground Plane EHDD Receiver

30 MHz ~ 1 GHz

x

3m M

Antenna

il
. I

“==p Ground Plane Spectrum

* Turntable

Antenna Tower

Amplifier  Controller

| | —

]

Above 1 GHz

x

3m M

AE || EUT

150cm

Turntable

“ssmp Ground Plane Spectrum

Antenna

Antenna Tower

o000 Amplifier  Controller

Hooy | |

| | —
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6.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MHz) (uV/m) (dBuV/m) (m)
0.009 - 0.490 2400/F(kHz) 20 log (2400/F (kHz)) 300
0.490 — 1.705 24000/F(kHz) 20 log (24000/F (kHz)) 30
1.705 - 30 30 29.5 30
30-88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)

2. In the Above Table, the tighter limit applies at the band edges.

2. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuV/m@3m)
5150 — 5250 -27 68.2
5250 — 5350 -27 68.2
5470 — 5725 -27 68.2
=27 1 68.2 "1
*2 *2
5725 — 5850 10 1052
15.6 3 110.8 "3
274 122.2™
(i) Foran indoor access point or subordinate device, all emissions at or
above 5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz and shall
decrease linearly to an e.i.r.p. of —7 dBm/MHz at or above 5.925 GHz.
(i) Fora client device, all emissions at or above 5.895 GHz shall not exceed
an e.i.r.p. of =5 dBm/MHz and shall decrease linearly to an e.i.r.p. of —
5850 - 5895 27 dBm/MHz at or above 5.925 GHz.
(i) For a client device or indoor access point or subordinate device, all
emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz
at 5.65 GHz increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7
GHz increasing linearly to a level of 15.6 dBm/MHz at 5.72 GHz, and from
5.72 GHz increasing linearly to a level of 27 dBm/MHz at 5.725 GHz.

" beyond 75 MHz or more above of the band edge.

"2 pelow the band edge increasing linearly to 10 dBm/MHz at 25 MHz above.

"3 below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above.

“ from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Remark:

The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

1000000+ 30P . .
E= R uV/m, where P is the eirp (Watts).
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6.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The additional latch filter below 1 GHz was used to measure the level of harmonics radiated emission during
field dtrength of harmonics measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.

The frequency range from 9 kHz to 10th harmonics and included The frequency range from the lowest

oscillator frequency generated within the device up to the 10th harmonic was checked is checked.

6.4. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix D
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Appendix A. Test Result of Emission Bandwidth

Modulation Fr?&:ir;cy 99% (ﬁg:;/vidth 26dB(E/|T_|nZd)Width (k/llr:':)
99% & 26dB Bandwidth
5180 16.70 19.72 -
5220 16.70 19.76 -
5240 16.66 19.84 -
5260 16.66 19.64 -
5300 16.70 19.60 -
802.11a 5320 16.66 19.68 -
5500 16.66 19.64 -
5580 16.90 26.52 -
5700 16.70 19.92 -
5720
(U-NII-2C) 13.35 14.92 -
Limit
Modulation Frequency 99% Bandwidth DTS Bandwidth (MHz)
(MHz) (MHz) (MHz) 99% DTS
Bandwidth Bandwidth
5720
(U-NII-3) 3.27 3.28 - 0.50
802.11a 5745 19.82 16.56 - 0.50
5785 16.82 16.60 - 0.50
5825 16.74 16.56 - 0.50
TEL : +886-3-582-8001 Page Number 1 of 96

FAX : +886-3-582-8958




Report No.: 2570523R

D DEKRA

Limit
o, o a
Modulation Fr((a&llj_'ezr;cy 99% (Iiﬂag:;/vmh 26dB(E/|T_|nZd)WIdth (MHz)
99% & 26dB Bandwidth
5180 17.66 20.04 -
5220 17.66 20.00 -
5240 17.66 20.04 -
5260 17.66 19.96 -
17. 20.04 -
802.11ac 5300 66 0.0
(20 MHz) 5320 17.70 20.08 -
5500 17.66 19.96 -
5580 17.74 28.76 -
5700 17.66 20.08 -
5720
13.83 15.00 -
(U-NII-2C)
Limit
: Frequency 99% Bandwidth DTS Bandwidth (MHz)
Modulation
(MHZz) (MHZz) (MHZz) 99% DTS
Bandwidth Bandwidth
5720
3.83 3.88 - 0.50
(U-NII-3)
802.11ac 5745 18.02 17.64 0.50
(20 MHz)
5785 17.70 17.72 - 0.50
5825 17.70 17.64 - 0.50
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Limit
o : :
Modulation Fr((a&llj_'ezr;cy 99% (Iﬁ::;/vmh 26dB(E/|T_|nZd)WIdth (MHz)
99% & 26dB Bandwidth
5190 36.28 40.72 -
5230 36.44 42.72 -
5270 36.44 46.64 -
1 . 41.04 -
802.11ac 5310 36.36 0
(40 MHz) 5510 36.28 40.96 -
5550 38.28 79.92 -
5670 36.28 40.48 -
5710
(U-NII-2C) 33.14 35.64 -
Limit
: Frequency 99% Bandwidth DTS Bandwidth (MHz)
Modulation
(MHz) (MHz) (MHz) 99% DTS
Bandwidth Bandwidth
5710 3.22 3.24 - 0.50
802.11ac (U-NII-3)
(40 MHz) 5755 47.23 36.40 - 0.50
5795 45.71 36.40 - 0.50
F 99% Bandwidth 26dB Bandwidth Limit
Moduiaion | FTEUEnCY | 99% Band e (Hz)
99% & 26dB Bandwidth
5210 76.24 93.12 -
5290 76.08 81.76 -
802.11ac 5530 76.08 81.76 -
(80 MHz) 5610 76.24 99.52 -
5690
(U-NII-2C) 73.36 75.96 -
Limit
. Frequency 99% Bandwidth DTS Bandwidth (MHz)
Modulation
(MHz) (MHz) (MHz) 99% DTS
Bandwidth Bandwidth
5690
88002i\leac (U-NII-3) 3.20 3.24 - 0.50
(80 MHz) 5755 76.56 76.48 . 0.50
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For 99% Bandwidth:

802.11a /20 MHz / 6M / 5180 MHz / Ch36

802.11a /20 MHz / 6M / 5220 MHz / Ch44

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz

Date: 10.Aug.2024 16:26:41

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 16:21:29

At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm M1 10 d8m Mt
T 2
odBm 3 z odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.18 GHz 1001 pts Span 40.00 MHz CF5.22GHz 1001 pts Span 40.00 MHz
Type Ref Tre  Xwvalue Yalue Function _Function Result Type Ref Trc  Xevalue Yaalue  Function _Function Result
M1 5.184156 GHz 4.90 dBm M1 15224156 GHz 5.25 dBm
kil 1 5171648GHz 230 dBm OccBw  16.703206703 MHz kil 1 5211648 GHz -1.96 dBm OccBw  16.703206703 MHz
T2 1 5.188351GHz -2.37 dBm T2 1 5.228351GHz -2.03 dBm
Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 16:03:55 Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:57:58
At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 d8m M1 10 d8m Mt
T 2 T 2
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.24GHz 1001 pts Span 40.00 MHz CF5.26 GHz 1001 pts Span 40.00 MHz
Type Ref Trc  Xevalue Yalue Function _Function Result Type Ref Trc  Xevalue Yalue Function _Function Result
M1 15235844 GHz 4.98 dBy M1 15264156 GHz 5.02 dBm
kil 1 5231648GHz 221dBm OccBw  16.663336663 MHz kil 1 5251688GHz 1.51dBm OccBw  16.663336663 MHz
T2 1 5.248311GHz -1.65 dBm T2 1 5.268351GHz 211 dBm
Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:54:16 Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:52:09
At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm M1 10 dBm M1
T T
odBm 2 odBm z
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.3GHz 1001 pts Span 40.00 MHz CF5.32GHz 1001 pts Span 40.00 MHz
Type Ref Trc  Xwvalue Yalue Function _Function Result Type Ref Trc  Xwvalue Yalue  Function _Function Result
M1 15302078 GHz 5.60 dBm M1 15324156 GHz 5.04 dBm
kil 1 5201648GHz 1.97 dBm OccBw  16.703206703 MHz kil 1 5311688 GHz A1.71dBm OccBw  16.663336663 MHz
T2 1 5.308351GHz 214 dBm T2 1 5.328351GHz -2.30 dBm
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802.11a /20 MHz / 6M / 5500 MHz / Ch100

802.11a /20 MHz / 6M / 5580 MHz / Ch116

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz

Date: 10.Aug.2024 15:51:26

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz

Date: 10.Aug.2024 15:50:39

R gd T ONT Z54us VW 1MHr Made AuoFFT R gd T ONT Z54us VW 1MHr Made AuoFFT
Ontestr:Postive Pl Traca: MAX HOLD Ontestr:Postive Pl Traca: MAX HOLD
s dém s dém
net — net —
s0am s0am
w
Todem i Todem
0dBm T v 0dBm I 2
0 dem +odem
2046 2046
sodem sodem
waem waem
5dom 5dom
soaem soaem
04t 046
CF 5.5 GHz 1001 pts Span 40.00 MHz CF 5.58 GHz 1001 pts Span 40.00 MHz
T R T e Vs Fancion Fancion et T R T e Vs Fancior Fancion e
M T Ssotss sz amm M T sseairs a0 amm
RafLovel 300 6o Offset 15048 REW 200Kz (— RafLovel 300 6o Offset 15048 REW 200Kz One: 1032024 1514530
T g SWT 254us VW 1MHr Made AuoFFT T g SWT 254us VW 1MHr Made AuoFFT
Oetectr:Posive Pk, Trace: MAX HOLD Oetectr:Posive Pk, Trace: MAX HOLD
dem dem
net — net —
Baem Baem
10 dBm m1 10 dBm M1
T T 2
ocom ocom
048 048
a0 dom a0 dom
I VaVoaaule sodom | AN
waem waem
saem saem
5 dem 5 dem
048 048
G o So T CrrTn o So T
Type Ref Trc X-value Y-value  Function  Function Result Type Ref Trc X-value Y-value  Function  Function Result
M T Seosask a0 umm M 1" Srattss a5 umm
RafLovel 300 6o Offset 15048 REW 200Kz (———— RafLovel 300 6o Offset 15048 REW 200Kz P—
R gd T ONT Z54us VW 1MHr Made AuoFFT R gd T ONT Z54us VW 1MHr Made AuoFFT
Ontestr:Postive Pl Traca: MAX HOLD Ontestr:Postive Pl Traca: MAX HOLD
s dém s dém
net — net —
s0am s0am
M1
10 dBm 10 dBm L
T 2
odem odem
T T2
0 dem +odem
s T 2046
sodem sodem
waem waem
5dom 5dom
soaem soaem
04t 046
CF 5.745 GHz 1001 pts Span 40.00 MHz CF 5.785 GHz 1001 pts Span 40.00 MHz
T R T e Ve Farcion Fancionen T R T e Vasue Fancior Fancion e
M T S mads a5 am M T srrirs caalassamm
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802.11a /20 MHz / 6M / 5825 MHz / Ch165

802.11ac / 20 MHz / MCSO0 / 5180 MHz / Ch36

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:20:23

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:12:45

At 40dB  SWT 284us VBW 1MHz Mode Auto FFT At 40dB  SWT 284us VBW 1MHz Mode Auto FFT
Dotestor: Positive Peak, Trace: MAX HOLD Dotestor: Positive Peak, Trace: MAX HOLD
30d8m 30d8m
Linet — Linet —
20 dam 20 dam
10d8m 1 10d8m w1
v 2 T 72
0dem 0dem
“0d8m “0d8m
20d8m 20d8m
30d8m 30d8m
-40.dem -40.dem
50d8m 50d8m
50 dBm 50 dBm
70dem 70dem
CF 5.825 GHz 1001 pts Span 40.00 MHz CF 5.18 GHz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Ywalue Function Function Result
[ 1 5620116 GHz 6.11 dBm [ 15183317 GHz 447 dBm
T 1 5016648 GHz 136 dBm OccBw 16743256743 Mz T 1 5A71168GHz .10dBm OccBw  17.662337662 MHz
2 1 5833001 GHz 200 dam 2 1 5188831 GHz -1.74 dam
Ref Level 30.00dBm Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:41:51 Ref Level 30.00dBm Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:08:44
At 40dB  SWT 284us VBW 1MHz Mode Auto FFT At 40dB  SWT 284us VBW 1MHz Mode Auto FFT
Dotestor: Positive Peak, Trace: MAX HOLD Dotestor: Positive Peak, Trace: MAX HOLD
30d8m 30d8m
Linet — Linet —
20 dam 20 dam
10d8m M1 10d8m w1
T, J2 T T2
0dem 0dem
“0d8m “0d8m
20d8m 20d8m
30d8m 30d8m P~
-40.dem -40.dem
50d8m 50d8m
50 dBm 50 dBm
70dem 70dem
CF 5.22 GHz 1001 pts Span 40.00 MHz CF 5.24 GHz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Ywalue Function Function Result
[ 1 5212088 GHz 460 dBm [ 15243317 GHz 458 dBm
T 1 5211168GHz L.01dBm OccBw  17.662337662 Mz T 1 5231168 GHz 090dBm OccBw  17.662337662 Mz
2 1 5226831 Ghz -1.54 dam 2 1 5248831 GHz -1.45 dBm
Ref Level 30.00dBm Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:05:35 Ref Level 30.00dBm Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:03:33
At 40dB  SWT 284us VBW 1MHz Mode Auto FFT At 40dB  SWT 284us VBW 1MHz Mode Auto FFT
Dotestor: Positive Peak, Trace: MAX HOLD Dotestor: Positive Peak, Trace: MAX HOLD
30d8m 30d8m
Linet — Linet —
20 dam 20 dam
10d8m m 10d8m -
v
T J2 T, J2
0dem 0dem
“0d8m “0d8m
20d8m 20d8m
30d8m 30d8m
-40.dem -40.dem
50d8m 50d8m
50 dBm 50 dBm
70dem 70dem
CF 5.26 GHz 1001 pts Span 40.00 MHz CF 5.3 GHz 1001 pts Span 40.00 MHz
Type Ref Trc Xwalie  Yaalue Function Function Result Type Ref Trc Xwalie  Ywalue Function Function Result
[ 1 5250683 GHz 482 dBm [ 15200683 GHz 454 dBm
T 1 5251168 GHz -1.03dBm OccBw  17.662337662 Mz T 1 5201168 GHz -1.00dBm OccBw  17.662337662 Mz

5.268831 GHz -1.40 dBm

5.308831 GHz -1.47 dBm

TEL
FAX

: +886-3-582-8001
: +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 20 MHz / MCSO0 / 5320 MHz / Ch64

802.11ac / 20 MHz / MCSO0 / 5500 MHz / Ch100

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:02:53

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:01:00

At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm M 10 dBm M1
5 2 L) 72
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm L
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.32GHz 1001 pts Span 40.00 MHz CF5.5GHz 1001 pts Span 40.00 MHz
Type Ref Trc  Xwvalue Yalue Function _Function Result Type Ref Trc  Xevalue Yaalue  Function _Function Result
M1 1 5327912 GHz 4.35dBm M1 15492048 GHz 4.20 dBm
kil 1 5311168GHz -1.06 dBm OccBw  17.702207702 MHz kil 1 5491168GHz -1.32dBm OccBw  17.662337662 MHz
T2 1 5.328871GHz -2.49 dBm T2 1 5.508831GHz -2.07 dBm
Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:57:36 Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:54:38
Att 4048 SWT 284us VBW 1MHz Mode Auto FFT Att 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Linet — Linet —
20dBm 20dBm
10 dBm i 10d8m M1
T 2 T X 2
0dBm 0dBm
10 dBm 10 dBm
20 aBm 20 aBm
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70dBm
CF 5.58 GHz 1001 pis Span 40.00 MHz CF 5.7 GHz 1001 pis Span 40.00 MHz
Type  Rel Trc  Xvalue Yalue  Function _Function Result Type  Rel Trc  Xevalue Ywalue  Function _Function Result
M1 15587912 GHz 7.6 dBm M1 15606643 GHz 5.71dBm
kil 1 5571128GHz 0.67dBm OccBw  17.742257742 MHz kil 1 5.001168GHz 0.04dBm OccBw  17.662337662 MHz
2 1 5.588871GHz 0.01dBm 2 1 5.708831GHz -0.46 dBm
Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:52:18 Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:49:14
At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
M1
10 dBm M1 10 dBm
ke 72 T 2
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
W
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
F1
70dBm 70 aBm
CF5.72GHz 1001 pts Span 40.00 MHz CF5.745GHz 1001 pts Span 40.00 MHz
Type Ref Trc  Xevalue Yaalue Function _Function Result Type Ref Trc  Xevalue Yalue Function _Function Result
M1 15716643 GHz 5.54 dBm M1 1 5752012 GHz 8.58 dBm
kil 1 5711168GHz 0.02dBm OccBw  17.662337662 MHz kil 1 5735060 GHz 050 dBm OccBw  18.021978022 MHz
2 1 5728831GHz 072 dBm 2 1 5753001GHz 083 dBm

TEL
FAX

: +886-3-582-8001
: +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 20 MHz / MCSO0 / 5785 MHz / Ch157

802.11ac / 20MHz / MCSO0 / 5825 MHz / Ch165

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:47:38

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:45:17

At 4008 SWT 284us VBW 1MHz Mode Auto FFT At 4008 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dem 30 dem
Line1 — Line1 —
2008m 2008m
10dem m1 10dem mt
H 2 T )
odem odem
40d8m 40 a8m
20d8m 20d8m
30d8m 30d8m
40d8m 40d8m
s0dem s0dem
50 dBm 50 dBm
7008m 7048m
CF 5785 GHz 1001 pts Span 40.00 MHz CF 5825 GHiz 1001 pts Span 40.00 MHz
Type Rel Trc Xwalie  Ywaue Function Function Result Type Rel Trc Xwalie  Vwaue Function Function Result
m 1 5702012 GHz .50 dBm m 15821643 Gz 505 dBm
il 1 5776168 GHz 087 dBm OccBw  17.702297702 Mz il 1 5816168 GHz -0.06 dBm OccBw  17.702207702 Mz
2 1 5793871 Ghz -063 aBm 2 1 5833871 Gz 134 aBm
Ref Level 30.00dBm  Offset 1.50 B RBW 500 kHz Date: 10.Aug.2024 14:39:59 Ref Level 30.00dBm  Offset 1.50 B RBW 500 kHz Date: 10.Aug.2024 14:37:36
At 4008 SWT 189us VBW 2MHz Mode Auto FFT At 4008 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD. Detector: Positive Peak, Trace: MAX HOLD.
30 d8m 30 d8m
Linet — Linet —
20d8m 20d8m
Mt
10d8m M 10d8m
T 2 T 2
odem odem
0 dBm 0 dBm
2008m 2008m S
30dem 30dem
40dem 40dem
50d8m 50d8m
s0d8m s0d8m
70d8m 70d8m
CFs 19 GHz 1001 pis Span 80.00 MHz CF5236Hz 1001 pis Span 80.00 MHz
Type Rel Tre Xvalie  Yualue Funclion FunctionResul Type Rel Tre Xvalie  Yualue Funclion FunctionResul
i 15174095 Gz 5.0 dBm i 15214095 Gz 8.14 dBm
il 1 571938 GHz 019 dBm OccBw  30.283716284 Mz il 1 5211778GHz 001dBm OccBw 30443550444 MHz
2 1 5208221 Ghz -0.55 aBm 2 1 5248221 Ghz 133 Bm
Ref Level 30.00dBm  Offset 1.50 B RBW 500 kHz Date: 10.Aug.2024 14:36:31 Ref Level 30.00dBm  Offset 1.50 B RBW 500 kHz Date: 10.Aug.2024 14:35:08
At 4008 SWT 189us VBW 2MHz Mode Auto FFT At 4008 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dem 30 dem
Line1 — Line1 —
2008m 2008m
mt
10dem 10dem ]
g 2 T 2
odem odem
40d8m 40 a8m
20d8m A P 20a8m
30d8m 30d8m
40d8m 40d8m
s0dem s0dem
50 dBm 50 dBm
7008m 7048m
CFs21Ghz 1001 pts Span 80.00 MHz CF5aiGHz 1001 pts Span 80.00 MHz
Type Rel Trc Xwalue  Vwaue Function Function Result Type Rel Trc Xwalie  Vwaue Function Function Result
m 15204226 GHz 7.98 dBm m 1524226 Gz 6.1 dBm
il 1 5251850 Gz 123dBm OccBw 36443556444 Mz il 1 5201858 GHe -0.630Bm OccBw  36.363636364 Mz
2 1 5288301 Ghz 068 aBm 2 1 5328221 Ghz 101 aBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 40 MHz / MCS0 / 5510 MHz / Ch102

802.11ac / 40 MHz / MCSO0 / 5550 MHz / Ch110

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:32:41

30 dBm
Line1 —
20a8m
10 dBm M1
T 2
odBm
10 dBm
20 dBm
<30 dBm
40 dBm
50 dBm
60 dBm
70dBm
CF5.51 GHz 1001 pts Span 80.00 MHz
Type Ref Trc  Xevalue Yalue Function _Function Result
M1 15524226 GHz 4.52 dBm
kil 1 5491858 GHz 200 dBm OccBw  36.283716284 MHz
T2 1 5.528141GHz -1.34 dBm

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:30:12

30 dBm

Line1 —

20a8m
m
10 dBm *
0d8m 2
10dBm
20 aBm
30 dBm
40 dBm

50 dBm

60 dBm

70dBm

CF5.55 GHz 1001 pts Span 80.00 MHz

Type Ref Trc  Xevalue Yalue  Function Function Result
15563666 GHz 10.35 dBm
kil 1 5530800 GHz -8.44dBm OccBw 38281718282 MHz
T2 1 5560180 GHz -4.08 dBm

802.11ac / 40 MHz / MCSO0 / 5670 MHz / Ch134

802.11ac /40 MHz / MCSO0 / 5710 MHz / Ch142

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:29:01

30 d8m
Line1 —
2048m
10dBm M
n w2
odBm
40 a8m
20a8m
30d8m
40d8m
50a8m
50d8m
7048m
CF 5.67 GHz 1001 pts Span 80.00 MHz
Type Rel Tre Xwalue  Ywalue Funclion Function Result
[ 15654005 Gz 7.42 dBm
il 1 5651938 GHz 1.55dBm OceBw 36283716204 Mz
2 1 5688221 Ghz 0.76 dBm

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:23:39

30 dBm
Line1 —
20a8m
M1
10 dBm
T 2
odBm
10 dBm
20 dBm A A ]
<30 dBm
40 dBm
50 dBm
60 dBm
F

70dBm

CF5.71 GHz 1001 pts Span 80.00 MHz

Type Ref Trc  Xevalue Yaalue  Function _Function Result

M1 15723086 GHz 7.85 dBm

kil 1 5601858GHz 1.24dBm OccBw  36.363636364 MHz

T2 1 5.728221GHz 1.50dBm

802.11ac / 40 MHz / MCSO / 5755 MHz / Ch151

802.11ac / 40 MHz / MCSO0 / 5795 MHz / Ch159

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:25:26

%00am
Lot —
2008m
w
10am
odem
™ T2
. TVNNE
2068m
06em
waen
s048m
<0dam
7068m
CF 5.755 GHz 1001 pts Span 80.00 MHz
Type el e Xoalue  Vaalue Funcion Funcian esu
w 1 5730805 Gz 1004 e
™ 1 STt ons orabm ocemw arasarerzss iz
B T STress o 505 aom

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:26:18

30 dBm
Line1 —
20a8m
Mt
10 dBm
0dBm
T o

10dBm
20dBm
30dBm
40dBm
50 d8m
60 dBm
70 dBm

CF 5.795 GHz 1001 pts Span 80.00 MHz

Type Ref Trc Xwalue  Ywvalue  Function Function Result

M1 1 5809226 Gz 11.08 dBm

Ll 1 5.72222GHz 9.98dBm OccBw 45714285714 MHz

2 1 5817037 Gz -8.80 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 80 MHz / MCSO0 / 5210 MHz / Ch42

802.11ac / 80 MHz / MCSO0 / 5290 MHz / Ch58

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz
At 4048
Detector: Positive Peak, Trace: MAX HOLD

SWT 229us VBW 3MHz Mode Auto FFT

Date: 10.Aug.2024 14:09:12

30 dBm
Line1 —
20a8m
10 d8m Mt
T 5
A

odBm
10 dBm
20 dBm
<30 dBm
40 dBm
50 dBm
60 dBm
70dBm

CF5.21GHz 1001 pts ‘Span 160.00 MHz

Type Ref Trc  Xevalue Yaalue Function _Function Result

M1 15238610 GHz 5.21 dBm

kil 1 5171958GHz 1.60dBm OccBw  76.243756244 MHz

T2 1 5248201GHz 016 dBm

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz
At 4048
Detector: Positive Peak, Trace: MAX HOLD

SWT 229us VBW 3MHz Mode Auto FFT

Date: 10.Aug.2024 14:00:36

30 dBm
Line1 —
20a8m
10 dBm M1
h&] T2
odBm
10 dBm
20 dBm
<30 dBm
40 dBm
50 dBm
60 dBm
70dBm
CF5.29 GHz 1001 pts ‘Span 160.00 MHz
Type Ref Trc  Xevalue Yaalue  Function _Function Result
M1 15260860 GHz 4.78 dBm
kil 1 5251058GHz 0.00dBm OccBw  76.083016084 MHz
T2 1 5328041GHz 0.54dBm

802.11ac / 80 MHz / MCSO0 / 5530 MHz / Ch106

802.11ac / 80 MHz / MCSO0 / 5610 MHz / Ch122

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz
Att 4048
Detector: Positive Peak, Trace: MAX HOLD

SWT 229us VBW 3MHz Mode Auto FFT

Date: 10.Aug.2024 13:54:27

30 dBm
Line 1 —
20d8m
10 dBm
™ 2
0d8m
-10a8m
-20a8m
30BM K A\ e AN T
40 dBm
50 dBm
60 dBm
70 dBm
CF 5.53 GHz 1001 pts Span 160.00 MHz
Type Ref Trc Xvalue  Ywvalue Function Function Result
M 15552700 Gz 4.53 dBm
kil 1 5.491958GHz 049 dBm OccBw  76.083916084 MHz
2 1 5568041 GHz 0.26 dBm

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz
Att 4048
Detector: Positive Peak, Trace: MAX HOLD

SWT 229us VBW 3MHz Mode Auto FFT

Date: 10.Aug.2024 13:53:18

30 dBm
Linet —
20dBm
M1
10d8m - vz
0dBm
10 dBm
20 aBm WM,.JJ
30 dBm
40 dBm
50 dBm
60 dBm
70dBm
CF5.61GHz 1001 pis ‘Span 160.00 MHz
Type  Rel Trc  Xevalue Ywalue  Function _Function Result
M1 15585220 GHz 8.30 dBm
kil 1 5571798GHz 295dBm OccBw  76.243756244 MHz
2 1 5.648041GHz 3.86 dBm

802.11ac / 80 MHz / MCSO0 / 5690 MHz / Ch138

802.11ac / 80 MHz / MCSO0 / 5775 MHz / Ch155

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz
At 4048

Detector: Positive Peak, Trace: MAX HOLD
30 dBm

SWT 229us VBW 3MHz Mode Auto FFT

Date: 10.Aug.2024 14:20:38

20a8m

10 dBm

odBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

M1

Line1 —

70dBm
CF5.69 GHz

1001 pts

‘Span 160.00 MHz

Type Ref Trc  Xwvalue Yaalue Function
M1 15604960 GHz 6.60 dBm

kil 1 5651638 GHz 1.27dBm OccBw
2 1 5.728201GHz 130 dBm

Function Result

76.563436563 MHz

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz
At 4048
Detector: Positive Peak, Trace: MAX HOLD

SWT 229us VBW 3MHz Mode Auto FFT

Date: 10.Aug.2024 13:51:36

30 d8m
Line 1 —
20a8m
10 d8m .
! 2
oasm
10 dBm
20 d8m
30 d8m
40d8m
50 dBm
60 dBm
70 a8m
CF5.775 GHz 1001 pts Span 160.00 MHz
Type Ref Trc Xwalie  Ywale Function Function Result
[ 15808570 GHz 692 dBm
kil 1 5736798GHe 176dBm OccBw 76563436563 MHz
2 1 5813361GHz 143 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

For 26dB Bandwidth:

802.11a /20 MHz / 6M / 5180 MHz / Ch36

802.11a/20 MHz / 6M / 5220 MHz / Ch44

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz

Date: 10.Aug.2024 16:26:45

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 16:21:33

At 40dB  SWT 284us VEW iMHz Mode Auto FFT At 40dB  SWT 284us VEW iMHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
308m 308m
Line 1 — Line 1 —
20d8m 20d8m
108m 108m i
D1: 5.014 dBm D1: 5.327 dBm v
o8 o8 e PITN pinP
40d8m 10 dsm
" 03 v w2 03
<20 dBm [02: -20.986 dBm .20 dBm [D2:-20.673 dBm
oam N o] e \I\W/\f’
40 dem 40 dem
50 dam 50 dam
40 dem 40 dem
70d8m 70dem
CF 5.18 GHz 1001 pts Span 40.00 MHz CF 5.22 GHz 1001 pts Span 40.00 MHz
Type Ref T Xwalue  Vuaiue Function Function Resut Type Ref T Xwalue  Vuaiue Function Function Resut
i 15184156 GHz 501 dBm i 1522015 GHz 533 dBm
w2 1 5470120 Giz 3091 dBm w2 1 5210080 Giz 3038 dBm
os M2 1 twrom o0sza 03 M2 1 toreomkz otmas
Ref Lovel 30.00 dBm  Offset 1.50 4B REW 200 kiHz Date: 10.Aug.2024 16:03:50 Ref Lovel 30.00 dBm  Offset 1.50 4B REW 200 kiHz Date: 10.Aug.2024 15:58:02
At 40dB  SWT 284us VEW iMHz Mode Auto FFT At 40dB  SWT 284us VEW iMHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
308m 308m
Line 1 — Line 1 —
20d8m 20d8m
108m w 108m w
o1: 5.225 aBm 4 ot: 4926 dam pl
T
o8 o8
40d8m 10 dsm
) 2 o3 " 03
20 am [02:-20.775 dBm 20 dBm [D2: 21.074 dBm
soamm \W/\—\]V\,r“\/v\ soamm \’W’Wv
40 dem 40 dem
50 dam 50 dam
40 dem 40 dem
70d8m 70dem
CF 5.24 GHz 1001 pts Span 40.00 MHz CF 5.26 GHz 1001 pts Span 40.00 MHz
Type Ref T Xwalue  Vuaiue Function Function Resut Type Ref T Xwalue  Vuaiue Function Function Resut
i 15244156 GHz 520 dBm i 15200156 GHz 493 dBm
w2 1 5230080 Giz 3040 dBm w2 1 5250080 Giz 3090 dBm
03 M2 1 tswm otzas s M2 1 tswm 01308
Ref Lovel 30.00 dBm  Offset 1.50 4B REW 200 kiHz Date: 10.Aug.2024 15:54:20 Ref Lovel 30.00 dBm  Offset 1.50 4B REW 200 kiHz Date: 10.Aug.2024 15:52:13
At 40dB  SWT 284us VEW iMHz Mode Auto FFT At 40dB  SWT 284us VEW iMHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
308m 308m
Line 1 — Line 1 —
20d8m 20d8m
10d8m W 108m 1
or: .00 gom v i aags iy m
oy
oamm oamm S R
40d8m 10 dsm
) [0 03 " 3
20.amm [02::20:310 dom 20asm |D2::21.085 dam
sodem sodem \“”‘M"V\J‘/\f*”\/\
40 dem 40 dem
50 dam 50 dam
40 dem 40 dem
70d8m 70dem
CF 5.3 GHz 1001 pts Span 40.00 MHz CF 5.32 GHz 1001 pts Span 40.00 MHz
Type Ref T Xwalue  Vuaiue Funcfion Function Resut Type Ref T Xwalue  Vuaiue Function Function Resut
i 15302078 GHz 560 dBm i 1 5322210 GHz 491 dBm
w2 1 5200280 Giz 3025 dBm w2 1 5310160 GHz 3090 dBm

19.600 MHz 017 dB.

19.680MHz 01208

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11a /20 MHz / 6M / 5500 MHz / Ch100

802.11a /20 MHz / 6M / 5580 MHz / Ch116

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:51:31

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:50:44

An 40dB  SWT 284us VBW 1MHz Mode Auto FFT An 40dB  SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
m
10dBm M1 10dBm [D1:8.415 dBm v
p1: 4.587 dBm ]
oasm T o P od8m
10 dBm 10 dBm = =
: 3 D2: 47.585 dBm _w /vy Lol
.20 dBm |D2: -21.413 dBm 20dBm W W\"/‘W\
30d8m M 30d8m
40 dBm 40 dBm
50 dBm 50 dBm
50 dBm 50 dBm
70 d8m 70 d8m
CF 5.5 GHz 1001 pts Span 40.00 MHz CF 5.58 GHz 1001 pts Span 40.00 MHz
Type Rel Trc Xwalue  Yaalue  Function Function Result Type Rel Trc Xwalue  Yaalue  Function Function Result
M 15495804 GHz 450 dBm M 1557722 GHz 8.42 dBm
m2 1 5490160 GHz -21.24 dBm m2 1 5565800 GHz -17.49 dBm
D3 M2 1 19640MMz 0038 D3 M2 1 2650MMz 00608
Ref Level 30.00dBm  Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:49:56 Ref Level 30.00dBm  Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:45:47
An 40dB  SWT 284us VBW 1MHz Mode Auto FFT An 40dB  SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20d8m
10 dBm
10d8m |51: 6,023 dBm D1: 4.826 dBm e "
saom odem WMWW
10 dBm 10 dBm
03
k5 3 20 dBm [D2:-21.174 dBm "
20dBm
V\/W S0d8m W
30d8m
40 dBm
40 dBm
50 dBm
50 dBm
50 dBm
60 dBm F1
70 dBm
70d8m CF5.72GHz 1001 pts Span 40.00 MHz
CF 5.7 GHz 1001 pts Span 40.00 MHz
Type Rel Trc Xwalue  Yaalue  Function Function Result
Type Rel Trc Xwalue  Yaalue  Function Function Result M 15715844 GHz 483 dBm
M 15704156 GHz 6.02 dBm M2 1 5710080 GHz -21.15 dBm
m2 1 5690000 GHz -19.00 dBm D3 M2 1 19840MMz 02008
D3 M2 1 19920MMz 05508 ma 1 5725000 GHz 0.66 dBm
Ref Level 30.00dBm  Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:12:50 Ref Level 30.00dBm  Offset 1.50dB RBW 200 kHz Date: 10.Aug.2024 15:11:55
An 40dB  SWT 284us VBW 1MHz Mode Auto FFT An 40dB  SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
p1: 4.514 dBm k4 o1: 4.654 dBm o
oaem oaem
10 dBm 10 dBm
M 3 M: 3
20 dem [D2:21.486 dBm 20 dBm |D2:21.346 dBm
30 dBm M"“/‘J"M 30 dBm
[
40 dBm 40 dBm
50 dBm 50 dBm
50 dBm 50 dBm
70 d8m 70 d8m
CF 5.18 GHz 1001 pts Span 40.00 MHz CF 5.22 GHz 1001 pts Span 40.00 MHz
Type Rel Trc Xwalue  Yaalue  Function Function Result Type Rel Trc Xwalue  Yaalue  Function Function Result
M 15172088 GHz 451 dBm M 15216603 GHz 4.5 dBm
m2 1 5170040 GHz -21.42 dBm m2 1 5210000 GHz -2095 dBm

20040MHz 0188

20000MHz 02308

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 20 MHz / MCSO0 / 5240 MHz / Ch48

802.11ac / 20 MHz / MCSO0 / 5260 MHz / Ch52

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:08:49

At 40dB  SWT 284us VBW 1MHz Mode Auto FFT
Dotostor: Positive Poak, Traco: MAX HOLD
50d8m
Linet —
20a8m
10d8m
o1: 4.752 d8m v
0dem
40 d8m

20 dBm [D2: -21.248 dBm

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:05:40

At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
30 dBm
Line1 —
20a8m
10 dBm M
D1: 4.458 dBm v
AN A i
oasm e
10 dBm

20 dBm [D2: -21.542 dBm

008 M

40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm

CF5.24GHz 1001 pts Span 40.00 MHz CF5.26 GHz 1001 pts Span 40.00 MHz

Type Ref Trc  Xevalue Yalue  Function Function Result Type Ref Trc  Xevalue Yalue  Function _Function Result

M1 15232088 GHz 475 dBm M1 1 5267912 GHz 4.46 dBm

m2 1 5230040 GHz -20.89 dBm m2 1 5250080 GHz -21.07 dBm

D3 M2 1 20040MHz 03508 D3 M2 1 19960MHz -0.14dB

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:03:38 Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:02:57

At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm

Line1 — Line1 —

20a8m 20a8m
10 dBm 10 dBm M1

D1: 4.612 dBm D1: 4.634 dBm v
od8m WW odem T o g P
10 dBm 10 dBm

20 dBm [D2: -21.388 dBm

30dBm W

20 dBm [D2: -21.366 dBm

30 dem \L""‘%

40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.3GHz 1001 pts Span 40.00 MHz CF5.32GHz 1001 pts Span 40.00 MHz
Type Ref Trc  Xwvalue Yalue  Function _Function Result Type Ref Trc  Xevalue Yalue  Function _Function Result
M1 15202048 GHz 4.61dBm M1 15312088 GHz 4.63 dBm
m2 1 5200000 GHz -21.25 dBm m2 1 5310000 GHz -21.21 dBm
D3 M2 1 20040MHz 02908 D3 M2 1 20080MHz -0.13dB

802.11ac / 20 MHz / MCSO0 / 5500 MHz / Ch100

802.11ac / 20 MHz / MCSO0 / 5580 MHz / Ch116

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 15:01:04

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:57:40

et — et —
M2 D3
20 dm [D2: 21.552 dBm 20d8m [ Tk
CF 5.5 GHz 1001 pts Span 40.00 MHz CF 5.58 GHz 1001 pts Span 40.00 MHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 20 MHz / MCSO0 / 5700 MHz / Ch140

802.11ac / 20 MHz / MCSO0 / 5720 MHz / Ch144

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:54:42

Ref Level 30.00dBm Offset 1.50 dB RBW 200 kHz Date: 10.Aug.2024 14:52:27

At 40dB  SWT 284us VEW iMHz Mode Auto FFT At 40dB  SWT 284us VEW iMHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
308m 308m
Line 1 — Line 1 —
20d8m 20d8m
108m e
1048 |o1: 5.706 dam v o1: 5531 dBm ¥ A
od8m odem
<10 dBm 10 dBm
. M; 3 20 g |D2:-20.469 dBm " :
20 dBm m
20 dam
30 d8m
40 dem
40 dem
50 dsm
50 dam
50 dem
60 dBm F1
70 dem
70d8m CF5.72GHz 1001 pts Span 40.00 MHz
CF 5.7 GHz 1001 pts Span 40.00 MHz
Type Rl T Xwalue  Yuaiue Funcfion Function Resut
Type Ref T Xwalue  Voaiue Funcfion Function Resut i 15712048 GHz 553 dBm
i 15696643 GHz 571 dBm w2 1 5710000 Giz 3022 dBm
w2 1 5689960 Giz -19.80 dBm 03 M2 1 z0000mM o19ae
03 Mz 1 zoomomMr 0sas e 1 5725000 GHz 196 aBm
Ref Level 30.00 dBm  Offset 1.50 4B REW 500 kiHz Date: 10.Aug.2024 14:40:03 Ref Level 30.00 dBm  Offset 1.50 4B REW 500 kiHz Date: 10.Aug.2024 14:37:40
At 40dB  SWT 189us VEW 2MHz Mode Auto FFT At 40dB  SWT 189us VEW 2MHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
308m 308m
Line 1 — Line 1 —
20d8m 20d8m
10 dBr LU 10dBm [D1: 8.010 dBm w
™ [o1: 5.308 agm gl m N
o8 o8
10 dsm 40 d8m
" 3 D2: 17.990 dBm E o3
. E v
20dem 22 ILERECER zodem WWW AN
30 d8m 30 d8m
40 dem 40 dem
50 dam 50 dam
40 dem 40 dem
70dem 70aem
CF 5.19 GHz 1001 pts Span 80.00 MHz CF 5.23 GHz 1001 pts Span 80.00 MHz
Type Ref T Xwalue  Vuaiue Function Function Resut Type Ref T Xwalue  Vuaiue Function Function Resut
i 15479207 GHa 531 dBm i 15245024 GHz 801 dBm
w2 1 5169760 Gz 3062 dBm w2 1 5200760 Gz -i7.37 dBm
s M2 1 avromw o17as 03 M2 1 azromwr osias
Ref Level 30.00 dBm  Offset 1.50 4B REW 500 kiHz Date: 10.Aug.2024 14:36:35 Ref Level 30.00 dBm  Offset 1.50 4B REW 500 kiHz Date: 10.Aug.2024 14:35:12
At 40dB  SWT 189us VEW 2MHz Mode Auto FFT At 40dB  SWT 189us VEW 2MHz Mode Auto FFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
308m 308m
Line 1 — Line 1 —
20d8m 20d8m
D1: 8.030 dBs mt m1
10d8m m h 4 10dBm (51: 6,084 dBm v
o8 o8
10 dsm 40 d8m
D2: -17.970 dBm i % L 3
;- v .. :
20d8m AN W AN ) 20 qam [D2::10:916 dBm \,\,\MWJW
30 d8m 30 d8m
40 dem 40 dem
50 dam 50 dam
40 dem 40 dem
70dem 70aem
CF 5.27 GHz 1001 pts Span 80.00 MHz CF 5.31 GHz 1001 pts Span 80.00 MHz
Type Ref T Xwalue  Vuaiue Funcfion Function Resut Type Ref T Xwalue  Vuaiue Function Function Resut
i 15204226 Gz 803 dBm i 15204575 GHz 600 dBm
w2 1 5249680 Gz -i7.50 dBm w2 1 5209600 Gz +19.38 dBm
03 M2 1wz 03008 03 M2 1 arowmwz o10cs

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 40 MHz/ MCSO0 / 5510 MHz / Ch102

802.11ac / 40 MHz / MCSO0 / 5550 MHz / Ch110

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz Date: 10.Aug.2024 14:32:45

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz Date: 10.Aug.2024 14:31:04

At 4048 SWT 189us VBW 2MHz Mode Auto FFT At 4048 SWT 302us VBW 2MHz Mode Auto FFT

Dotector: Positive Peak, Trace: MAX HOLD Dotector: Positive Peak, Trace: MAX HOLD
30dBm 30dBm

Line1 — Line1 —
20a8m 20a8m
D1: 10.382 a: v

10 dBm Mt 10 dBm = o

D1: 4.503 dBm v
0d8m 0d8m
10 dBm 10dBm 03

" D2: -15.618 dBm TWMAVAWA N X
3

.20 dBm [D2: -21.407 dBm. 20 dBm V\’W/‘«MM
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 d8m 70 a8m

CF5.51 GHz 1001 pts Span 80.00 MHz CF 5.55 GHz 1001 pts Span 120,00 MHz

Type Ref Trc Xvalie  Ywalue  Function Function Result Type Ref Trc Xvalie  Ywalue  Function Function Result

M1 1 5524226 GHz 4.50 dBm M1 1 5564030 GHz 10.38 dBm

m2 1 5489600 GHz -20.82 dBm m2 1 5510160 GHz -15.50 dBm

D3 M2 1 40960MHz 04508 D3 M2 1 79920MHz 081

802.11ac / 40 MHz / MCSO0 / 5670 MHz / Ch134

802.11ac /40 MHz / MCSO0 / 5710 MHz / Ch142

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:29:05

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 10.Aug.2024 14:23:47

ATV

20 dBm [D2: 21165 dBm

sodem W\/M

30d8m 30d8m
Linet — Linet —
20 dam 20 d8m
e
10d8m |D1:7.096 dBm W 10dBm [D1: 7.280 dBm iy
0dem odem
“0d8m “10d8m ) 5
" .
02: 18.90¢ dam w 20 g [P21811 d8m
20 dBm \// m W '\'\\/\/\/www
MANA 30d8m
30d8m
-40.d8m
-40.dem
50d8m
50d8m
50 dBm
50 dBm F
70d8m
0dem CFsT1GHz 1001 pts Span 80.00 MHz
CF 567 GHz 1001 pts Span 80.00 MHz
Type Ref Trc Xwalie  Yalue  Function FunctionResul
Type Ref Trc Xwalie  Yalue  Function FunctionResul i 15716713 GHz 7.20 dBm
i 15685024 GHz 7.10 dBm M2 1 5689360 GHz -18.48 dBm
m2 1 5649920 GHz -18.98 dBm D3 M2 1 40880MHz 0490B
D3 M2 1 404%0MHz 003cB [ 1 5725000 GHz 6.1 dBm
Ref Level 30.00 dBm Offset 1.50dB REW 1 Mz Date: 10.Aug.2024 14:09:47 Ref Level 30.00 dBm Offset 1.50dB REW 1 Mz Date: 10.Aug.2024 14:00:41
At 40dB  SWT 220us VBW 3MHz Mode Auto FFT At 40dB  SWT 220us VBW 3MHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
30d8m 30d8m
Linet — Linet —
20 dam 20 dam
10 dBm M 10 dBm
1: 5.049 dBm v o1: 4.835 dem o
i
oaem v Vw/ AT W oaem
“0d8m “0d8m
o 03 [ 2
o W A

<30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.21GHz 1001 pts ‘Span 160.00 MHz CF5.29 GHz 1001 pts ‘Span 160.00 MHz
Type Ref Trc  Xevalue Yalue  Function _Function Result Type Ref Trc  Xevalue Yalue  Function _Function Result
M1 15234040 GHz 5,05 dBm M1 15312540 GHz 4.83 dBm
m2 1 5160040 GHz 2052 dBm m2 1 5249040 GHz 2093 dBm
D3 M2 1 93120MHz -0.18dB D3 M2 1 B1760MHz 14108

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

802.11ac / 80 MHz / MCSO0 / 5530 MHz / Ch106

802.11ac / 80 MHz / MCSO0 / 5610 MHz / Ch122

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz Date: 10.Aug.2024 13:54:32

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz Date: 10.Aug.2024 13:53:23

At 40dB  SWT 229us VEW 3MHz Mode Auto FFT At 40dB  SWT 229us VEW 3MHz Mode Auto FFT

Dotostor: Positive Peak, Traco: MAX HOLD Dotostor: Positive Peak, Traco: MAX HOLD
50d8m 50d8m

Linet — Linet —
20a8m 20a8m
m

10d8m - 10dem |01:7.450 dBm Y

o1: 3.900 dBm i
0dem 0dem
40 d8m 40 a8m

w 03
" 3 |o2: -18.542 aBm ¥

20 d8m [02: 22,001 dBm Rl W E AR
30d8m W M/I/VW/\ 30d8m
<0 dem <0 dem
50 d8m 50 d8m
50 dém 50 dém
70aem 7048m

CFssiGHz 1001 pis Span 160.00 Mz CFs61GHz 1001 pis Span 160.00 Mz

Type Rl Trc Xwaue  Yaalue  Function FunctionResul Type Rl Trc Xwae  Yaalue  Function FunctionResul

i 1 550500 GHz 391 dBm i 1 5634940 GHz 7.46 dBm

w2 1 5489200 Gz 2045 dm w2 1 5569200 Gz -17.45 dm

03 M2 1 seomer ozas 03 Mz 1 seszommr 0s08

802.11ac / 80 MHz / MCSO0 / 5690 MHz / Ch138

Ref Level 30.00 dBm Offset 1.50dB RBW 1 MHz Date: 10.Aug.2024 14:20:47

At 4048 SWT 229us VBW 3MHz Mode AutoFFT

Dotoctor: Positive Peak, Trace: MAX HOLD
30 d8m

Line1 —
20d8m
1048m I1: 6.204 dBm £2 e
w
ocBm
10d8m
LU 3
e PSR G~ in, ]
30d8m
40a8m
50 a8m
50d8m
F

70d8m

CF 5.69 GHz 1001 pts ‘Span 160.00 MHz

Type Rel Tre Xwalie  Ywalue  Funcion FunctionResult

i 15665060 GHz 620 dBm

2 1 5649040 GHz -19.10 dm

03 Mz 1 s1760MMz 01908

[ 1 5725000 GHz 533 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

For DTS Bandwidth:

802.11a /20 MHz / 6M / 5720 MHz / Ch144

802.11a /20 MHz / 6M / 5745 MHz / Ch149

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz Date: 10.Aug.2024 15:45:43

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz Date: 10.Aug.2024 15:34:57

At 4008 SWT 569us VBW 300kHz Mode Auto FFT At 4008 SWT 569us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dem 30 dem
Line1 — Line1 —
2008m 2008m
1048m 1068m [54: 6370 amm o
mt -
D1: 1.340 dBm v T WW‘WWWWM
0dBm Ly 0dBm D2: 0.370 dBH
02: -4.660 dBm [T 1
v
10 d8m 40d8m
20d8m 20d8m
30d8m 30d8m
40d8m 40d8m
s0dem s0dem
50 dBm 50 dBm
F 2 F
70a8m 7008m
CF 5.72 GHz 1001 pts Span 40.00 MHz CF 5.745 GHz 1001 pts Span 40.00 MHz
Type Rel Trc Xwalie  Ywalue Function Function Resul Type Rel Trc Xwalie  Vwaue Function Function Result
i 1 5715044 GHz 1.34 dBm i 15743302 GHz .37 dBm
D1 Mz 1 1osomHz 0920 D1 Mz 1 16s0MHz 04708
M2 1 5711680GHz -450 aBm M2 1 5730720 Gz 1.18 aBm
Ref Lovel 30.00dBm  Offset 1.50 B RBW 100 kHz Date: 10.Aug.2024 15:31:16 Ref Lovel 30.00dBm  Offset 1.50 B RBW 100 kHz Date: 10.Aug.2024 15:20:27
At 4008 SWT 569us VBW 300kHz Mode Auto FFT At 4008 SWT 569us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dem 30 dem
Line1 — Line1 —
2008m 2008m
10dem I 10dem
o1: 3450 dBm w 1: 2.560 dBm
0dBm [02: 2850 dBm v 04Bm  [55: 3,440 dBm ¥ Uy W 4
v
10 d8m 40d8m
20d8m 20d8m
30d8m 30d8m
40d8m 40d8m
s0dem s0dem
50 dBm 50 dBm
F 2 F
70a8m 7008m
CF 5.785 GHz 1001 pts Span 40.00 MHz CF 5.825 GHz 1001 pts Span 40.00 MHz
Type Rel Trc Xwalue  Vwaue Function Function Result Type Rel Trc Xwalue  YVwaue Function Function Result
i 15702483 GHz .15 dBm i 15829302 GHz 256 dBm
D1 Mz 1 1os00MHz 099 D1 Mz 1 16560MHz 00608
M2 1 576680 Gz -2.42 aBm M2 1 ss10720GHz 218 aBm

802.11ac /20 MHz / MCSO0 / 5720 MHz / Ch144

802.11ac / 20 MHz / MCSO0 / 5745 MHz / Ch149

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz Date: 10.Aug.2024 14:52:22

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz Date: 10.Aug.2024 14:49:18

At 40dB  SWT 56.0us VBW 300kHz Mode Auto FFT At 40dB  SWT 56.0us VBW 300kHz Mode Auto FFT

Dotestor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
30d8m 30d8m

Linet — Linet —
20 dam 20 dam
1

10d8m i 1048m 54 6.080 dem v X

1: 3020 dBm, ¥ D2: 0.080 dB: PN A WA AN

m m
048 |2: -2.980 dBm P Aty AN 0dBm Y
“0d8m “0d8m
20d8m 20d8m
30d8m N, o 30d8m
-40.dem -40.dem
50d8m 50d8m
50 dBm 50 dBm
F F F F

70dem 70 d8m

CF 5.72 GHz 1001 pts Span 40.00 MHz CF 5.745 GHz 1001 pts Span 40.00 MHz

Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Ywalue Function Function Result

[ 1 Bm [ 15742125 GHz 6.08 dBm

o1 M2 1 a8 D1 M2 1 17640MHz 15048

Mz 1 .46 dBm Mz 1 5736160 GHz 0.40 dam

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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802.11ac / 20 MHz / MCSO0 / 5785 MHz / Ch157

802.11ac / 20 MHz / MCS0 / 5825 MHz / Ch165

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz

Date: 10.Aug.2024 14:47:43

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz

Date: 10.Aug.2024 14:45:21

An 40dB  SWT 569us VBW 300kHz Mode AutoFFT An 40dB  SWT 569us VBW 300kHz Mode AutoFFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm - 10 dBm .
D1: 4.220 dBm v ! D1: 3.430 dBm b
odem [D2:-1.780 dBm odem [02:2.570 dBm A syl N At BN emg it N
10 dBm 10 dBm
20dBm 20dBm
0amm | st <0cem AN
40 dBm 40 dBm
50 dBm 50 dBm
50 dBm 50 dBm
F F F F
70 d8m 70 d8m
CF5.785 GHz 1001 pts Span 40.00 MHz CF 5.825 Gz 1001 pts Span 40.00 MHz
Type Rel Trc Xwalue  Ywalue Function Function Result Type Rel Trc Xwalue  Ywalue Function Function Result
M 15782123 GHz 422 dBm M 15822123 GHz 3.43 dBm
DI M2 1 17720MMz 01708 DI M2 1 176a0MHz 157
m2 1 5776160 GHz -1.51 dBm m2 1 5816160 GHz -2.35 dBm

802.11ac /40 MHz / MCSO0 / 5710 MHz / Ch142

802.11ac / 40 MHz / MCSO0 / 5755 MHz / Ch151

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz

Date: 10.Aug.2024 14:23:43

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz

Date: 10.Aug.2024 14:25:30

At 40dB  SWT 948us VBW 300kHz Mode Auto FFT At 40dB  SWT 948us VBW 300kHz Mode Auto FFT
Doteotor: Positive Peak, Trace: MAX HOLD Doteotor: Positive Peak, Trace: MAX HOLD
30d8m 30d8m
Linet — Linet —
20 dam 20 dam
10d8m 10d8m -l
™ D1: 3.770 dBm N v o
oamm |21 0.460 dBm P, 4 odem  [02: 2230 aBm P A iy e e PAERY
p2: -5.540 dBm R s i Wi U
40d8m U 10 dsm
20 d8m 20dBm MWW
30d8m 30d8m
-40.dem -40.dem
50d8m 50d8m
50 dBm 50 dBm
FF 1 F
70a8m L 70.08m
CF 5.71 GHz 1001 pts Span 80.00 MHz CF 5.755 GHz 1001 pts Span 80.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result Type Ref Trc Xwalie  Ywalue Function Function Result
[ 15604735 GHz 0.46 dBm [ 1 5770664 GHz 5.77 dBm
DI M2 1 364s0MHz 0778 DI M2 1 36400MHz 14308
Mz 1 5001760 GHz 443 dam Mz 1 5736760 Gz -0.60 Bm

802.11ac / 40 MHz / MCSO0 / 5795 MHz / Ch159

802.11ac / 80 MHz / MCSO0 / 5690 MHz / Ch138

Ref Level 30.00dBm Offset 1.50dB RBW 100 kHz

Date: 10.Aug.2024 14:26:23

RefLevel 30.00dBm Offset 1.50dB  RBW 100 kHz

Date: 10.Aug.2024 14:20:42

At 4008 SWT 948us VBW 300kHz Mode Auto FFT At 4008 SWT 189.5us VBW 300kHz Mode Auto FFT
Dtoctor: Positive Poak, Traco: MAX HOLD Dtoctor: Positive Poak, Traco: MAX HOLD
30d8m 30d8m
Linet — Linet —
20a8m 20a8m
10d8m - 10d8m
ot: 4.110 d8m o d
odBm  |02:-1.890 dBm Pt s Vi e Y LY w d
20a8m 20a8m
30d8m 30d8m
<0d8m <0d8m
50d8m 50d8m
50 d8m 50 d8m
Fi F FiF2
70a8m 70a8m Ll
CF 5.795 GHz 1001 pts Span 80.00 MHz CF 5.69 GHz 1001 pts ‘Span 160.00 MHz
Type Rel Trc Xwae  Ywawe Functon Funciion Resut Type Rel e Xwae  Ywawe Functon Funcion Resut
i 1 5810904 GHz 411 Bm i 1 5669060 GHz 422.dBm
D1 M2 1 3saoomHz 205d8 b1 M2 1 7eciommr
i 1 5776760 GHz 080 dBm i 1 5651600 GHz 951 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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802.11ac / 80MHz / MCS0 / 5775 MHz / Ch155

Rof Level 3000 dBm Offset 1508 REW 100 kiiz Date: 10.Aug.2024 13:51:40
At 40dB  SWT 189.6us VBW 300kHz Mode Auto FFT
Dotestor: Positive Peak, Trace: MAX HOLD
30d8m
Linet —
20 dam
10d8m
0dBm 54: 4,240 dBm W2 R
10 dgm |P2:-10.240 dBm RS At | Naiad
20d8m
30d8m
-40.dem
50d8m
50 dBm
F1 P2
70dem
CF 5.775 GHz 1001 pts ‘Span 160.00 MHz
Type Ref Trc Xwalie  Ywalue Function Function Result
[ 15604410 GHz 4.24 dBm
D1 M2 1 Todsomez 00808
Mz 1 5736760 Gz 5,89 dam
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Report No.: 2570523R

D DEKRA

Appendix B. Test Result of Maximum Conducted Output Power

v _ Frequency Maximum Conducted Limit
odulation (MHz) Output Power (dBm) Result
(dBm)
5180 11.84 24.00 Pass
5220 11.79 24.00 Pass
5240 11.74 24.00 Pass
5260 11.82 23.93 Pass
5300 11.98 23.92 Pass
5320 11.95 23.94 Pass
802112 5500 12.10 23.93 Pass
5580 13.81 24.00 Pass
5700 13.55 23.99 Pass
5720 (UNII-2C) 14.44 22.74 Pass
5720 (UNII-3) 8.43 30.00 Pass
5745 15.70 30.00 Pass
5785 14.77 30.00 Pass
5825 13.96 30.00 Pass
5180 11.83 24.00 Pass
5220 12.03 24.00 Pass
5240 11.96 24.00 Pass
5260 11.94 24.00 Pass
5300 12.26 24.00 Pass
5320 12.17 24.00 Pass
802. 1126 (20MH2) 5500 12.36 24.00 Pass
5580 13.91 24.00 Pass
5700 13.70 24.00 Pass
5720 (UNII-2C) 15.57 24.00 Pass
5720 (UNII-3) 10.12 30.00 Pass
5745 15.93 30.00 Pass
5785 15.09 30.00 Pass
5825 14.18 30.00 Pass
TEL : +886-3-582-8001 Page Number 20 of 96
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D DEKRA

Report No.: 2570523R

v _ Frequency Maximum Conducted Limit
odulation (MHz) Output Power (dBm) Result
(dBm)
5190 13.85 24.00 Pass
5230 14.99 24.00 Pass
5270 14.93 24.00 Pass
5310 13.14 24.00 Pass
5510 14.28 24.00 Pass
802.11ac (40MHz) 5550 15.07 24.00 Pass
5670 14.81 24.00 Pass
5710 (UNII-2C) 17.23 24.00 Pass
5710 (UNII-3) 7.66 30.00 Pass
5755 17.87 30.00 Pass
5795 17.02 30.00 Pass
5210 13.80 24.00 Pass
5290 11.84 24.00 Pass
5530 13.11 24.00 Pass
802.11ac (80MHz) 5610 14.79 24.00 Pass
5690 (UNII-2C) 16.54 24.00 Pass
5690 (UNII-3) 3.05 30.00 Pass
5775 15.53 30.00 Pass

Note: For straddle channels, the total power = conducted output power + duty factor, and the duty factor refer to

section 2.3
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For Straddle Channels:

802.11a /20 MHz / 6M / 5720 MHz / Ch144 (UNII-2C)

802.11a /20 MHz / 6M / 5720 MHz / Ch144 (UNII-3)

Ref Level 30.00dBm Offset 150dB RBW 1MHz Date: 10.Aug.2024 15:48:14
At 4048 SWT 19us VBW 3MHz Mode Auto FFT

30.dam De1eCIOr: RMS, Trace: AVERAGE (Power)

Line1 —
20d8m

10dBm

odsm

10 dBm

20dBm

<30 dBm

<40 dBm

50 dBm

60 dBm

70 d8m

CF 5.717540 GHz 691 pts. ‘Span 30.3 MHz
Channel Power: _Bandwidth = 14.920 MHz, _Power = 14.44 dBm, _DutyFactor =0.00 _Sum = 14.44 dBm

Type Ret Trc Yovalue  Function Function Result

M1 15725000 GHz 2.71dBm I

Ref Level 30.00dBm Offset 150dB RBW 1MHz Date: 10.Aug.2024 15:48:14
At 4048 SWT 19us VBW 3MHz Mode Auto FFT
30.dam De1eCIOr: RMS, Trace: AVERAGE (Power)
Line1 —
20d8m
10dBm
odsm
10 dBm
20dBm
<30 dBm
<40 dBm
50 dBm
60 dBm
70 d8m
CF 5.7274600 GHz 691 pts Span 10.0 MHz
Channel Power: _Bandwidth =4.920 MHz, _Power =8.43 dBm, _DutyFactor=0.00 _Sum =8.43 d8m
Type Ref Trc  Xvalue T Function Result
M1 15725000 GHz 3.31 dBm.

802.11ac / 20 MHz / MCSO0 / 5720 MHz / Ch144
(UNII-2C)

802.11ac / 20 MHz/ MCSO0 / 5720 MHz / Ch144
(UNII-3)

Ref Level 30.00dBm Offset 150dB RBW 1MHz
At 4048 SWT 19us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 10.Aug.2024 14:52:34

30Bm.

Line1 —

20d8m

10dBm

odsm

10 dBm

20dBm

<30 dBm

<40 dBm

50 dBm

60 dBm

a
O OB 5717500 GHz

691 pts.
Channel Power: _Bandwidth = 15.000 MHz, _Power = 15.57 dBm, _DutyFactor =000 _Sum = 15.57 dBm
Type Ref Tic Xwalue  Ywalue Function Function Result

m1 15725000 GHz 4.16 dBm I

Span 30.5 MHz

Ref Level 30.00dBm Offset 150dB RBW 1MHz
At 4048 SWT 19us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 10.Aug.2024 14:52:34

30Bm.

Line1 —
20d8m

10dBm

odsm

10 dBm

20dBm

<30 dBm

<40 dBm

50 dBm

60 dBm

a
0 48 CF 57275000 GHz

691 pts.
Channel Power: _Bandwidth = 5.000 MHz, _Power = 10.12 dBm, _DutyFactor =0.00 _Sum = 10.12 dBm
Type Ref Tic Xwalue  Ywalue Function Function Result

m1

Span 10.2 MHz

5.725000 GHz 3.97 dBm

802.11ac / 40 MHz / MCS0 / 5710 MHz / Ch142
(UNII-2C)

802.11ac / 40 MHz / MCS0 / 5710 MHz / Ch142
(UNII-3)

Ref Level 30.00dBm Offset 150dB RBW 1MHz
At 4048 SWT 19us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

0.Aug.2024 14:24:01

30 dBm

Line 1 —
20d8m

10d8m

odsm

20 dBm

30 dBm

-0 d8m

50 dBm

60 dBm

70 dBm

CF 5707180 GHz 691 pts
Channel Power: _Bandwidth = 35.640 MHz, _Power = 17.23 dBm, _DutyFactor =
Type Ref Trc Xwalue  Ywalue Function Function Result
5725000 GHz 3.44 dBm T

Span 72.4 MHz

.00 Sum = 17.23 dBm

Ref Level 30.00dBm Offset 150dB RBW 1MHz
At 4048 SWT 19us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

2 10.Aug.2024 14:24:01

30 dBm

Line 1 —
20d8m

10d8m

odsm

20 dBm

30 dBm

-0 d8m

50 dBm

60 dBm

E
0 dem CF 5.7276200 GHz

691 pts
Channel Power: _Bandwidth = 5.240 MHz, 66 dBm, _DutyFactor =0.00 _Sum = 7.66 dBm
Type Ref Trc Xwalue  Ywalue Function Function Result

5725000 GHz 3.40 dBm T

Span 10.7 MHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 22 of 96




Report No.: 2570523R

D DEKRA

(UNII-2C)

802.11ac / 80 MHz / MCSO0 / 5690 MHz / Ch138

802.11ac / 80 MHz / MCSO0 / 5690 MHz / Ch138

(UNII-3)

Line1 —

30 dBm

20dBm

10dBm

0dBm

10 dBm

20 dBm

30 aBm

40 dBm

50 dBm

40 dBm

70dBm

Ref Level 30.00dBm Offset 1.50dB RBW 1 MHz
4048 SWT 19us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 10.Aug.2024 14

Line1 —

CF 5.7279000 GHz 691 pts

Channel Power: _Bandwidth = 5.800 MHz, _Power =3.05 dBm, _DutyFactor =

Span 11.8 MHz

.00 Sum =3.05 dBm

Ref Level 30.00dBm Offset 1.50dB RBW 1 MHz Date: 10.Aug.2024 14
At 4048 SWT 19us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)
30 dBm
20dBm
10dBm
1
0dBm
10 dBm
20 dBm
30 aBm
| rmmmrimmnmyrnrand e ]
40 dBm
50 dBm
40 dBm
70dBm
CF 5.687020 GHz 691 pts Span 155.0 MHz
Channel Power: _Bandwidth = 75.960 MHz, _Power = 16.54 dBm, _DutyFactor =0.00 _Sum = 16.54 dBm
Type Ref Trc  Xevalue Yvalue  Function Function Result
M1 15725000 GHz 179 dBm

value Function _Function Result

Type Ref Trc  Xevalue Y-
M1 15725000 GHz -1.56 dBm
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Report No.: 2570523R

Appendix C. Test Result of Maximum Power Spectral Density

, Frequency Power Spectral Density Limit

M lat Result

odulation (MHz) (dBm/MHz) (dBm/MHz) esu
5180 2.01 11.00 Pass

5220 2.67 11.00 Pass

5240 212 11.00 Pass

5260 2.54 11.00 Pass

5300 2.59 11.00 Pass

802.11a 5320 2.56 11.00 Pass
5500 2.34 11.00 Pass

5580 4.65 11.00 Pass

5700 3.93 11.00 Pass

5720
3.87 11.00 P
(U-NII-2C) ass
. Frequency Power Spectral Density Limit

Modulat Result

oduiation (MHz) (dBm/500kHz) (dBm/500kHz) esu

5720
1.03 30.00 Pass
(U-NII-3)

802.11a 5745 3.33 30.00 Pass
5785 3.06 30.00 Pass

5825 1.72 30.00 Pass

TEL : +886-3-582-8001 Page Number 1 24 of 96
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, Frequency Power Spectral Density Limit
M lat Result
odulation (MHz) (dBm/MHz) (dBm/MHz) esu
5180 1.88 11.00 Pass
5220 2.28 11.00 Pass
5240 1.86 11.00 Pass
5260 2.20 11.00 Pass
5300 2.69 11.00 Pass
802.11ac (20 MHz) 5320 2.59 11.00 Pass
5500 2.21 11.00 Pass
5580 4.21 11.00 Pass
5700 3.92 11.00 Pass
5720
5.69 11.00 P
(U-NII-2C) ass
. Frequency Power Spectral Density Limit
Modulat Result
oduiation (MHz) (dBm/500kHz) (dBm/500kHz) esu
5720
2.39 30.00 Pass
(U-NII-3)
802.11ac (20 MHz) 5745 3.70 30.00 Pass
5785 2.36 30.00 Pass
5825 1.78 30.00 Pass
TEL : +886-3-582-8001 Page Number ;25 of 96
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, Frequency Power Spectral Density Limit
Modulation (MHz) (dBm/MHz) (dBm/MHz) Result
5190 1.35 11.00 Pass
5230 2.47 11.00 Pass
5270 2.28 11.00 Pass
5310 0.34 11.00 Pass
802.11ac (40 MHz) 5510 1.57 11.00 Pass
5550 2.98 11.00 Pass
5670 2.24 11.00 Pass
5710
(UNILZC) 3.48 11.00 Pass
. Frequency Power Spectral Density Limit
Modulation (MHz) (dBm/500kHz) (dBm/500kHz) | esul
5710
. . P
(U-NII-3) 0.80 30.00 ass
802.11ac (40 MHz) 5755 238 30.00 Pass
5795 1.74 30.00 Pass
. Frequency Power Spectral Density Limit
Modulation (MHz) (dBm/MHz) (dBm/MHz) Result
5210 -2.37 11.00 Pass
5290 -4.04 11.00 Pass
802.11ac (80 MHz) 5530 -3.22 11.00 Pass
5610 -1.66 11.00 Pass
5690
(UNI-2C) -0.89 11.00 Pass
. Frequency Power Spectral Density Limit
Modulat Result
odulation (MHz) (dBm/500kHz) (dBm/500kHz) esu
5690
-4.22 30.00 Pass
802.11ac (80 MHz) (U-NII-3)
5775 -2.61 30.00 Pass
TEL : +886-3-582-8001 Page Number : 26 of 96
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802.11a / 20MHz/ 6M / 5180 MHz / Ch36

802.11a /20 MHz / 6M / 5220 MHz / Ch44

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:43:27

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:42:22

At 4048 SWT 57us VBW 3MHz Mode Auto FFT At 4048 SWT 57us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
M1 M1
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm i—
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.180 GHz 30001 pts Span 40.00 MHz CF5.220 GHz 30001 pts Span 40.00 MHz
Type Ref Trc  Xwvalue Yaalue Function Function Result Type Ref Trc  Xevalue Yalue Function Function Result
M1 15477137 GHz 2.01 dBm M1 1 5227541GHz 2.67 dBm
Sum M1 1 5177137 GHz 2.01dBm Duty Factor 0.00 Sum M1 1 5227541GHz 267 dBm Duty Factor 000
Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:40:18 Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:38:38
At 4048 SWT 57us VBW 3MHz Mode Auto FFT At 4048 SWT 57us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
M1 M1
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40dBm HodBm |
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.240 GHz 30001 pts Span 40.00 MHz CF 5.260 GHz 30001 pts Span 40.00 MHz
Type Ref Trc  Xevalue Yalue Function Function Result Type Ref Trc  Xevalue Yalue Function Function Result
M1 1 5237061GHz 212 dBm M1 15257497 GHz 2.54 dBm
Sum M1 1 5237061 GHz 212 dBm Duty Factor 0.00 Sum M1 1 5257497 GHz 2.54dBm Duty Factor 000
Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:37:53 Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:37:08
At 4048 SWT 57us VBW 3MHz Mode Auto FFT At 4048 SWT 57us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
] M1
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.300 GHz 30001 pts Span 40.00 MHz CF5.320 GHz 30001 pts Span 40.00 MHz
Type Ref Trc  Xwvalue Yalue Function Function Result Type Ref Trc  Xevalue Yalue Function Function Result
M1 15307458 GHz 2.50 dBm M1 1 5317088 GHz 2.56 dBm

Sum M1 1 5307458 GHz 2.50 dBm Duty Factor 0.00

Sum M1 1 5317088 GHz 2.56 dBm Duty Factor 0.00

TEL : +886-3-582-8001
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802.11a /20 MHz / 6M / 5500 MHz / Ch100

802.11a /20 MHz / 6M / 5580 MHz / Ch116

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:36:05

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:44:57

An 40dB  SWT 57us VEW 3MHz Mode Auto FFT An 40dB  SWT 57us VEW 3MHz Mode Auto FFT
Dotector: RMS, Trace: AVERAGE (Power) Dotector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
" m
oaem oaem
10 dBm 10 dBm
20dBm 20dBm
30d8m 30d8m
40dBm | 40 dBm |—— —
50 dBm 50 dBm
50 dBm 50 dBm
70 d8m 70 a8m
CF 5,500 GHz 30001 pts, Span 40.00 MHz CF5.580 GHz 30001 pts, Span 40.00 MHz
Type Rel Trc Xwalue  Ywalue Function Function Result Type Rel Trc Xwalue  Ywalue Function Function Result
M 15492602 GHz 234 dBm M 15576834 GHz 465 dBm
Sum M1 1 5492602 GHz 234 dBm_Duty Factor 0.00 Sum M1 1 5576834 GHz 465 dBm_Duty Factor 0.00
Ref Level 30.00dBm  Offset 1.50 dB REW 1 MHz Date: 16.Aug.2024 15:46:45 Ref Level 30.00dBm Offset 1.50dB RBW 1 MHz Date: 10.Aug.2024 15:45:51
An 40dB  SWT 57us VEW 3MHz Mode Auto FFT An 40d8  SWT 11l4us VEW 3MHz Mode Auto FFT
Dotector: RMS, Trace: AVERAGE (Power) Dotector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm . 10 dBm -
oaem oaem —
10 dBm 10 dBm
20dBm 20dBm
30d8m 30d8m
NS
40 dBm |—————— e~ 40 dBm -
50 dBm 50 dBm
50 dBm 50 dBm ]
70 d8m 70 a8m
CF5.700GHz 30001 pts, Span 40.00 MHz CF5720GHz 30001 pts, Span 40.00 MHz
Type Ref Trc Xwalue  Yaalue Function Function Result Type Rel Trc Xwalue  Ywalue Function Function Result
M 15606080 GHz 393 dBm M 15721473 GHz 367 dBm
Sum M1 1 5696089 GHz 393 dBm Duty Factor 0.00 Sum M1 15721473 GHz 387 dBm _Duty Factor 0.00
Ref Level 30.00dBm  Offset 1.50 dB REW 1 MHz Date: 16.Aug.2024 15:52:12 Ref Level 30.00dBm  Offset 1.50 dB REW 1 MHz Date: 16.Aug.2024 15:53:06
An 40dB  SWT 57us VEW 3MHz Mode Auto FFT An 40dB  SWT 57us VEW 3MHz Mode Auto FFT
Dotector: RMS, Trace: AVERAGE (Power) Dotector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
M M
oaem oaem
10 dBm 10 dBm
20dBm 20dBm
30d8m 30d8m
40 dBm “od8m | ]
50 dBm 50 dBm
50 dBm 50 dBm
70 d8m 70 a8m
CF5.180GHz 30001 pts, Span 40.00 MHz CF5.220GHz 30001 pts, Span 40.00 MHz

Type Ref Trc  Xwvalue Yvalue
M1 15182146 GHz 1.88 dBm
Sum M1 1 5182146 GHz 1.88 dBm Duty Factor 0.00

Function _Function Result

Type Ref Trc  Xevalue Yalue Function Function Result
M1

15217057 GHz 2.28 dBm

Sum M1 1 5217957 GHz 2.28 dBm Duty Factor 0.00

TEL:

FAX:
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802.11ac / 20 MHz / MCSO0 / 5240 MHz / Ch48

802.11ac / 20 MHz / MCSO0 / 5260 MHz / Ch52

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz
At 4048 SWT 57us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 15:53:40

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz
At 4048 SWT 57us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 15:54:28

30dBm 30dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
Mt Mt

0d8m 0d8m =
10dBm 10 dBm
20 aBm 20 aBm
30 dBm 30 dBm
“0dBm | 40 dBm |
50 dBm 50 dBm
60 dBm 60 dBm
70 a8m 70 a8m

CF 5.240 GHz 30001 pts Span 40.00 MHz CF 5.260 GHz 30001 pts, Span 40.00 MHz

Type Ref Trc Xvalie  Ywalue Function Function Result Type Ref Trc Xvalie  Ywalue Function Function Result

M1 1 5237238 GHz 1.86 dBm M1 1 5202843 GHz 220 dBm

Sum M1 1 5237238 GHz 1.86 dBm _Duty Factor 0.00 Sum M1 1 5262843 GHz 220 dBm _Duty Factor 0.00

Ref Level 30.00dBm Offset 1.50 4B RBW 1 MHz Date: 16.Aug.2024 15:55:05 Ref Level 30.00dBm Offset 1.50 4B RBW 1 MHz Date: 16.Aug.2024 15:55:46

At 4048 SWT 57us VBW 3MHz Mode Auto FFT At 4048 SWT 57us VBW 3MHz Mode Auto FFT

Dotector: RMS, Trace: AVERAGE (Power) Dotector: RMS, Trace: AVERAGE (Power)
30dBm 30dBm

Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
M1 M1

0d8m 0d8m
10dBm 10 dBm
20 aBm 20 aBm
30 dBm 30 dBm
“0dBm | — 40 dBm —
50 dBm 50 dBm
60 dBm 60 dBm
70 a8m 70 a8m

CF 5.300 GHz 30001 pts Span 40.00 MHz CF 5.320 GHz 30001 pts, Span 40.00 MHz

Type Ref Trc Xvalie  Ywalue Function Function Result Type Ref Trc Xvalie  Ywalue Function Function Result

M1 1 5307567 GHz 269 dBm M1 1 5316448 GHz 250 dBm

Sum M1 1 5307567 GHz 269 dBm _Duty Factor 0.00 Sum M1 1 5316448 GHz 250 dBm_Duty Factor 0.00

802.11ac / 20 MHz / MCSO0 / 5500 MHz / Ch100

802.11ac / 20 MHz / MCSO0 / 5580 MHz / Ch116

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz
At 4048 SWT 57us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 15:56:31

30 dBm

Line1 —

20a8m
10 dBm
M1
odBm
10 dBm
20 dBm
<30 dBm
40 dBm — ]

50 dBm

60 dBm

70dBm

CF 5.500 GHz 30001 pts Span 40.00 MHz

Type Ref Trc  Xevalue Yalue Function Function Result
M1 15502000 GHz 2.21 dBm
Sum M1 1 5502090 GHz 2.21dBm Duty Factor 0.00

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz
At 4048 SWT 57us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 15:57:15

30 dBm

Line1 —

20a8m
10 dBm w1
odBm

10 dBm
20 dBm
<30 dBm
40 dBm f————
50 dBm

60 dBm

70dBm

CF 5.580 GHz 30001 pts Span 40.00 MHz

Type Ref Trc  Xevalue Yalue Function Function Result
M1 15587560 GHz 4.21 dBm
Sum M1 1 5587560 GHz 4.21dBm Duty Factor 0.00

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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802.11ac / 20 MHz / MCSO0 / 5700 MHz / Ch140

802.11ac / 20MHz / MCSO0 / 5720 MHz / Ch144
(UNII-2C)

Ref Level 30.00dBm Offset 1.50 dB RBW 1MHz Date: 16.Aug.2024 15:57:54

RefLevel 30.00dBm Offset 1.50dB RBW 1MHz Date: 10.Aug.2024 14:52:31

At 4048 SWT 57us VBW 3MHz Mode Auto FFT At 4048 SWT 114us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30dBm 30dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm W 10 dBm M
0d8m 0d8m
10dBm 10 dBm
20 aBm 20 aBm
30 dBm 30 dBm
—
40 dBm [~ 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm .
70 a8m 70 dBm
CF 5.700 GHz 30001 pts Span 40.00 MHz CF 5.7120 GHz 30001 pts Span 40.00 MHz
Type Ref Trc Xvalie  Ywalue Function Function Result Type Ref Trc Xvalie  Ywalue Function Function Result
M1 1 5707878 GHz 3.92 dBm M1 1 5723038 Gz 5.60 dBm
Sum M1 1 5707878 GHz 392 dBm _Duty Factor 0.00 Sum M1 1 5723038 GHz 560 dBm Duty Factor 0.00
Ref Level 30.00dBm Offset 1.50d8 RBW 1MHz Date: 16.Aug.2024 16:00:49 Ref Level 30.00dBm Offset 1.50d8 RBW 1MHz Date: 16.Aug.2024 16:01:32
At 4048 SWT 114us VBW 3MHz Mode Auto FFT At 4048 SWT 114us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30dBm 30dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
M i
odam e e odam
10dBm 10dBm
20 aBm 20 aBm
30 dBm 30 dBm
40 d8m [—_ 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 a8m 70 dBm
CF 5.190 GHz 30001 pts Span 80.00 MHz CF 5.230 GHz 30001 pts Span 80.00 MHz
Type Ref Trc Xvalie  Ywalue Function Function Result Type Ref Trc Xvalie  Ywalue Function Function Result
M1 1 5184224 GHz 1.35 dBm M1 1 5245402 GHz 247 dBm
Sum M1 1 5184224 GHz 1.35 dBm _Duty Factor 0.00 Sum M1 1 5245402 GHz 247 dBm Duty Factor 0.00
Ref Level 30.00dBm Offset 1.50d8 RBW 1MHz Date: 16.Aug.2024 16:02:12 Ref Level 30.00dBm Offset 1.50d8 RBW 1MHz Date: 16.Aug.2024 16:03:03
At 4048 SWT 114us VBW 3MHz Mode Auto FFT At 4048 SWT 114us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30dBm 30dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
o Mt
0d8m 0d8m
10dBm 10 dBm
20 aBm 20 aBm
30 dBm 30 dBm
|
40 dBm [ “0aBm|
50 dBm 50 dBm
60 dBm 60 dBm
70 a8m 70 dBm
CF 5.270 GHz 30001 pts Span 80.00 MHz CF5.310 GHz 30001 pts Span 80.00 MHz
Type Ref Trc Xvalie  Ywalue Function Function Result Type Ref Trc Xvalie  Ywalue Function Function Result
M1 1 5285652 GHz 228 dBm M1 1 5325808 GHz 034 dBm

Sum M1 1 5285652GHz 2.28 dBm Duty Factor 0.00

Sum M1 1 5325898 GHz 0.34 dBm Duty Factor 0.00
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802.11ac / 40MHz / MCSO0 / 5510 MHz / Ch102

802.11ac / 40 MHz / MCSO0 / 5550 MHz / Ch110

RefLevel 30.00dBm Offset 1.50dB RBW 1MHz
At 4048 SWT 11.4us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 16:04:06

RefLevel 30.00dBm Offset 1.50dB RBW 1MHz
At 4048 SWT 11.4us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 16:04:47

30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
™ m1
0dBm 0dBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
——— ~

40 dBm [ 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm

CF5.510 GHz 30001 pts Span 80.00 MHz CF 5.550 GHz 30001 pts Span 80.00 MHz

Type Ref Trc  Xevalue Yaalue Function Function Result Type Ref Trc  Xevalue Yalue Function Function Result

M1 15515677 GHz 1.57 dBm M1 5.564551 GHz 2,98 dBm

Sum M1 1 5515677 GHz 1.57 dBm Duty Factor 0.00

Sum M1 1 5564551 GHz 2.98 dBm Duty Factor 0.00

802.11ac / 40MHz / MCS0 / 5670 MHz / Ch134

802.11ac / 40 MHz / MCSO0 / 5710 MHz / Ch142
(UNII-2C)

Ref Level 30.00dBm Offset 15048 RBW 1 MHz Date: 16.Aug.2024 16:05:20 Ref Level 30.00dBm Offset 150d8 RBW 1 MHz Date: 10.Aug.2024 14:23:58
A 4048 SWT 114us VBW 3MHz Mode Auto FFT 4048 SWT 190us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line 1 — Line 1 —
20a8m 20a8m
10 dBm 10 dBm
m1 /M!
~——
0d8m \‘/k\’\/—v 0d8m \//
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
——
———
40 dBm 40 dBm
50 dBm 50 dBm
0 dBm 0 dBm .
70 dBm 70 dBm
CF 5,670 GHz 30001 pts Span 80.00 MHz CF5.710 GHz 30001 pts Span 80.00 MHz
Type Ref Trc Xvalue  Ywalue Function Function Result Type Ref Trc Xvalue  Ywalue Function Function Result
M1 15664285 Ghz 2.24 dBm M1 15724546 GhHz 3.48 dBm
Sum M1 1 5664285 GHz 224 dBm Duty Factor 0.00 Sum M1 1 5724546 GHz 348dBm Duty Factor 0.00
Ref Level 30.00dBm Offset 15048 RBW 1MHz Date: 16.Aug.2024 16:07:48 Ref Level 30.00dBm Offset 15048 RBW 1MHz Date: 16.Aug.2024 16:08:27
A 4048 SWT 228us VBW 3MHz Mode Auto FFT 4048 SWT 228us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line 1 — Line 1 —
20a8m 20a8m
10 dBm 10 dBm
0d8m v 0d8m Mt
""W\/\f\/w/vv—l—" XAFM_NW\\[MM—N—/\/
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
A
40 dBm [ ] 0GB | . A
50 dBm 50 dBm
0 dBm 0 dBm
70 dBm 70 dBm
CF5.210 GHz 30001 pts Span 160.00 MHz CF 5.290 GHz 30001 pts Span 160.00 MHz
Type Ref Trc Xvalue  Ywalue Function Function Result Type Ref Trc Xvalue  Ywalue Function Function Result
M1 15232324 GHz 237 dBm M1 15250238 GhHz .04 dBm
Sum M1 1 5237324 GHz -2.37 dBm Duty Factor 0.00 Sum M1 1 5250238 GHz -4.04 dBm Duty Factor 0.00
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802.11ac / 80 MHz / MCSO0 / 5530 MHz / Ch106

802.11ac / 80MHz / MCS0 / 5610 MHz / Ch122

RefLevel 30.00dBm Offset 1.50dB RBW 1MHz
At 4048 SWT 228us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 16:09:05

RefLevel 30.00dBm Offset 1.50dB RBW 1MHz
At 4048 SWT 228us VBW 3MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 16:09:50

30 dBm 30 dBm
Line 1 — Line 1 —
20a8m 20a8m
10 dBm 10 dBm
]
M1
odem odem
B N
10dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
R |
40.dBm [ A A B i R o 40 dBm
50 dBm 50 dBm
0 dBm 0 dBm
70 a8m 70 dBm
CF 5,530 GHz 30001 pts Span 160.00 MHz CF5.610 GHz 30001 pts Span 160.00 MHz
Type Ref Trc Xvalue  Ywalue Function Function Result Type Ref Trc Xvalue  Ywalue Function Function Result
M1 15507744 Gz 3.22 dBm M1 5.502139 GHz 1.6 dBm
Sum M1 1 5507744 GHz -3.22 dBm Duty Factor 0.00 Sum M1 1 5502130 GHz -1.66 dBm Duty Factor 0.00
Ref Level 30.00dBm Offset 15048 RBW 1 MHz Date: 10.Aug.2024 14:20:51 Ref Level 30.00dBm Offset 150 d8 RBW 500 kHz Date: 10.Aug.2024 15:45:51
A 4048 SWT 380us VBW 3MHz Mode Auto FFT 4048 SWT 114us VBW 2MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line 1 — Line 1 —
20a8m 20a8m
10 dBm 10 dBm
L]
odem MMV\M od8m T
10dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
N
P
40 dBm 40 dBm ]
50 dBm 50 dBm
0 dBm 0 dBm
F F
70 a8m 70 dBm
CF 5.690 GHz 30001 pts Span 160.00 MHz CF5.72 GHz 30001 pts Span 40.00 MHz
Type Ref Trc Xvalue  Ywvalue Function Function Result Type Ref Trc Xvalue  Ywalue Function Function Result
M1 15715780 GHz .89 dBm M1 15727755 GHz 1.03 dBm
Sum M1 1 5715780 GHz -0.80 dBm Duty Factor 0.00 Sum M1 1 5727755 GHz 1.03dBm Duty Factor 0.00
Ref Level 30.00dBm Offset 15048 RBW 500 kHz Date: 16.Aug.2024 15:47:41 Ref Level 30.00dBm Offset 15048 RBW 500 kHz Date: 16.Aug.2024 15:48:53
A 4048 SWT 114us VBW 2MHz  Mode Auto FFT 4048 SWT 114us VBW 2MHz  Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power) Detector: RMS, Trace: AVERAGE (Power)
30 dBm 30 dBm
Line 1 — Line 1 —
20a8m 20a8m
10 dBm - 10 dBm m
odem 0d8m ~—"
10dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40 dBm “0aBm| o —— T
50 dBm 50 dBm
0 dBm 0 dBm
70 a8m 70 dBm
CF 5.745 GHz 30001 pts Span 40.00 MHz CF 5.785 GHz 30001 pts Span 40.00 MHz
Type Ref Trc Xvalue  Ywalue Function Function Result Type Ref Trc Xwalue  Ywvalue Function  Function Result
M1 15747620 Gz 3.33 dBm M1 15792711 GHz 3.06 dBm
Sum M1 1 5747620 GHz 333dBm _Duty Factor 0.00 Sum M1 1 5702711 GHz 3,06 dBm _Duty Factor 0.00
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802.11a /20 MHz / 6M / 5825 MHz / Ch165

802.11ac / 20MHz / MCSO0 / 5720 MHz / Ch144
(UNII-3)

RefLevel 30.00dBm Offset 1.50dB RBW 500 kHz
At 0dB SWT 114us VBW 2MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 15:49:45

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
4048 SWT 11dus VBW 2MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 10.Aug.2024 14:52:31

30dBm 30dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
M1 m

0d8m 0d8m R R e
10dBm 10dBm
20 aBm 20 aBm
30 dBm 30 dBm
“0d8m | | 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm .
70 a8m 70 a8m

CF 5.825 GHz 30001 pts Span 40.00 MHz CF5.72GHz 30001 pts Span 40.00 MHz

Type Ref Trc Xvalie  Ywalue Function Function Result Type Ref Trc Xvalie  Ywalue Function Function Result
1 5832614 GHz 172 dBm 1 5727442 GHz 230 dBm

Sum M1 1 5832614GHz 1.72dBm_Duty Factor 0.00 Sum M1 1 5727442GHz 239 dBm _Duty Factor 0.00

Ref Level 30.00dBm Offset 15048 RBW 500 kHz Date: 16.Aug.2024 15:58:28 Ref Level 30.00dBm Offset 15048 RBW 500 kHz Date: 16.Aug.2024 15:59:03

At 0d8  SWT 11.4us VBW 2MHz Mode Auto FFT 4048  SWT 114us VBW 2MHz  Mode Auto FFT

Detector: Rms, Traco: AVERAGE (Power) Detoctor: RMS, Trace: AVERAGE (Power)
30dBm 30dBm

Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
i M

0d8m 0d8m
10dBm 10dBm
20 aBm 20 aBm
30 dBm 30 dBm
40 dBm 40 4B | ~
50 dBm 50 dBm
60 dBm 60 dBm
70 a8m 70 a8m

CF 5.745 GHz 30001 pts Span 40.00 MHz CF 5.785 GHz 30001 pts Span 40.00 MHz

Type Ref Trc Xvalie  Ywalue Function Function Result Type Ref Trc Xvalie  Ywalue Function Function Result

1 5752323 GHz 3.70 dBm 1 5792007 GHz 236 dBm
Sum M1 1 5752323 GHz 370 dBm _Duty Factor 0.00 Sum M1 1 5702007 GHz 236 dBm _Duty Factor 0.00

802.11ac / 20MHz / MCS0 / 5825 MHz / Ch165

802.11ac /40 MHz / MCS0 / 5710 MHz / Ch142
(UNII-3)

RefLevel 30.00dBm Offset 1.50dB RBW 500 kHz
Att 048 SWT 11dus VBW 2MHz  Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 15:59:37

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
4048 SWT 190us VBW 2MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 10.Aug.2024 14:23:58

30 dBm 30 dBm
Line 1 — Line 1 —
20d8m 20d8m
10 dBm 10 dBm
] m
odem odem ST
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
| e
40.98m [ e S 40.dBm
50 dBm 50 dBm
0 dBm 0 dBm
F

70 dBm 70 dBm

CF 5.825 GHz 30001 pts Span 40.00 MHz CF5.71GHz 30001 pts Span 80.00 MHz

Type Ref Trc Xvalue  Yvalue Function Function Result Type Ref Trc  Xvalue  Yvalue Function Function Result

mi 15832541 GHz 1.78 dBm mi 1 5725812GHz 0.80 dBm

Sum M1 1 5832541 GHz 1.78 dBm Duty Factor 0.00

Sum M1 1 5725812 GHz 0.80 dBm Duty Factor 0.00
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802.11ac / 40MHz / MCSO0 / 5755 MHz / Ch151

802.11ac / 40MHz / MCSO0 / 5795 MHz / Ch159

RefLevel 30.00dBm Offset 1.50dB RBW 500 kHz
At 4048 SWT 190us VBW 2MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 16:06:15

RefLevel 30.00dBm Offset 1.50dB RBW 500 kHz
At 4048 SWT 190us VBW 2MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

Date: 16.Aug.2024 16:07:00

30 dBm 30 dBm
Line 1 — Line 1 —
20a8m 20a8m
10 dBm 10 dBm
M1 ]
odem = odem S
10 dBm 10 dBm
20 dBm 20 dBm
A
B0BM |~ s 30 dBm
e

40 dBm 40 dBm
50 dBm 50 dBm
0 dBm 0 dBm
70 dBm 70 dBm

CF 5.755 GHz 30001 pts Span 80.00 MHz CF 5.795 GHz 30001 pts Span 80.00 MHz

Type Ref Trc Xvalue  Ywalue Function Function Result Type Ref Trc Xvalue  Ywalue Function Function Result

M1 1 5770652 GHz 2.38 dBm M1 15779741 GHz 1.74 dBm

Sum M1 1 5770652GHz 2.38 dBm Duty Factor 0.00

Sum M1 1 5779741GHz 1.74 dBm Duty Factor 0.00

802.11ac / 80 MHz / MCSO0 / 5690 MHz / Ch138
(UNII-3)

802.11ac / 80 MHz / MCSO0 / 5775 MHz / Ch155

Ref Level 30.00dBm Offset 1.50 dB RBW 500 kHz
At a8 SWT 380us VBW 2MHz Mode Auto FFT
Detector: RMS, Trace: AVERAGE (Power)

20. Date: 10.Aug.2024 14:20:51
40

RefLevel 30.00dBm Offset 1.50dB RBW 500 kHz Date: 16.Aug.2024 16:15:09
4048 SWT 380us VBW 2MHz  Mode Auto FFT

Detector: RMS, Trace: AVERAGE (Power)

30 dBm 30 dBm
Line1 — Line1 —
20a8m 20a8m
10 dBm 10 dBm
0dBm 1 0dBm Wﬁr{/\w
e AN AP g bt A VORI B - -
10dBm 10dBm
20dBm 20dBm
30dBm 30dBm
N
o A A o
-

40dBm 40dem [V
50 d8m 50 d8m
60 dBm . 60 dBm
70 dBm 70 a8m

CF 5.60 GHz 30001 pts Span 160.00 MHz CF5.175GHz 30001 pts Span 160.00 MHz

Type Ref Trc Xvalue  Ywalue Function Function Result Type Ref Trc Xvalue  Yovalue Function Function Result

M1 1 5726207 GHz -4.22 dBm M1 1 5801511 GHz 261 dBm

Sum M1 1 5726297 GHz -4.22 dBm Duty Factor 0.00 Sum M1 1 5801511 GHz 261 dBm Duty Factor 0.00
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Appendix D. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~ 1 GHz

Site tHC-CBa4
Condition :3m Horizontal
Mode :LF_ac80_TX_5775MHz

Test By :ling Chen

Level (dBuVim)

70,0

60.0

FCC_CLASS_B_QP

50.0

00| —

i
2 3 5 5

30.0

20,0

10,0

30 100. 200  300.  400.  500.  600.  700.  800.  900. 1000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuv a8

1 98.482 37.78  43.50 -5.72 45.69 7.91 QP
2 230.257 31.52 46.00 -14.48 37.23 -5.71 Qr

3 393.556 33.33  46.00  -12.67 33.52 -8.19 QP
4 487.986 35.66 46.00 -10.34 33.69 1.97 Qr

5 614.134 33.34 46.00 -12.66 28.53 4.81 Qr

6 859.593 31.38  46.00  -14.62 22.87 8.51 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit
. The other emission levels were very low against the limit

w

Site :HC-CBo4
Condition :3m  Vertical
Mode :LF_ac8@_TX_5775MHz

Test By :ling Chen

goLeve! (dBuvim)

70.0)

60.0)

FCC_CLASS_B QP
50.0)
400 1] . 5
2 3

30.0) i

20.0)

10.0)

30 100. 200. 300 400. 500, 600. 700. 800. 900. 1000
Frequency (MHz)
HNo. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 59.834 38.73 49.00 -1.27 41.66 -2.93 oF

2 101.877 32.01 43.58 -11.49 39.37 -7.36 Qr

3 241.363 31.e7 46.00 -14.93 35.74 -4.67 oF

4 399.667 36.12 46.00 -9.88 36.26 -0.14 Qr

5 577.565 35.82 46.00 -10.18 32.84 3.78 or

6 787.189 29.84 46.00 -16.16 23.62 6.22 QF
Note:

. Level = Read Level + Factor
. Factor - Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission under 38MHz was not included since
the emission levels are very low against the limit
. The other emission levels were very low against the limit

FNYRENIN

w
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Above 1 GHz

site :HC-CBas
Site :HC-CBa4 et i
i . Condition :3m  ,Horizontal
Condition :3m  ,Horizontal
; Mode :a_TX_5180MHz
Mode :a_TX_5180MHz -
- Test By :ling Chen
Test By :ling Chen
g Level (dBuvim)
43pLevel (dBuVim} 1
138 a8
2
97.5| 2
a75
o3 813
FCC_15.407_PK
650
650 1 FCC_15.407_AV
A 488 1
8.
325
325
163
163
5000 5030. 5050, 5070, 5090. 5110. 5130. 5150, 5170. 5190, 5210, 5230. 5250. 5270. 5300
5000 5030. 5050, 5070, 5090. 5110. 5130. 5150. 5170, 5190, 5210. 5230. 5250, 5270. 5300 Frequency (MHz)
Frequency (MHz)
No.  Frequenc level  Limit Over Read  Factor  Remark
No. Frequency Llevel  Limit Over Read  Factor  Remark quency t o
: o Line Linit Level
Line Limit Level
""""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m a8 dBuV a8
MHz dBuV/m  dBuV/m a8 dBuV a8
1 5149 100 08 7200 16.62 656 s pes 1 5149.708  44.42  54.00 23.00 21.42  Aversge
. . . -16. . . ea
2 5187.350 95.88  ------ 74.44 2144 Average
2 5184.2 105.91  ---oo- —-eoe- 84.47 21.44  Peak &
Hote: Note:
1“6' L - Read Level + F 1. Level = Read Level + Factor
evel = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor e i
A o 3. Over Limit = Level - Limit Line
s JVer MM = Level - RAME Ane . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed ; -
s Lie to comply with AVG limit.
to comply with AVG limit. . . -
th 4 . . 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBa4
site :HC-CBas Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode :a_TX_5180MHz
Mode +a_TX_5180MHz Test By :Ling Chen
Test By :ling Chen
43gLevel (@Buvim)
430Level (dBuvim)
138
138
2 o75 2
a75
813
813
FCC_15.407_PK 650
65.0 FCC_15407 AV
;
! 1
48.8 “
325
163
5000  5030. 5050, 5070, 5090, 5110. 5130. 5150, 5170, 5190, 5210, 5230. 5250. 5270. 5300
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 Frequency Mz}
Frequency (MHz)
No. Frequency Llevel  Limit Over Read  Factor  Remark
No. Frequency Llevel  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level e e e e s e e
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m d8 dBuV a8
MHz dBuv/m  dBuV/m aBuV a8
1 4413 54.00 -9.87 22.71 21.42  Average
1 5147.300 56.85  74.00  -17.15 35.43 21,42 Peak 2 5187.200 94,59  —oooo ooo- 73.15 21.44  Average
2 5184.200  104.56  ---e-=  -eoeo- 83.12 21,24 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit - Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBa4
Condition :3m ,Horizontal
Mode +a_TX_5180MHz

Test By  :Ling Chen

Level (dBuVim)

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1a_TX_5180MHz

Test By  :Ling Chen

13 430Level [dBuVim)
113.8 113.8
97.5] 97.5]
813 FCC_15.407_PK_HF 813 FCC_15.407_PK_HF
JLLAL L8y g B
65.0) = 65.0) 3
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8 488
32.5] 32.5]
16.3| 16.3|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
Mo. Freguency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m B dBuvV d8 MHz dBuv/m  dBuV/m B dBuvV d8
1 10364.450 67.78  68.20 -8.42 75.76 -7.98  Peak 1 10360.000 62.29  68.20 -5.91 70.29 -8.00  Peak
2 15540.000 44.86  54.00 -9.14 48.07 -3.21  Average 2 15540.000 45.61  54.00 -8.39 48.82 -3.21  Average
3 15540.000 58.39  74.08  -15.61 61.60 -3.21  Peak 3 15540.000 60.91  74.00  -13.09 64.12 -3.21  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
. Site :HC-CBO4
Site +HC-CBo4 Condition :3m  ,Horizontal
Condition :3m  ,Horizontal Mode ‘a2 TX 5220MHz
Mode 1a_TX_5220MHz Test By :Ling Chen
Test By  :Ling Chen
430Level (dBuVim)
430Level [dBuVim)
113.8]
113.8
2 97.5| 2
97.5]
81.3]
813 FCC_15.407_PK
65.0|
65.0 FCC_15.407_AV
1 48.8|
48.8 A il
325
32.5]
16.3|
16.3|
5000  5030. 5050. 5070, 5090. 5110. 5130. 5150, 5170, 5190. 5210. 5230. 5250 5270. 5300
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level
--------------------------------------------------------------------- MHz dBuv/m  dBuV/m dB dBuvV dB
MHz dBuv/m  dBuV/m B dBuvV d8
1 5130.800 40.50  54.00  -13.50 19.09 21.41  Average
1 5149.700 53.3¢  74.08  -20.70 31.88 21.42  Peak > 5212.850 95.71 oo . 74.26 21.45  Average
2 5213.380  1@4.52 ------  ------ 83.06 21.46  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5

. The other emission levels were very low against the limit

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode :a_TX_5220MHz

Test By :Ling Chen

43gLevel (dBuVim)

FCC_15.407_PK

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150, 6170, 5190, 5210, 5230, 5250, 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5068 . 850 53.37 74.00 -28.63 31.99 21.38 Peak
2 5216.150 104.20  ------  ------ 82.74 21.46 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

v

Site +HC-CBa4

Condition :3m  ,Vertical

Mode 1a_TX_5220MHz

Test By :Ling Chen
43gLevel (dBuVim)
138
97.5| 2
813
65.0

FCC_15.407_AV

43.8 B
325
163

5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB

1 5145.5088 40.70 54.00 -13.38 19.28 21.42 Average
2 5212.850 94.58  ------ - 73.13 21.45 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode ta_TX_5220MHz

Test By  :Ling Chen

Level (dBuVim)

13
138
97.5|
813 FCC_15.407_PK_HF
JLLIL LR g e N ey I S O SO I B IR
65.0 3
FCC_15.407_AV_HF
43.8
325
163
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuv dB
1 1e448.000 67.52 68.20 -8.68 75.36 -7.84 Peak
2 15660.000 44.14  54.00 -9.86 47.38 -3.16  Average
3 156608.000 58.92 74.00 -15.88 62.08 -3.16 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

Site 1HC-CB@4
Condition :3m ,Vertical
Mode 1a_TX_5220MHz

Test By  :Ling Chen

130L8vel (@Buvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HE

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Mfz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuv/m dB dBuVv dB
1 1e448.000 62.51 68.20 -5.69 70.35 -7.84 Peak
2 15660.000 46.37 54.00 -7.63 49.53 -3.16 Average
3 15660.000 61.49 74.00 -12.51 64.65 -3.16 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4 .
Condition :3m  ,Horizontal Site :HC-CBo4
Mode {3 TX_5240MHz Condition :3m  ,Horizontal
Test By iling Chen Mode ta_TX_5248MHz
Test By :Ling Chen
43gLevel (dBuVim)
130Level [dBuvim)
113.8
2 113.8
97.5]
97.5] 2
81.3]
FCC_15.407_PK 81.3
65.0)
1 65.0)
488 FCC_15.407_AV.
488
]
32.5]
32.5]
16.3|
16.3|
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) 5000  5030. 5050. 5070, 5090. 5110. 5130. 5150, 5170, 5190. 5210. 5230. 5250 5270. 5300
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark .
Line Limit Level No. Frequency  Level  Limit Over Read  Factor  Remark
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, Line Limit Level
MHz dBuV/m  dBuV/m B dBuvV 2
MHz dBuV/m  dBuV/m B dBuvV dB
1 5e82.650 53.87  74.08  -20.13 32.49 21.38  Peak
2 5235.956  105.14 oo oi. 23.67 2147 Peak 1 5132.900 40.63  54.00  -13.37 19.22 21.41  Average
2 5242.400 94.82  ---m oo- 73.35 21.47  Average
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preanp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit - level - Limit Line — .
to comply with AVG limit. 4. The peall< ne;uitA;;m;lap?s with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit. . .
5. The other emission levels were very low against the limit.
Site :HC-CBO4
Condition :3m  ,Vertical
Site :HC-CBo4 Mode ra_TX_5240MHz
Condition :3m  ,Vertical Test By  :Ling Chen
Mode :a_TX_5248MHz
Test By :Ling Chen
3pLevel [dBuVim}
130Level (dBuVim) 138
138 97.5 2
2
97.5| 81.3]
81.3] 65.0|
FCC_15.407 PK FCC_15.407_AV
65.0) 488
1 1
488 Aok % e 325
32.5] 16.3)
16.3
5000  5030. 5050. 5070, 5090. 5110. 5130. 5150, 5170, 5190. 5210. 5230. 5250 5270. 5300
Frequency (MHz)
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
No. Frequency  Level  Limit Over Read  Factor  Remark | L L. oLl Lllllll il ..
Line Limit Level MHz dBuV/m dBuV/m dB dBuV dB
MHz dBuV//m dBuV/m dBuV dB 1 5149.850 48.49 54.08 -13.51 19.07 21.42 Average
2 5242.4 9432 -ooom oe- 72.85 21.47  Average
1 se73.950 53.79  74.08  -20.21 32.41 21.38  Peak
2 52358 104.37 - oe- 82.90 21.47  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG Limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

Site :HC-CBo4
Condition :3m  ,Horizontal
Mode :a_TX_5240MHz

Test By :Ling Chen

43gLevel (dBuVim)

MU I_TUL 4

FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000
Frequency (MHz)

32000. 36000. 40000

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1a_TX_5240MHz

Test By :Ling Chen

43gLevel (dBuVim)

FCC_15.407_AV_HE

1000 4000. 8000. 12000 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Mfz)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

No. Frequency Llevel  Limit Over Read  Factor  Remark
No. Frequency Llevel  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level .
""""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m a8 dBuV a8
MHz dBuV/m  dBuV/m a8 dBuV a8
1 1es4se.eee  62.1@  68.20 -6.18  69.87 7.7 Peak
1 10480.800  67.44  68.20 -e.76  75.21 7.7 Peak 1572 43.51  54.00  -10.49  46.63 312 Average
2 1572 43.91  54.80  -10.09 47.03 -3.12  Average 3 15720.000 58.28  74.80  -15.72 61.48 -3.12  Peak
3 15728808 58.51  74.08  -15.49  61.63 2312 Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit - Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG 1imit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
site :HC-CBa4
Condition :3m  ,Horizontal
sit :HC-CBaA ;
e s Mode 1a_TX_5260MHz
Condition :3m  ,Horizontal oot By Tmeoh
Mode 1a_TX_5260MHz est By iling Lthen
Test By :ling Chen
130L8vel (aBuvim)
43gLevel (dBuvim)
113.8]
138 . a75 1
97.5| 813
81.3] 65.0
FCC_15.407_AV
65.0} 138
48.8| 32.5|
32.5] 163
16.3]
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency Llevel  Linmit Over Read  Factor  Remark tine  Limit  Level
Ik Limit S
77777777777777777777777777777 weommE o e MHz dBuv/m  dBuV/m a8 aBuV a8
MH dBuv, aBuv, a8 aBuV a8
=z uv/m uvi/m . 1 5257.6%0 95.07 ooon oeo- 73.58 21.48  Average
1 525858 10573 o 5225 2148 pesk 2 5489.908  41.84  54.08  -12.96  19.48  21.56  Average
2 5419.358  53.66  74.88  -20.34 32,89  21.57  Peak
Note:
Note: 1. Level = Read Level + Factor
1 level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit - Level - Limit Line
o o 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit - Level - Limit Line . oy ien AVC imie
4. The peak result complies with AVG limit, AVG result is deemed 5 0 comply wi Amit.

. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

43gLevel (dBuVim)

Site :HC-CBo4
Condition :3m  ,Vertical
Mode :a_TX_526@MHz
Test By :Ling Chen

5160 5190. 5210. 5230. 5250. 5270. 5F290. 5310. 5330. 5350. 5370. 5300. 5410. 5430. 5460

site :HC-CBO4
Condition :3m  ,Vertical
Mode ta_TX_5260MHz
Test By :Ling Chen

130L8vel (aBuvim)

FCC_15.407_AV

5160  5190. 5210. 5230. 5250. 5270, 5290. 5310, 5330, 5350. 5370. 5390. 5410. 5430, 5460

Frequency (MHz)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

requency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit over Read  Factor  Remark Line Linit Lovel
Line Limit Level e e e s
""""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m B dBuV d8
MHz dBuV/m  dBuV/m B dBuV d8
1 5257.800 94.29 oo ooo- 72.81 21.48  Average
1 5256.860  104.99  ------  ------ 83.42 21.48  Peak 2 5358.150 49.62  54.00  -13.38 19.09 21.53  Average
2 5396.700 53.93  74.80  -20.87 32.38 21.55  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site :HC-CBo4
Site :HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode :a_TX_5268MHz
Mode ta_TX_5260MHz Test By :Ling Chen
Test By :Ling Chen
430Level (dBuvim)
130L€vel (aBuvim)
138
113.8
97.5|
o7.5|
81.3 FCC_15.407_PK
L0 S S O B B | R
65.0 4 FCC_15.407_AV_HE
FCC_15.407_AV_HF 488
48.8)
32.5]
32.5]
16.3
16.3|
1000 4000. 8000. 12000.  16000. 20000 24000 28000 32000. 36000. 40000
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level e e e Ll
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuV a8
MHz dBuV/m  dBuV/m B dBuV a8
1 16520.000 62.74  68.20 -5.46 70.45 -7.71  Peak
1 16520.000 67.48  68.20 -0.72 75.19 -7.71  Peak 2 15780 44.86  54.00 -9.14  47.85 -3.09  Average
2 1578 42.65 54.80  -11.35 15.74 -3.89  Average 3 15780.000 59.10  74.80  -14.90 62.19 -3.09  Peak
3 15780.000 57.24  74.80  -16.76 60.33 -3.09  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit

. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :a_TX_53@8HHz
Test By :Ling Chen
43gLevel (dBuVim)
113.8
]
97.5|
81.3]
T FCCTBAUT_PK|
65.0|
Jotnslrior et
488
325
16.3|

5160 5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 5350. 5370. 5300. 5410. 5430. 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dB dBuV dB
1 5303.850 184.83  ------ ------ 83.33 21.50 Peak
2 5391.000 54.97 74.00 -19.83 33.42 21.55 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

v

Site :HC-CBed
Condition :3m ,Horizontal
Mode ra_TX_5388MHz

Test By :ling Chen

430Level (dBuvim)

FCC_15.407_AV

5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5300. 5410. 5430. 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5307.158 95.31 73.80 21.51 Average

2 5350.200 41.48 19.95 21.53 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

Site :HC-CBO4
Condition :3m  ,Vertical
Mode 1a_TX_5308HHz
Test By  :Ling Chen

Level (dBuVim)

13
138
1
97.5|
813
FCC_T5.407_FK]
65.0
48.8) i
325|
163
5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuv dB
1 5383.850  104.56 ------  ------ 83.06 21.50  Peak
2 5458.800 53.59 74.00 -20.41 32.00 21.59 Peak
Hote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

Site :HC-CBO4
Condition :3m  ,Vertical
Mode :a_TX_5308MHz

Test By :ling Chen

43gLevel (dBuVim)

FCC_15.407_AV

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310, 5330. 5350, 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m
1 5307.150 94.72 - - 73.21 21.51 Average
2 5352.300 41.16 54.00 -12.84 19.63 21.53 Average
Hote:
1. Level = Read lLevel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Horizontal
Mode +a_TX_5300MHz

Test By :Cyril Chen

Level (dBuVim)

13
138
97.5|
813 FCC_15.407_PK_HF
JLLIL [N gy iRy gl 1S
65.0 1
FCC_15.407_AV_HF
48.8
325
16.3)
1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 53.31 54.00 -0.69 00.93 -7.82 Average
2 16600 . 000 67.83 74.00 -6.17 75.45 -7.62 Peak
3 15900 . 600 42.82 54.00 -11.18 45.85 -3.03 Average
4 15908.000 57.59 74.00 -16.41 60.62 -3.83 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

Site 1HC-CB@4
Condition :3m ,Vertical
Mode +a_TX_5300MHz

Test By  :Cyril Chen

13Level (aBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000. 8000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 10600.000 49.17 54.00 -4.83 56.79 -7.62 Average
2 1o 64.36 74.00 -9.64 71.98 -7.62 Peak
3 15900.000 44.34 54.00 -9.66 47.37 -3.e3 Average
4 159 59.91 74.00 -14.09 62.94 -3.e3 Peak

Hote:

1. Level = Read lLevel + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :a_TX_5320MHz

Test By :Ling Chen

430Level (dBuvim)

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5316.000 104.36  ------  ------ 82.85 21.51 Peak
2 5351.250 56.48 74.00 -17.52 34.95 21.53 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line
a

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit.

w

Site :HC-CBa4
Condition :3m ,Horizontal
Mode 1a_TX_5320MHz

Test By  :Ling Chen

130L8vel (aBuvim)

FCC_15.407_AV

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310, 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark

N

Bwn e

Line Limit Level

MHz dBuV/m dBuV/m

1 5312.850 94.58  ---om ooo- 73.07 21.51  Average
2 5350.650 43,90 s54.00  -1e.18 22.37 21.53  Average
ote:
. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 43 of 96




Report No.: 2570523R > DE KRA

) Site :HC-CB@4

SltE. . :HC-CBed . Condition :3m ,Vertical
Condition :3m ,Vertical Mode ra_TX_5320MHz
Mode ta_TX_5320MHz iy

Test By :Ling Chen
Test By :Ling Chen

Level (dBuVim)

430Level (aBuvim) 13
138
113.8]
97.5| 1
97.5|
81.3]
813
65.0]
65.0 FCC_15.407_AV.
488
48.8|
325
32.5]
16.3]
16.3]
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 Frequency (MHz)
Frequency (MHz)
. No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency level  Limit Over Read  Factor  Remark Line Cimie Tavel
Line Linit Level e
""""""""""""""""""""""""""""""""""""" Mz dBuv/m  dBuV/m d8 B &
Mz dBuv/m  dBuV/m d8 4B a8
1 om0 10602 6256 252 Pesk 1 5312.856 94,31 --o-om ooooeo 72.86  21.51  Average
: (02 moeoeneenees : : ea 2 5350.588  43.50  54.00  -10.58  21.97  21.53  Aversge
2 5351.100  56.49  74.00  -17.51  34.96  21.53  Peak
. Note:
N L - Read Level = F 1. Level = Read Level + Factor
- Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3 ven Limit o Lovel - Limit Line
3. Over Limit - level - Limit Line — . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to conply uith AVG 1imit
to comply with AVG limit. . n 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
) Site {HC-CBO4
Site :HC-CBo4 Condition :3m  ,Vertical
Condition i3m ,Horizontal Vode '3 TX ShoeMHz
Mode 1a_TX_5320MHz Test By :Cyril Chen
Test By :Cyril Chen
13gLevel (4Buvim)
430Level (dBuvim)
113.8]
113.8]
97.5|
o75
" 81.3] FCC_15.407_PK_HF
FCC_15.407_PK_HF
L08R 65.0) 5
65 i FCC_15.407_AV_HF
FCC_15.407_AV_HF 188
48.8|
32.5]
32.5]
16.3]
16.3]
1000 4000. 8000. 12000.  16000. 20000. 24000. 28000 32000. 36000. 40000
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MHz)
. No. Frequency  Llevel  Limit Over Read  Factor  Remark
No. Frequency level  Limit Over Read  Factor  Remark Line imit tovel
Line Linit Level e
""""""""""""""""""""""""""""""""""""" Mz dBuv/m  dBuV/m d8 4BV a8
Mz dBuV/m  dBuV/m d8 aBuY a8
1 16640.806  49.11  54.00 -2.89  56.67 Average
1 16640.806  53.48  54.00 -6.60  60.96  -7.56  Aversge 3 loedoeoo G0 74.09 Tose 706 Pogk
2 10640.000 67.52  74.00 -6.48 75.08 -7.56  Peak 3 15060, 000 4433 54.09 977 27.23 Average
3 15960.886  43.80  54.00  -11.88  46.80  -3.80  Average 2 1960008 5912 7400  -14.85  &2.12 Pogk
4 15960.000 57.98  74.00  -16.82 60.98 -3.08  Peak ! ! . ) !
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3 Oven Limit - Lovel - Limtt Line
3. Over Limit - Level - Limit Line . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG Timis
to comply with AVG limit. . . 5. The other emission levels were very low against the limit.
S. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Horizontal
Mode :a_TX_5500MHz

Test By :Ling Chen

43gLevel (dBuVim)

T 11 FCC_15.40

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730.5750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5456.875 55.45 74.00 -18.55 33.86 21.59 Peak
2 5467.725 56.71 68.20 -11.49 35.12 21.59 Peak
3 5503.950 106.95  ------  ------ 85.33 21.62 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :a_TX_5508MHz

Test By :ling Chen

430Level (dBuvim)

FOC_15407_AV
.

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730.5750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5459.50808 42.28 54.00 -11.72 20.69 21.59 Average
2 5507.275 96.74 ------ ------ 75.12 21.62 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit.

S. The other emission levels were very low against the limit
) site :HC-CBad
Site  :HC-CBed Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode 2 TX SteomHs
Mode a_TX_55000Hz Test By :lIng Chen
Test By :ling Chen
. Level (dBuVim)
130Level (dBuVim) 1
138
138
2 97.5| 2
97.5|
81.3]
81.3]
1 FCC_15.407_PK 5.
65.0 3 FOC_15,407_AV
i N 483
488 1
32.5]
32.5]
163
16.3]
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 Frequency (MHz)
Frequency (MHZ)
L No. Frequency  level  Limit Over Read  Factor  Remark
No. Frequency  level  Limit Over Read  Factor  Remark Line imit hovel
Line Linit Level e e
- Mz dBuv/m  dBuV/m d8 4BV a8
Mz dBuv/m  dBuV/m d8 4BV a8
1 s459.856  41.63  54.00  -12.37  28.84  21.59  Average
1 5456.175  53.86  74.0  -20.14  32.27  21.59  Pesk 2 os02.2 o3as . .84 261 Averase
2 5470 54.98  68.20  -13.22  33.39  21.59  Peak
3 5503.95@  1@3.33  ------  --ooo- 81.71  21.62  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit - Level - Limit Line
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Linit = level - Linit Line ) to comply with AVG 1imit
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit

w

. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Horizontal
Mode :a_TX_5500MHz

Test By :Cyril Chen

Site :HC-CBa4
Condition :3m ,Vertical
Mode +a_TX_5500MHz

Test By  :Cyril Chen

Level (dBuVim)

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

13
430Level (dBuVim) 138
138 a7.5
7.5 813 FCC_15.407_PK_HF
o FeC_15407 PK_HF 580 1 FCC_15.407_AV_HF
MmO NPT T T _15.407 AV |
65.0) 488
FCC_15.407_AV_HF
488 325
325 16.3
16.3
1000 4000. 8000. 12000 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Mfiz)
1000 4000.  8000. 12000 16000, 20000. 24000 28000. 32000, 36000. 40000
Frequency (MHz) No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
No. Frequency  Level  Limit Over Read  Factor  Remark | .
Line Limit Level MHz dBuV/m dBuV/m dB dBuV dB
MHz dBuV/m dBuV/m dB dBuV dg 1 11ee0.000 46.51 54.00 -7.49 53.67 -7.16 Average
2 11000.000 62.08  74.00  -12.88 69.16 -7.16  Peak
1 11000.000 53.57  54.00 -8.43 60.73 -7.16  Average 3 16500.000 62.44  68.20 5.76 65.88 3.44  Peak
2 11000.000 68.61  74.00 -5.39 75.77 -7.16  Peak
3 16500.000 59.89  68.20 -8.31 63.33 -3.44  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CBO4
Site :HC-CBO4 Condition :3m  ,Horizontal
Condition :3m  ,Horizontal Mode 1a_TX_5580HHz
Mode 1a_TX_5588HHz Test By :Ling Chen
Test By :Ling Chen
43gLevel (¢Buvim)
430Level (aBuvim)
138
138 3 2
a7.5
a7.5
81.3)
813
T FCC_{15.407_PK. 65.0
65.0) o FCC_15.407_AV
1 4 488 1
488 [ e
325
325
16.3
16.3
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5690.5710.5730. 5750 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level e
..................................................................... MHz dBuV/m  dBuV/m B dBuvV dB
MHz dBuv/m  dBuV/m d8 dBuV d8
1 5422.400 42,11  54.0  -11.89 20.54 21.57  Average
1 5416.100 54.88  74.00  -19.12 33.32 21.56  Peak 2 5582.350 99.35  ------ —--oe- 77.50 21.85  Average
2 5468.950 53.92  68.20  -14.28 32.33 21.59  Peak
3 5575.875  109.67 ------  ---o-- 87.83 21.84  Peak
4 5725.150 55.42  68.20  -12.78 33.15 22.27  Peak Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
Note: 3. Over Limit = Level - Limit Line
1. Level = Read Level + Factor 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

. The other emission levels were very low against the limit.
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Report No.: 2570523R > DE KRA

Site {HC-CBa4
Condition :3m  ,Vertical
Site \HC-CBa4 Mode 1a_TX_5580MHz
Condition :3m  ,Vertical Test By  :Ling Chen
Mode 1a_TX_5580MHz
Test By :ling Chen
430Level (dBuvim)
13 Level (dBuVim) 113.8]
2
113.8 o78)
3
o7.5| 81.3]
65.
813 FOC_15.407 AV
T 11 FCC_{15.407_PK.
650 T 488 1
. v 32.5]
48.8) =
325 16.3|
16.3) 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz)
. aaoncy sy oo o0! - S090.8T10-9730. 5780 No. Freguency Llevel  Linmit Over Read  Factor  Remark
Line  Limit  Level
No. Frequency level  Limit Over Read  Factor  Remark | TTTTom smmmomossos msooos cssooos ooosoos coesooos soooooos ooooooos
Line  Limit  Level Mz dBuv/m  dBuV/m a8 dBuv &
""""" W dBav/m  dBuv/m @B aewv @ 1 5423.975 4181 54.80  -12.99  19.44  21.57  Average
2 5572.988  95.81 ------  ---oo- 73.19  21.82  Average
1 5446.025  53.98  74.00  -20.02  32.40  21.58  Peak
2 5461775  53.45  68.20  -14.75  31.86  21.59  Peak
3 5576.050  105.01 ------  ---oo- 83.17  21.84  Peak Note:
4 5736.875  54.77  68.20  -13.43  32.47 22,30  Peak 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
Note: 4. The peak result complies with AVG limit, AVG result is deemed
1. Level = Read Level + Factor to comply with AVG limit. . .
2. Facton - Antenna Factor + Cable Loss - Presmp Factor 5. The other emission levels were very low against the limit
3. Qver Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit
Site {HC-CBO4
Condition :3m  ,Vertical
Site :HC-CBa4 ':Udi 5 f;*n.(féiamz
Condition :3m  ,Horizontal est By ityrdd Lhen
Mode 1a_TX_5580MHz
Test By  :Cyril Chen
43gLevel (dBuVim)
430Level (dBuvim) 138
97.5|
113.8
75| 813 FCC_15.407_PK_HF
65.0| 2
81.3 FCC_15.407_PK_HF FCC_15.407_AV_HF
488
650 3
FCC_15.407_AV_HF 325
48.8)
16.3|
32.5]
16.3| 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
1000 4000. 8000. 12000. 16000_ 20000, 24000, 28000. 32000. 36000. 40000 No. Frequency  Level  Limit Over Read  Factor  Remark
Frequency (MHz) N .
line  Limit  Level
No. Frequency  Llevel  Limit Over Read  Factor  Remark - - -
; = Mz dBuv/m  dBuV/m a8 aBuv a8
Line  Limit  Level
o dBav/m  dBul/m - . - 1 11160.608  46.76  54.00  -7.24  53.56  -6.88  Average
2 11160.886  62.85  74.0  -11.94  68.86  -6.88  Peak
1 11160.886  53.24  54.00  -08.76  66.84  -6.89  Average 3 16740.000  62.12  68.28  -6.83  65.66  -3.54  Peak
2 11160 67.93  74.80  -6.7  74.73  -6.89  Peak
3 16740.808  59.14  68.20  -9.86  62.68  -3.54  Peak ot
ote:
1. Level = Read Level + Factor
Mote: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = level - Linit Line )
2. Factor — Amtenna Facton + Cable Loss - Preamp Factor 4. The peaf we5uitA;Zm§}1§s with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit. . .
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4

Condition :3m  ,Horizontal

Maode :a_TX_5700MHz

Test By :ling Chen
430Level (dBuim)
1358 1
a75
813

T roq_fsaer_pk.

650
88 A
325
163

5400  5430.5450.5470.5490.5510.5530. 5250‘ 5570. 55;23 ?61 0.5630.5650.5670.5690.5710.5730. 5750
7)

requency (
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuvV dB
1 5784.158  1@9.57 ------  ---o-- 87.36 22,21 Peak
2 5728.300 65.73  68.20 -2.47 43.46 22.27  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBR4
Condition :3m  ,Vertical
Mode :a_TX_5708MHz

Test By :Lling Chen

430Level (dBuvim)

1 FEC_4p.497_PK

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
i

requency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB
1 5696.275  105.17  -ee--- —----- 83.00 22,17  Pesk
2 5726.200 65.29 68.20 -2.91 43.902 22.27 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor #+ Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

S. The other emission levels were very low against the limit.
site ‘HC-€Ba4 site ‘HC-CBa4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode -a_TX_5700MHz Mode 18_TX_5700MHz
Test By  :Cyril Chen Test By  :Cyril Chen
13 Level (dBuVim) 13 Level (dBuV/im)
138 133
97.5| 97.5|
813 FCC_15.407_PK_HF 813 FCC_15.407_PK_HF
JLLL [T g g Ny Ny S S I
65.0 3 650 3
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8| 48.8|
32.5] 32.5]
163 163
1000 4000. 8000. 12000.  16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000 20000. 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
Mz dBuv/m  dBuV/m 8 4Buv 8 Mz dBuv/m  dBuV/m a8 aBuv 8
1 11460600  53.67 54.00  -8.33  59.96  -6.29  Average 1 11400.606  48.11  54.00  -5.89  54.40  -6.29  Average
2 11480.80 68.02 7408  -5.98  74.31  -6.29  Peak 2 11400.806  63.18  74.00  -10.98  69.39  -6.29  Peak
3 17160.680  59.84  68.20  -8.36  63.37  -3.53  Peak 3 1n 61.55  68.20  -6.65  65.08  -3.53  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

a

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit.

w

Note:

1. Level = Read lLevel + Factor

2. Factor = Antenna Factor #+ Cable Loss - Preamp Factor

3. Over Limit = level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2570523R > DE KRA

Site :HC-CBR4

site :HC-CBO4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode 1a_TX_5720MHz
Mode :a_TX_5720MHz yril

Test By :Cyril Chen
Test By :Cyril Chen

Level (dBuVim)

130Level (dBuVim) 13
113.8
113.8]
97.5| 97.5]
81.3)
81.3| FCC_15.407_PK_HF FCC_15.407_PK_HF
2 65.0)
65.0) 3
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8) 48.8)
32.5| 32.5]
16.3] 16.3|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV MHz dBuV/m dBuV/m dB dBuV dB
1 52.23  54.00 -1.77 58.43 -6.20  Average 1 11440 47.54  54.00 -6.46 53.74 -6.20  Average
2 66.72  74.89 -7.28 72.92 -6.26  Peak 2 11440.000 62.75  74.80  -11.25 68.95 -6.28  Peak
3 17168.600 59.18  68.20 -9.82 62.64 -3.46  Peak 3 17168.600 61.64  68.20 -6.56 65.18 -3.46  Peak
Note:

Note:

1. Level = Read Level + Factor L el - Read Level + Facton
2. Facron - Antenna Factor + Cbie Loss - Preamp Facter 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
e e ™V Linit. AVG result is deemed 3. Over Limit = level - Limit Line
. ; - ’ 4. The peak result complies with AVG limit, AVG result is deemed
to conply 1th AVG Timit. i A re e deme p 0 .
5. The other emission levels were very low against the limit. to comply with AVG limit. i o
5. The other emission levels were very low against the limit
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 1a_TX_5745MHz Mode :a_TX_5745MHz
Test By :Ling Chen Test By :Ling Chen
430Level (dBuvim) 43pLevel (dBuVim)
113.8] 4 113.8] i
7.5 97.5
81.3] 81.3]
FCC_OOBE_PK
65.0 FCC_OOBE_PK 65.0)
1 7 1 5 7
A U I
48.8] 488
32.5] 32.5]
16.3| 16.3|
5535 5600. 5700. 5800. 5900. 6000. 6035
5535 5600. 5700. mwen;a‘n'gm 5900. 6000. 6035 Freauency uaiz)
No. Fregquency  Level  Limit Over Read  Factor  Remark No.  Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
""""" W dewim  dam @ aew @ Wiz deavm  dBuV/m 4B dBuv P
1 5640.500 55.88  68.20  -12.32 33.86 22,02 Peak 1 5537.250 54.32  68.26  -13.88 32.60 21.72 Peak
2 5654.250 54.45 71.35 -16.90 32.39 22.06 Peak 2 5652.258 53.63 69.87 -16.24 31.59 22.04 Peak
3 5724.750 77.58 121.63  -44.05 55.32 22.26  Peak 3 5724.500 73.38  121.06  -47.68 51.12 22.26  Peak
4 5749.508 109.32  ------ —oooo 86.99 22.33 Peak 4 5749.258 106.48 BT 84.15 22.33 Peak
5 5891.000 56.96  93.36  -36.48 34.22 22.74  Pesk 5 5880.250 55.68 101.32  -45.64 32.97 22,71 Peak
6 5922.500 55.25  70.06  -14.81 12.42 22.83  Peak 6  5920.750 54.46  71.35  -16.89 31.63 22.83  Peak
7 5933.758 56.45  68.20  -11.75 33.58 22.87  Pesk 7 5934.500 56.80  68.20  -11.49 33.93 22.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit. . o
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Horizontal
Mode :a_TX_5745MHz

Test By  :Cyril Chen

Level (dBuVim)

13

FCC_15.407_PK_HF
| z

FCC_15.407_AV_HF

1000 4000. 8000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dBuV dB
1 11490 . 600 53.19 54.00 -8.81 59.28 -6.09 Average
2 11498.000 67.12 74.00 -6.88 73.21 -6.09 Peak
3 17235. 000 60.07 68.20 -8.13 63.44 -3.37 Peak

Note:

1. Level = Read Level + Factor

2. Factor Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :HC-CBo4
Condition :3m  ,Vertical
Mode :a_TX_5745MHz
Test By :Cyril Chen

430Level (dBuvim)

FCC_15.407_PK_HF

65.0 2
FCC 15.407_AV_HE

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 11499 48.22 54.00 -5.78 54.31 -6.09 Average

2 11490.000 63.00 74.00 -11.00 69.09 -6.09 Peak

3 17235.000 62.73 68.20 -5.47 66.18 -3.37 Peak
Note:

1. Level = Read lLevel + Factor

2. Factor = Antenna Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit
o e CBaa Site :HC-CBa4
ite  :HC- i Condition :3m  ,Vertical
Condition :3m  ,Horizontal Vode K soBeme
Mode :a_TX_5785MHz Test By :Ling Chen
Test By :Ling Chen :
o Level (dBuvim)
130Level (dBuvim) 1
113.8)
13.8 4 4
97.5]
97.5|
81.3]
813 FCC_OOBE_PK
FCC_OOBE_PK 5.0
65.0
1 7 . i
# » 484
488 ™
325
325
16.3)
16.3|
5535 5600. 5700. 5800. 5900. 6000. 6035
5535 5600. 5700. 5800. 5900. 6000. 6035 Frequency (MHz)
Frequency (MHz)
. No. Frequency Llevel  Limit Over Read  Factor  Remark
No. Frequency Llevel  Limit Over Read  Factor  Remark Line Limit Lol
Line Limit Level
"""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m a8 dBuV a8
MHz dBuv/m  dBuV/m d8 dBuV a8
1 5579.758 54,19  68.28  -14.81  32.35  21.84  Peak
1 5571.5ee  55.2  68.26  -13.18  33.21  21.81  Peak 2 S651.88  52.35  68.95  -16.68  30.31  22.84  Peak
2 5651.758  53.34  69.58  -16.16  31.38  22.84  Peak 3 s7l5e8  54.38 105.62  51.37 1.1 2219  Peak
3 57@4.258  55.13 106.39  -51.26 32,82  22.21  Peak 1 o739.088 105 34 I 5289 22.45  Pesk
4 5789.258 10872 ---oo- oooooo 86.27 22.45  Peak 5 5860.000 55.29 109.40  -54.11 32.64  22.65  Peak
5 585L.000  58.42 119.92  -6l.5@ 35,79 22,63 Peak 6 5921756  54.80  70.61  -16.61  31.17  22.83  Peak
6 5920.e08  54.18  71.91  -17.73  31.35  22.83  Peak S epis.758  55.65  68.90  12.55  32.59 2315  Posk
7 5933.75  56.33  68.20  -11.87  33.46  22.87  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Horizontal
Mode :a_TX_5785MHz

Test By :Cyril Chen

Site :HC-CBR4
Condition :3m  ,Vertical
Mode :a_TX_5785MHz

Test By :ling Chen

Level (dBuVim)

1. Level = Read Level + Factor

2. Factor Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit

w

13
13 Level (dBuVim)
138
138
97.5|
97.5|
813 FCC_15.407_PK_HF
81.3 Mmoo e
FCC_15.407_PK_HF 65.0
65.0 3 FCC_15.407_AV_HF
FCC_15.407_AV_HF 483
48.8)
32.5]
32.5]
16.3
16.3|
1000 4000. 8000. 12000.  16000. 20000 24000 28000 32000. 36000. 40000
1000 4000. 8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level e e e
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuvV dB
MHz dBuV/m  dBuV/m B dBuvV dB
1 11576.000 48.25  54.00 -5.75 54.29 -6.84  Average
1 11576.000 53.35  54.00 -8.65 59.39 -6.84  Average 2 11570.000 62.68  74.00  -11.32 68.72 -6.84  Peak
2 11570.000 67.62  74.00 -6.38 73.66 -6.84  Peak 3 17355.000 62.51  68.20 -5.69 65.74 -3.23  Peak
3 17355.000 60.38  68.20 -7.98 63.53 -3.23  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site :HC-CBO4 Site :HC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode i TX 5825MHz Mode :a_TX_5825HHz
Test By :Ling Chen Test By  :Ling Chen
130Level (dBuVim) 413pLevel ([@BuVim)
113.8
113.8] 4 4
97.5| 97.5]
813 813
FCC_OOBE_PK
650 5 FCC_OOBE_PK 65.0) 5
n 7 1 . " 7
488 W 8.9
32.5| 32.5]
16.3 16.3|
5535 5600. 5700. 5800. 5900. 6000. 6035
5535 5600. S0 end 5900, 6000. 6035 Frequency tiiz)
Mo. Freguency  Level Limit Over Read Factor  Remark No.  Frequency  Level Limit Over Read Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m dB dBuvV dB MHz dBuV/m 8 dBuV d8
1 5603.250 55.71  68.20  -12.49 33.80 21.91  Peak 1 5648.250 68.28  -13.79 32.39 22.02 Peak
2 5653.000 54.67  70.43  -16.36 .02 22,65  Peak 2 5653.750 70.98  -18.20 30.72 22.06  Peak
3 5674.000 55.39  85.96  -38.57 33.28 22,11 Pesk 3 5664.258 78.75  -24.41 32.25 22.69  Peak
4 583,880  107.02  ------  ------ 84.47 22.55  Peak 4 5821756 104.78  ------ oo 82.24 22.54  Peak
5 5851.500 65.93 118.78  -52.85 43.38 22,63 Pesk 5 5855.758 -49.12 38.83 22.64  Peak
6 5922.750 55.01  69.87  -14.86 32.18 22.83  Peak 6 5923.500 -14.84 31.65 22.83  Peak
7 5926.500 56.40  68.20  -11.80 33.56 22.84  Pesk 7 5951.500 -13.00 32.28 22.92  Peak
Note: Note:

. Level - Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

Bwe
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Report No.: 2570523R > DE KRA

Site ‘HC-CBa4 Site  GHC-CBO4
o ; Condition :3m  ,Vertical
Condition :3m  ,Horizontal
Mode 18_TX_5825MHz
Mode 1a_TX_5825MHz Mode  iaTSB
Test By  :Cyril Chen est By :Ling Chen
13 Level (dBuVim) 13 Level (dBuVim)
113.8] 113.8]
o5 o75

FCC_15.407_AV_HF FCC_15.407_AV_HE
188 N R 488
325 32.5|
163 163
1000 4000. 8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000
1000 4000 000. 12000 16000, 20000, 24000 26000, 32000 36000 40000 Frequency (MH2)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No.  Frequency  level  Limit Over Read  Factor  Remark
Line Linit Lavel Line Limit Level
""""" W dBav/m  dBuv/m @B aewv @ MHz dBuV/m  dBuV/m 8 BV 8
1 11656.000 47.67  54.88 -6.33 53.66 -5.99  Average
1 53.21  54.00 -0.79 59.20 -5.99  Average
> 11650, @00 o729 7400 e 7328 ooa ek s 2 11650.000 62.36  74.00  -11.64 68.35 -5.99  Peak
3 17475.000 59.98  68.20 _8.22 63.06 308 Pesk 3 17475.000 61.19  68.20 -7.01 64.27 -3.88  Peak
Note: Note:
1. Level - Read Level + Facton 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
S. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBo4
Site :HC-CBOL Condition :3m  ,Horizontal
Condition :3m  ,Horizontal Mode :ac20_TX_5180MHz
Mode :ac20_TX_5188MHz Test By :Ling Chen
Test By :Ling Chen
J30Level (dBuvim)
430Level (dBuvim)
1358
138
2 97.5| 2
oT.5|
81.3
813
FCC_15.407_PK 650
65.0 Y FCC_15.407_AV
188 1
488
325|
32.5|
16.3
16.3
5000 5030. 5050. 5070. 5090 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level e e
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuvV dB
MHz dBuv/m  dBuV/m 8 dBuv a8
1 5156.000 45.38  54.00 -8.62 23.96 21.42  Average
1 5147.450 58.83  74.00  -15.17 37.41 21.42  Peak 2 5183.100 95.50  ------ E— 74.06 21.44  Average
2 5187.658  104.65  —-ca-x  -eoa- 83.21 21.44  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.

w

. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1ac20_TX_5188MHz

Test By :Ling Chen

Site 1HC-CB@4
Condition :3m ,Vertical
Mode 1ac20_TX_5188MHz

Test By  :Ling Chen

Level (dBuVim)

130Level (aBuvim) -
138
138
2 97.5| 2
97.5|
813
813 FCC_15.407_PK
65.0
65.0 1 FCC_15.407_AV
1
48.8
325|
163
5000  5030. 5050. 5070. 5090. 5110. 5130. 5150, 6170, 5190, 5210, 5230. 5250, 5270. 5300
5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Mo. Frequency  Llevel  Limit Over Read  Factor  Remark Line Limit Level
Line Limit N
————————————————————————————————————————————————————————————————————— MHz dBuV/m  dBuV/m d8 dBuV dB
MHz dBuV/m  dBuV/m d8 dBuV dB
1 5150.000 44.15  54.00 22.73 21.42  Average
1 5147.300 58.13  74.80  -15.87 36.71 21.42  Pesk 2 5187.050 93.63 R 72.19 21.44  Average
2 5183.150 1e3.88 ------  ------ 81.64 21.44 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site +HC-CBa4
Condition :3m  ,Horizontal Site :HC-CBod
Mode 1ac20_TX_5180MHz Condition :3m  ,Vertical
Test By :Ling Chen Mode :ac20_TX_5180MHz
Test By :Ling Chen
43gLevel (dBuVim)
43gLevel (dBuVim)
138
138
97.5|
97.5|
813 FCC_15.407_PK_HF 13
[ 1) FCC_15.407_PK_HF
65.0 3
FCC_15.407_AV_HF 65.0 €l 3
188 FCC_15.407_AV_HE
48.8
325
32.5|
163
163
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) 1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Mfz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level No. Frequency  Level  Limit Over Read  Factor  Remark
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuv - et
MHz dBuv/m  dBuV/m d8 dBuv dB
1 10360.000 68.07  68.20 -8.13 76.07 -8.08  Peak
2 15540.000 44.67  54.00 -9.33 47.88 -3.21  Average 1 18360.0900 61.18  68.20 -7.18 69.18 -8.00  Peak
3 15548.000 58.34 74.00 -15.66 61.55 -3.21 Peak 2 15340 44.34 54.00 -9.66 47.55 -3.21 Average
3 15548.000 59.04 74.00 -14.96 62.25 -3.21 Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Llevel - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5

. The other emission levels were very low against the limit.
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D DEKRA

Report No.: 2570523R

Site :HC-CBo4
Condition :3m ,Horizontal

Site :HC-CBe4 Mode 1ac2@_TX_5220MHz

Condition :3m ,Horizontal Test By  :Ling Chen

Mode 1ac2@_TX_5220MHz

Test By :ling Chen

Level (dBuVim)

13
43gLevel (dBuvim) 1138
138 97.5| 2
2
97.5| 813
813 65.0
FCG_15.407_PK FCC_15.407_AV
65.0 43.8
p 1

488 325

325 163

163

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150, 6170, 5190, 5210, 5230. 5250, 5270. 5300
Frequency (MHz)

5000 5030. 5050. 5070. 5000. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300

Frequency (MHz) No. Frequency Llevel  Limit over Read  Factor  Remark
Line Limit Level
No. Frequency  level  Limit over Read  Factor  Remark |
Line Limit Level MHz dBuV/m  dBuV/m B dBuV a8
MHz dBuV/m  dBuV/m 8 dBuV a8 1 40.72 5488 -13.28 19.31 21.41  Average
2 . 94.88  ---oo- —oooo- 73.42 21.46  Average
1 5144.150 53.63  74.80  -28.37 32.21 21.42  Peak
2 5212.250 104.19  ------ -oooo- 82.74 21.45  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit
4. The peak result complies with AVG limit, AVG result is deemed 5

. The other emission levels were very low against the limit
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit

w

5. The other emission levels were very low against the limit
Site :HC-CBa4
. Condition :3m  ,Vertical
Site  :HC-CBOA Mode 1ac20_TX_5220MHz
Condition :3m  ,Vertical Test By  ‘Ling Chen
Mode 1ac2@_TX_5220MHz :
Test By :ling Chen
430Level (dBuim)
. Level (dBuVim)
1 113.8
138 a75 2
2
97.5| 813
813 FCC_15.407_PK 65.0)
FCC_15.407_AV
65.0} 48.8|
1 1
488 v 325
32.5] 16.3|
163
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) No. Frequency  Llevel  Limit Over Read  Factar  Remark
Line Limit Level
No. Frequency Llevel  Limit Over Read  Factor  Remark | e
Line Limit Level MHz dBuv/m  dBuV/m a8 dBuV dB
MHz dBuV/m  dBuV/m 1 5141.450 40.70  54.00  -13.30 19.28 21.42  Average
2 5211.800  93.96 ---e-=  -eoeos 72.51  21.45  Average
1 513815 53.39  74.88  -20.61  31.98  21.41  Peak
2 5212.250  103.58  ------  ------ 82.65 2145 Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG 1imit
4. The peak result complies with AVG limit, AVG result is deemed

5. The other emission levels were very low against the limit.
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Report No.: 2570523R > DE KRA

Site :HC-CBo4 Site  HC-CBOZ
Condition :3m ,Horizontal Condition :3m ,Vertical
Mode 1ac20_TX_5220MHz Mode 12c20_TX_522004Hz
Test By :Ling Chen Test By :Ling Chen
13 Level (dBuVim) 13 Level (dBuVim)
113.8 113.8
97.5] 97.5]
813 FCC_15.407_PK
maurreru e e |
65.0
3 FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8 48.8)
32.5] 32.5]
16.3| 16.3|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
1000 4000. 8000. 12000. 16000 20000 24000 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No.  Frequency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuv/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 16440008 67.66  68.20 0.5 75.58 7.84  Peak 1 10446.080 61.45  68.20 -6.75 69.29 -7.84  Peak
2 15660.000 42.53  54.00 -11.47 45.69 -3.16  Average 2 15660.000 45.23  54.00 -8.77 48.39 -3.16  Average
3 15660.000 56.96  74.00  -17.84 60.12 3.16  Peak 3 15660.000 59.57  74.80  -14.43 62.73 -3.16  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line )
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit. i .
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBo4 Site HeCEod
Condition :3m  ,Horizontal o ion oo dorizontel
Mode 1ac20_TX_5240MHz Vode Tk e
Test By :Ling Chen Test By :Ling Chen
430 2vel (4BuVim) J30Level (dBuvim)
a8 2 138
o9 97.5| 2
813 FCC_15.407_PK 81.3]
80 65.0)
" 1 FCC_15.407_AV
458 48.8|
J
32.5] 125
16.3| 169
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000 5030, 5050, 5070, 5000, 5110. 5130. 5150, 5170, 5190, 5210, 5230, 5250. 5270. 5300
Frequency (MHz) . X . . - 8130, S150. atro- . . 3 3 X
No. Frequemcy  Level  Limit Over Read — Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuv/m  dBuV/m B dBuV d8 e dBav/m  dBav/m - . -
1 5091200 53.24 74.00  -20.76 31.85 21.39 Peak 1 5880.550 40.82 5480  -13.18 19.44 21.38  Average
2 5237.000 104.68  ------  ------ 83.13 21.47 Peak 2 5243.000 94.86 o . 73,39 21.47 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Quer Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Vertical
Mode :ac20 TX_5248MHz

Test By :ling Chen

43gLevel (dBuVim)

FCC_15.407_PK

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300

Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB
1 5085.200 54.13 74.00 -19.85 32.76 21.39 Peak
2 5236.850  103.78 ------  ------ 82.23 21.47  Pesk

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1ac20_TX_5249MHz

Test By :Ling Chen

43gLevel (dBuVim)

FCC_15.407_AV

1

5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

dBuV/m dB dBuV dB

MHz dBuV/m

1 5134.558 40.43 54.00 -13.57 19.82 21.41 Average
2 5243.000 94,11 - oo 72.64 21.47 Average
Note:
1. Level = Read lLevel + Factor
2. Factor = Antenna Factor #+ Cable Loss - Preamp Factor
3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit
Site :HC-CBO4
Site -HC-CBO4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode :ac20_TX_5248MHz
Mode :ac2@_TX_5248MHz Test By :ling Chen
Test By :Ling Chen
430Level (dBuVim)
430Level (dBuVim)
138
138
97.5|
97.5|
813 FCC_15.407_PK_HF
81.3) W
FCC_15.407_PK_HF 65.0)
ML nrm - FCC_15.407_AV_HF
550 £ 488 | -
FCC_15.407_AV_HF
48.8)
32.5]
32.5]
16.3|
16.3|
1000 4000. 8000. 12000. 16000 20000 24000 28000 32000. 36000. 40000
Frequency (MHz)
1000 4000. 8000. 12000.  16000. 20000 24000 28000. 32000. 36000. 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Llevel  Limit Over Read  Factar  Remark Line Limit Level
Line Limit e it
_ MHz dBuv/m  dBuV/m B8 dBuv B
MHz dBuv/m  dBuV/m B8 dBuv B
1 10430.000 62.01  68.20 -6.19 69.78 -7.77  Peak
1 10480000 67.53  68.20 0.67 75.39 777 peak 2 15720.000 45.20  54.00 -8.88 48.32 -3.12  Average
2 15720.000 44.06  54.00 -9.94  47.18 -3.12  Average 3 15720.000 60.27  74.80  -13.73 63.39 -3.12 Peak
3 15720.000 58.21  74.08  -15.79 61.33 -3.12  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
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Site :HC-CBa4 Site  :HC-CBo4

Condition :3m Horizontal Condition :3m  ,Horizontal
: s :

Mode :ac20_TX_5268MHz Mode 1ac20_TX_5268MHz

Test B s Ch
Test By :ling Chen est By :ling Chen

. Level (dBuVim)
43pLevel (dBuVim} 1
113.8]
113.8]
B
97.5| 1
97.5|
81.3]
81.3
65.0]
65.0 FCC_15.407_AV
& 48.8|
48.8|
32.5]
325
16.3]
16.3]
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 Frequency (MHz)
Frequency (MHz)
. No. Frequency  level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Uine  Limit  lowel
Line Limit Level
777777777777777777777777777777777777777777777777777777777777777777777 MHz dBuV/m dBuV/m dB dBuV dB
MHz dBuV/m dBuv/m dB dBuVv dB
1 94.69 ------ - 73.21 21.48 Average
1 5256.900 10439 ---oo- o -eooo- 82.91  21.48  Peak 2 41,82 54.00 12,98  19.49 21,53  Average
2 5352308 55.13  74.00  -18.87  33.60  21.53  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3 Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed %o comply with AVG 1imit
to comply with AVG limit. . . 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site :HC-CBa4 Site :HC-CB@4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :ac20_TX_5260MHz Mode :ac20_TX_5260MHz
Test By  :ling Chen Test By :ling Chen
43gLevel (dBuvim) 43gLevel (dBuvim)
13.8 13.8
1
97.5| 97.5| 4
81.3] 81.3]
65.0] 65.0]
N FCC_15.407_AV
48.8| 48.8|
32.5] 32.5]
16.3] 16.3]
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuVv dB MHz dBuV/m dBuv/m dB dBuVv dB
1 5256.758  103.85 ------  ---oo- 8.37  21.48  Peak 1 5257.856 9422 --oom oooooo 72,74 21.48  Average
2 5406 .450 54.089 74.00 -19.91 32.53 21.56 Peak 2 5439.158 40.80 54.00 -13.28 19.22 21.58 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read lLevel + Factor
2. Factor = Antenna Factor + (able Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBa4
Condition :3m ,Horizontal
Mode 1ac2@_TX_5268MHz

Test By  :Cyril Chen

o Level (dBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 18526.000 67.64 68.20 -8.56 75.35 -7.71 Peak
2 15780 . 000 42.91 54.00 -11.89 46.00 -3.89 Average
3 15786.000 57.24 74.00 -16.76 00.33 -3.09 Peak
Hote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1ac20_TX_5268MHz

Test By  :Cyril Chen

o Level (dBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HE

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 18520.000 64.00 68.20 -4.28 71.71 -7.71 Peak
2 15780.000 43.48 54.00 -18.52 46.57 -3.89 Average
3 15786.000 58.98 74.00 -15.02 02.07 -3.09 Peak
Hote:
1. Level = Read lLevel + Factor
2. Factor = Antenna Factor #+ Cable Loss - Preamp Factor
3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
sit :HC-CBO4
e s Site {HC-CBa4
Condition :3m  ,Horizontal Comdition 13 Horizontal
Mode 1ac20 TX_5308MHz oneitien iam - ,forazonta
e Mode 1ac20_TX_5360MHz
Test By :Ling Chen €217
Test By :Ling Chen
. Level (dBuvim)
1 130Level ([Buvim)
138
1 113.8
o7.5|
97.5| 1
81.3]
81.3]
T FCCTBAUTPR|
65.0
65.0
s vminsdsprot 15.¢ =
488 FCC_15.407_AV
32.5]
16.3|
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Mo. Frequency — Level  Limit Over Read — Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level t s
777777777777777777777777777777777777777777777777777777777777777777777 Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV 5 e
/ / MHz dBuv/m  dBuV/m dB dBuvV d8
1 5303.180  104.53 ------  ---oo- 83.03 21.58  Peak
2 5413.950 54.46  74.08  -19.54 32.90 21.56  Peak 1 sdeadleo 93.08 oo eooos 73.58 2158 Average
2 5353.650 41.69  s4.80  -12.31 20.16 21.53  Average
Note: Note:
1. Level = Read Level + Factor 1” E 1~ Read Level + F
2. Factor = Antenna Factor + Cable Loss - Preamp Factor - Level = Read Level + Factor
- s 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line S o it e Lintt i3
4. The peak result complies with AVG limit, AVG result is deemed o ver Limit = Level - Limit Line
to comply with AVG limit.

w

. The other emission levels were very low against the limit

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit.
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Site tHC-CI
Site :HC-CBa4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode 1ac20_TX_53001Hz
Mode 1ac20_TX_5300MHz Test By :Ling Chen

Test By  :Ling Chen

pLevel (dBuvim)

430Level [dBuVim)

113.8
113.8

1 97.5| 1

97.5|

81.3]
81.3]

T T FCTsauPR|
65.0 FCC_15.407_AV
43.8 e
32.5]
16.3|
5160 5190. 5210. 5290, 5250, 5270. 5290, 5310, 8350. 5350. 5970, 5390, 5410. 5430, 5460

requency (MHz)
5160 5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 5350. 5370. 5300. 5410. 5430. 5460
Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit I et
, MHz dBuV/m  dBuV/m B dBuV a8
MHz dBuV/m d8 dBuV d8
1 s5307.000 94.49  acceen aeeos 72.98 21.51  Average
1 5303.108 103.77  --emem meeee 82.27 21.50 Peak 2 5351.830 41.20 54.00 -12.80 19.67 21.53 Average
2 5450.250 53.84  74.80  -20.16 32.26 21.58  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
) site :HC-CBO4
Site  :HC-CBed Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode {ac20 TX 30Nz
Mode 1ac20_TX_5360MHz Test By  iCyril Chen
Test By :Cyril Chen
L Level (dBuvim)
430Level (dBuVim) 1
138
113.8
97.5|
o7.5|
s 813 FCC_15.407_PK_HF
- FCC_15.407_PK_HF a0 g R A e B T O e W B | " —
MWL Nm 1 |y e Mt | | —— 65.0) ee
65.0 1 FCC_15.407_AV_HF
FCC_15.407_AV_HF 288
48.8)
325
32.5]
16.3)
16.3
1000 4000. 8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000
1000 4000. 8000. 12000.  16000. 20000 24000 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MHz)
. No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit over Read  Factor  Remark Line Linit Lovel
Line Limit Level .
"""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m B dBuV d8
MHz dBuV/m  dBuV/m B dBuV a8
1 49.46  54.00 -4.54  57.08 -7.62  Average
1 10600.000 53.46  54.80 -e.54  61.88 -7.62  Average > lesen. eoe 65.15  74.00 5 85 T2.77 762 peak
2 leceo.cec  63.14  74.00 5.8  75.76  -7.62  Peak 3 15900.000  43.94  54.00  -10.06  46.97  -3.03  Average
3 15900.860  42.84  54.80  -11.16  45.87 -3.83  Average 2 15080 008 5893 7400 -15.07 61.96 a3 peak
4 15900.000 58.12  74.80  -15.88 61.15 -3.03  Peak
Note:
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :HC-CBa4
Condition :3m ,Horizontal
Mode 1ac20_TX_5320MHz

Test By  :Ling Chen

Level (dBuVim)

Site :HC-CBa4
Condition :3m ,Horizontal
Mode 1ac20_TX_5320MHz

Test By  :Ling Chen

to comply with AVG limit.
. The other emission levels were very low against the limit.

v

3 130L8vel (aBuvim)
138 138
97.5| 97.5| 1
813 813
65.0 65.0
FCC_15.407_AV
48.8 48.8
32.5| 32.5|
163 163
5160  5190. 5210. 5230. 5250, 5270. 5290. 5310. 5330, 5350, 5370. 5390. 5410, 5430, 5460 5160  5190. 5210. 5230. 5250, 5270. 5290. 5310. 5330, 5350, 5370. 5390. 5410, 5430. 5460
Frequency (MHz) Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5322.900 104.39  ------ ------ 82.88 21.51 Peak 1 5323.050 94.67  ------ ------ 73.16 21.51 Average
2 5350.650 57.30  74.80  -16.70 35.77 21.53  Pesk 2 5350.800 44.20  54.00 -9.80 22.67 21.53  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read lLevel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBo4
Site :HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode 13c20 TX 5320MHz
Mode 1ac20_TX_5320MHz Test By :Ling Chen
Test By :Ling Chen
430Level (dBuvim)
430Level (dBuvim)
138
138
97.5| 1
97.5|
81.3
813
65.0
65.0 FCC_15.407_AV
488
488
325|
325
163
163
5160  5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 Frequency (MHz)
Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level Ll
--------------------------------------------------------------------- MHz dBuV/m  dBuV/m d8 dBuv ds
MHz dBuV/m dBuV/m dB dBuV dB
1 5311.800 94.02  ------ - 72.51 21.51 Average
1 5312.250 183.35  ------ ------ 81.84 21.51 Peak 2 5351.100 43.67 54.00 -18.33 22.14 21.53 Average
2 5350.500 56.68  74.80  -17.32 35.15 21.53  Pesk
Note:
Note: 1. Level = Read lLevel + Factor
1. Level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit - Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

site :HC-CBO4
Condition :3m ,Horizontal
Mode 1ac20_TX_5320MHz
Test By  :Cyril Chen

o Level (dBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

site :HC-CBO4
Condition :3m  ,Vertical
Mode 1ac20_TX_5320MHz
Test By :Cyril Chen

o Level (dBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HE

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz) Frequency (MHz)
Mo. Freguency  Level  Limit Over Read  Factor  Remark Mo. Freguency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuV dB MHz dBuv/m  dBuV/m d8 dBuV d8
1 10640.000 53.43  54.00 -8.57 60.99 -7.56  Average 1 10640.000 49.28  54.00 -4.72 56.84 -7.56  Average
2 10640.000 67.83  74.00 -6.17 75.39 -7.56  Peak 2 10640.000 64.88  74.00 -9.12 72.44 -7.56  Peak
3 15960.000 42,74  54.00  -11.26 45.74 -3.00  Average 3 15960.000 44,35 54.00 -9.65 47.35 -3.00  Average
4 15960.009 57.68  74.80  -16.32 60.68 -3.88  Peak 4 15960.000 58.89  74.80  -15.11 61.89 -3.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBo4
Site ‘HC-CBa4 Condition :3m  ,Horizontal
Condition :3m  ,Horizontal Mode 1ac20_TX_5500MHz
Mode 1ac2@_TX_5508MHz Test By  :Ling Chen
Test By :ling Chen
430Level (dBuvim)
430Level (dBuVim)
113.8
138
3 97.5| 2
97.5|
813
o3 65.0)
T 1 1Ty FCC_15.407_PK| | [Fcc_1s.407_av
65.0 e
12 48.8) q
.
48.8|
32.5]
32.5]
16.3|
16.3|
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30.5650.5670.5690.5710.5730. 5750

Frequency (MHz)
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690.5710.5730. 5750
F H

requency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark
Mo. Freguency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit S LR
_____________________________________________________________________ MHz dBuv/m  dBuV/m dB dBuvV d8
MHz dBuv/m  dBuV/m B dBuvV d8
1 5459.500 42.68  54.00  -11.32 21.09 21.59  Average
1 5459.150 55.41  74.00  -18.59 33.82 21.59  Peak 2 5502.900 96.25  ------ -oooe- 74.63 21.62  Average
2 5465.100 57.67  68.20  -10.53 36.08 21.59  Peak
3 5496950  105.38 ------ - 83.77 21.61  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level - Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit - Level - Limit Line to comply with AVG limit. . n
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit

to comply with AVG limit.
. The other emission levels were very low against the limit.

w
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site :HC-CBO4
Site HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode 1ac20_TX_5500MHz
Mode 1ac20_TX_5560MHz Test By :Ling Chen
Test By :Ling Chen
430Level (dBuvim)
130L€vel (aBuvim)
113.8
113.8
3 o7.5| 2
97.5]
81.3]
81.3
FCC_15.407_PK. 65.0
65.0 FCC_15407_AV
1 48.8) 1
48.8) N SO ———
32.5]
32.5]
16.3
16.3|
5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 Frequency (MHz)
Frequency (MHZ)
No. Frequency  Level  Limit over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level T T
""""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m B dBuV d8
MHz dBuv/m  dBuV/m 8 dBuv a8
1 5459.850 41.73 5488 -12.27 20.14 21.59  Average
1 s5454.950 54.51  74.80  -19.49 32.92 21.59  Peak > 5502.900 93.22 . . 71.60 2162 Average
2 5476.080 55.17  68.20  -13.83 33.58 21.59  Peak
3 5503.250  102.59  ------  ---oo- 80.97 21.62  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit
to comply with AVG limit.
5. The other emission levels were very low against the limit
Site :HC-CBO4
Site -HC-CBo4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode 1ac28_TX_5500MHz
Mode :ac2@_TX_5500MHz Test By  :Cyril Chen
Test By :Cyril Chen
130L8vel (@Buvim)
43pLevel (dBuim)
113.8)
113.8
97.5]
97.5]
81.3 FCC_15.407
LA O B B | R
65.0) 3 FCC_15.407_AV_HF
FCC_15.407_AV_HF 488
48.8) 325]
32.5]
16.3)
16.3|
1000 4000. 8000. 12000.  16000. 20000. 24000. 28000 32000. 36000. 40000
Frequency (MHz)
1000 4000. 8000. 12000. 16000 20000 24000 28000. 32000. 36000. 40000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
No. Freguency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level | TTTTTT STTIIooooos Soooooo ooooooos Sooooooo oooooooos oooooos oo
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuV a8
MHz dBuV/m  dBuV/m B dBuV a8
1 11000.000 47.08  54.00 -6.92 54.24 -7.16  Average
1 11000.000 53.22  54.00 -0.78 60.38 -7.16  Average 2 1leeo.eee 62.48  74.00  -11.52 69.64 -7.16 Peak
2 110 67.85  74.00 6,15 75,01 716 peak 3 16500.000 62.08  68.20 -6.12 65.52 -3.44  Peak
3 16500.000 58.98  68.20 -9.22 62.42 -3.44  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = level - Limit Line — .
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit. . n
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
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Site :HC-CBa4 Site :HC-CB@4
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode 1ac20_TX_5580MHz Mode 1ac20_TX_5580MHz
Test By :ling Chen Test By :Ling Chen
430Level [dBuVim) 430Level [dBuVim)
138 5 138
2
97.5| 97.5|
81.3 81.3
T 11 FCC_15.407_PK
65.0 65.0
N 1 4l FCC_15407_AV
48.8 48.8 4
325 325
16.3) 16.3)
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5456.700 55.18 74.00 -18.82 33.59 21.59 Peak 1 5419.600 42.12 54.00 -11.88 28.55 21.57 Average
2 5464.750 54.79 68.20 -13.41 33.20 21.59 Peak 2 5571.850 98.91  ------  ------ 77.18 21.81 Average
3 5572.200 108.21  ------  ------ 86.40 21.81 Peak
4 5745.975 54.99 68.20 -13.21 32.67 22.32 Peak
Note:
1. Level = Read lLevel + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit

to comply with AVG limit.
5. The other emission levels were very low against the limit

) Site :HC-CBo4

Site  HC-CBO4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode :ac28_TX_5580MHz
Mode :ac20_TX_5580MHz

Test By :Ling Chen
Test By :Ling Chen

Level (dBuVim)

43gLevel (dBuvim) 13
138
138 2
B
97.5|
97.5|
81.3
81.3 T FCC_15.407_PK
T FCC_15.407_PK/ 65.0
65.0 1 4
1 4
488
488 T
325|
325|
163
163

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30.5650. 5670. 5690.5710.5730. 5750
5400  5430.5450.5470.5490.5510.5530.5550.5570.,5590.5610.5630.5650. 5670.5690.5710.5730. 5750 Frequency (MHz)

Frequency (MHz)

No. Freguency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level e e e et s
"""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m 8 dBuV d8
MHz dBuV/m  dBuV/m d8 dBuV d8
1 5422.925 54.59  74.80  -19.41 33.02 21.57  Peak
1 5422.835 5459 7408 -19.41  33.82 21.57  Peak 2 5468.258  53.17  68.20  -15.83  31.58  21.59  Peak
2 5468.250 53.17 68.20 -15.03 31.58 21.59 Peak 3 5572.200 104.45  --oooo oeo-ao 82.64 21.81 Peak
3 5572288 18445 ------ -eoe- 82.64 21.81  Peak 4 5741.775 54.70  68.20  -13.50 32.38 22.32  Peak
4 5741.775 54.70  68.20  -13.50 32.38 22.32 Peak
Note:
Note:

1. Level = Read lLevel + Factor
1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. 5

5. The other emission levels were very low against the limit

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit
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Site :HC-CBO4
. Condition :3m  ,Vertical
Site :HC-CBod Mode iac20_TX_5580MHz
Condition :3m  ,Horizontal Test By :Cyril Chen
Mode :ac20 TX_5588MHz
Test By :Cyril Chen
43gLevel (dBuVim)
Level (dBuVim|
13 { ! 113.8)
113.8] 97.5|
97.5|
813 FCC_15.407_PK
LA 1 e T N ey V| AR S e ) B FCC 15.407_AY_HF
65.0) 3 488
FCC_15.407_AV_HF
483 325
325 16.3
16.3|
1000 4000.  8000. 12000 16000, 20000. 24000. 28000 32000. 36000. 40000
Frequency (MHz)
1000 4000.  8000. 12000 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level
No. Frequency  Level  Limit Over Read  Factor  Remerk | T T
Line Limit Level MHz dBuv/m  dBuV/m dB dBuV ds
MHz dBuV/m  dBuV/m dB dBuv dB 1 11160.000 47.27  54.00 -6.73 54.87 -6.88  Average
2 11160 62.44  74.00  -11.56 69.24 -6.80  Peak
1 11168 53.21  54.00 -0.79 -6.80  Average 3 16740.000 63.82  68.20 -5.18 66.56 -3.54  Peak
2 11160.000 67.86  74.00 -6.14 74.66 -6.80  Peak
3 16740.000 59.14  68.20 -9.86 62.68 -3.54  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level - Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :ac20 TX_5708MHz Mode :ac20 TX_5708MHz
Test By :Ling Chen Test By :Ling Chen
430Level (dBuVim) 430Level (dBuVim)
13.8 1 13.8
97.5| 97.5|
81.3] 81.3]
M1 FEC_Magr_PK 1
65.0 65.0
48.8| 48.8| .
32.5] 32.5]
16.3 16.3
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuvV dB MHz dBuV/m  dBuV/m B dBuvV dB
1 5696.975  1@8.79 ------  ------ 86.62 22.17  Peak 1 5692.250  1@4.53 ------  —--oo- 82.36 22.17  Peak
2 57255 64.29  68.20 -3.91 42.02 22.27  Peak 2 5725.325 61.01  68.20 -7.19 38.74 22.27  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :ac20 TX_5708MHz

Site :HC-CBO4
Condition :3m  ,Vertical
Mode :ac20_TX_5768MHz
Test By :Cyril Chen

Test By :Cyril Chen

43gLevel (dBuvim)

FCC_15.407_PK_HF
murm_ e T

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dBuV dB
1 11400. 000 53.78 54.00 -8.22 66.87 -6.29 Average
2 11400 68.20 74.00 -5.80 74.49 -6.29 Peak
3 17100 . 000 59.27 68.20 -8.93 62.80 -3.53 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line

a

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

430Level (dBuvim)

FCC_15.407_AV_HF

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 114e0.000 48.77 54.00 -5.23 55.86 -6.29 Average
2 11408.000 63.13 74.00 -10.87 ©9.42 -6.29 Peak
3 171ee.eee 61.57 68.20 -6.63 65.18 -3.53 Peak
Note:

Level = Read Level + Factor

Factor Antenna Factor + (able Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

[SEENEN

5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :ac20 TX_5728MHz Mode :ac20 TX_5728MHz
Test By :Cyril Chen Test By :Cyril Chen
430Level (dBuVim) 430Level (dBuVim)
113.8 113.8
97.5| 97.5|
813 FCC_15.407
mrmenm e rum T
65.0 3
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8| 48.8|
32.5] 32.5]
16.3 16.3
1000 4000. 8000. 12000.  16000. 20000 24000 28000. 32000. 36000. 40000 1000 4000. 8000. 12000.  16000. 20000 24000 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuvV dB MHz dBuV/m  dBuV/m B dBuvV dB
1 11440.000 53.97  54.00 -e.03 60.17 -6.20  Average 1 11440.000 48.71  54.00 -5.29 54.91 -6.20  Average
2 11440 69.19  74.00 -4.81 75.39 -6.20  Peak 2 11440.000 63.26  74.00  -10.74 69.46 -6.20  Peak
3 17160.000 58.35  68.20 -9.85 61.81 -3.46  Peak 3 17160.000 62.46  68.20 -5.74 65.92 -3.46  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit

w

to comply with AVG limit.
5. The other emission levels were very low against the limit
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. Factor

to comply with

1. Level = Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

AVG limit.

Site :HC-CB4 Site  :HC-C
Condition :3m  ,Horizontal Condition :3m  ,vertical
Mode 1ac20_TX_5745MHz ?Ud: s fi?zafl:*5745MHz
Test By :Ling Chen est By :ling Chen
430Level (dBuvim) 43pevel (4BuVim)
138 " 138 4
o75 o
#12 " 3 FCC_OOBE_PK
3 FCC_OOBE_PK. 65.0
65.0) 7
1 Sul . B ettt e |
48.8| 48.8|
325 32.5]
163 16.3]
5535 5600. 5700. 5800. 5900. 6000. 6035 5535 5600. s700. ;,eq“e,.;ﬂ‘ﬂ,gm 5900. 6000. 6035
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark Mo. Frequency — Level  Limit OQuer Read — Factor  Remark
s o Line Limit Level
Line Limit Level | Hme M e
e BavrmaB/m ™ P, = MHz dBuV/m  dBuV/m d8 dBuV a8
1 ssereee  s5.01  68.20  12.19  34.22 2179 Pesk 1 5634508 54,6  68.20  -13.66  32.61  21.99  Peak
2 565280 52.49  69.69  -17.20  38.45  22.84  Peak
2 5653.258  55.56  70.61  -15.85  33.58  22.86  Peak
3 5724.250 .79 120,49  -50.78  47.53  22.26  Peak
3 S721.758  71.67 114.79  -43.12  49.41  22.26  Peak
4 5748.250 [T 84.33  22.33  Peak
4 5753.258  108.80 ------  ------ 86.45  22.35  Peak
5 5878.250 .56 102.89  -47.24  32.86  22.78  Peak
5 5898.758  57.32  93.55  -36.23  34.58  22.74  Peak
6 5920.500 el 7154 -17.53 31,18 22.83  Peak
6 5920.808  56.66  71.91  -15.25  33.83  22.83  Peak 7 2957 000 @5 506 1235 3292 2993 pook
7 6@17.258  56.58  68.28  -11.62  33.43  23.15  Peak : : . . : :
Note: Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

pwn e

5. The other emission levels were very low against the limit
site :HC-CBO4
Site :HC-CBO4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode 1ac20_TX_5745MHz
Mode 1ac20 TX_5745MHz Test By  :Ling Chen
Test By :Cyril Chen
430Level [dBuVim)
430Level (aBuvim)
113.8
113.8
97.5]
97.5]
o1 813 FCC_15.407_PK_HF
FCC_15.407_PK_HF 550
5.0 3 FCC_15.407_AV_HF
FCC_15.407_AV_HF 48.8
48.8
32.5]
32.5]
16.3|
16.3|
1000 4000. 8000. 12000. 16000 20000. 24000 28000 32000. 36000. 40000
1000 4000.  8000. 12000 16000, 20000. 24000. 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit I
rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr MHz dBuv/m  dBuV/m B dBuvV d8
MHz dBuV/m  dBuV/m B dBuvV dB
1 11490.000 49.25  54.00 -4.75 55.34 -6.09  Average
1 11496.000 53.40  54.00 -8.68 59.49 -6.89  Average 2 11496.000 64.11  74.80 -9.89 70.20 -6.89  Peak
2 11490 68.58  74.00 -5.42 74.67 -6.89  Peak 3 17235.000 62.77  68.20 -5.43 66.14 -3.37  Peak
3 17235.000 60.56  68.20 -7.64 63.93 -3.37  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 66 of 96



Report No.: 2570523R > DE KRA

Site :HC-CBad
Site :HC-CBO4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode :ac20_TX_5785MHz
Mode :ac20_TX_5785MHz Test By :Ling Chen
Test By :Ling Chen
430Level [dBuVim)
430Level (dBuvim)
113.8
113.8] 4 &
97.5]
97.5|
813
81.3] FCC_OOBE_PK
FCC_OOBE PK. 650
65.0 E 1 T
! ™ " 488
48.8)
32.5]
32.5]
16.3|
16.3|
5535 5600. 5700. 5800. 5900. 6000. 6035
5535 5600 5700. 5800 5900. 6000. 6035 Frequency (MHz)
Frequency (MHz)
No. Frequency Llevel  Limit Over Read  Factor  Remark
No. Frequency Llevel  Limit Over Read  Factor  Remark Line Limit Level
Line Limit I
rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr MHz dBuV/m  dBuV/m d8 dBuv ds
MHz dBuv/m  dBuV/m d8 dBuv a8
1 5634.750 54.62  68.20  -13.58 32.63 21.99  Peak
1 5568.250 56.55  68.20  -11.65 34.75 21.80  Peak 2 5652.000 52.33  69.69  -17.36 38.29 22.84  Peak
2 5653.250 54.61 708.61 -16.00 32.55 22.06 Peak 3 5669.500 54.65 82.63 -27.98 32.54 22.11 Peak
3 5661.750 55.29 76.99 -21.61 33.21 22.08 Peak 4 5788.000 105.46  ------  ------ 83.81 22.45 Peak
4 5788.500  108.79 ------  ------ 86.34 22.45  Peak 5 5895.750 55.57  89.85  -34.28 32.81 22.76  Peak
5 5858.750 57.99  109.75  -51.76 35.34 22.65  Peak 6  5922.000 54.12  70.43  -16.31 31.29 22.83  Peak
6 5922.500 54.95  70.06  -15.11 32.12 22.83  Peak 7 5942.758 56.04  68.20  -12.16 33.15 22.89  Peak
7 5955.750 57.27  68.20  -18.93 34.34 22.93  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site HC-CBa4 Site :HC-CBOd
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 1ac20_TX_5785HHz Mode 1ac20_TX_5785HHz
Test By :Cyril Chen Test By  :Ling Chen
13oLevel (dBuVim) 3pLevel [dBuVim}
113.8] 113.8
97.5| 97.5|
" FCEAD PRI e ol ||| e
650 MWW 65.0 2 3
FCC15.407 AV HF FCC_15.407_AV_HF
483 B — — 488
325 325
16.3 16.3|
1000 4000 8000 12000, 16000, 20000. 24000 28000. 32000, 36000, 40000
1000 4000. 8000. 12000. IEUUDquluﬂeﬂnﬂlﬂy :MS;)DUD 28000. 32000 36000. 40000 Frequency (MHz)
No. Frequency Llevel  Limit Over Read  Factor  Remark No.  Frequency  level  Limit Over Read — Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBUV/m 8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV d8
1 o s3.44  54.00 0.56 59.48 6.04  Average 1 11576.600 48.95  54.00 -5.65 54.99 -6.04  Average
2 11570.000 68.75  74.00 -5.25 74.79 -6.04  Peak 2 1157e.eee 63.51  74.00  -10.49 69.55 -6.04  Peak
3 17355.000 60.18  68.20 -8.02 63.41 -3.23 Peak 3 17355.000 61.41  68.20 -6.79 6d.64 -3.23 Peak
Note: Hote:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Llimit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
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Site :HC-CBOL Site | aHC-CBo4
Condition :3m  ,Horizontal Condition :3m ~,Vertical
Mode 1ac20_TX_5825MHz Mode 12c20_TX_5825MHz
Test By  iLing Chan Test By :Ling Chen
430Level (dBuvim) 13pLevel (dBuVim)
134 T 138 3
a7.5 7.5
#12 " FCC_OOBE_PK
w50 FCC_OOBE_PK 650 - OORE |
' 1 S " ! y ¢
48.8) 48.8|
32.5] 32.5]
16.3] 16.3]
5535 5600. 5700. 5800. 5900. 6000. 6035
5535 5600. 5700. 5800. 5900. 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No.  Frequency  level  Limit Over Read ~ Factor  Remark
Uine  Limit  Level Line  Limit  Level
e dBav/m  dBav/m - By = Mz dBuv/m  dBuV/m d8 aBuY a8
1 5553500 55.35  68.20  -12.85  33.58  21.77  Peak ; ;2;2;; ;‘;;; ?g;i igg; ;i;i g';i E“:
2 5653.756 52,91  70.98  -18.87  30.85  22.86  Peak 730 : : -16. : : ea
S ceot vwe ws.25 10288 795 3368 2917 Peor 3 ST 523 lesol  saes 2L 222 Peok
Dome wn e oo L pommown D0 OO R omnoo
S 5850.808  60.94 122.20  -61.26  38.31  22.63  Peak o el M own.m b SR TR Teak
6 5922500  55.47  70.06  -14.59  32.64  22.83  Peak e e ea e e e e
7 5984758 57.87  68.20  -11.13  34.86  23.81  Peak -000 . : -12. : . ea
ote: 1 el = Read Level + F.
1. Level = Read Level + Factor 2 F“E - :‘* E"EF * “t”E ble L 0 .
2. Factor = Antenna Factor + Cable Loss - Preamp Factor - Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
! : e to comply with AVG limit.
o comply with AVG limit. o o conply uith AVG 1imit ) st the Lims
5. The other emission levels were very low against the limit. - The other emission levels were very low against the limit.
site {HC-CBa4 site {HC-CBa4
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode 1ac20_TX_5825MHz Mode 1ac20_TX_5825MHz
Test By  :Cyril Chen Test By :ling Chen
430Level (dBuvim) 430Level (dBuvim)
113.8] 113.8]
97.5| 97.5|
813 FCC_15.407_PK_HF 813 FCC_15.407_PK_HF
LA e S S S O B B | R
650 3 650 2 3
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8 488
32.5] 32.5]
16.3] 16.3]
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuv/m  dBuV/m B & dBuv/m  dBuV/m d8 B 8
1 1165 53.10  54.80  -0.90  59.09  -5.99  Average 1 11650 48.38  54.80  -5.62  54.37  -5.99  Average
2 11650.808  68.31  74.80  -5.69  74.39  -5.99  Peak 2 11650.808  62.84  74.00  -11.16  68.83  -5.99  Peak
3 17475, 59.50  68.20  -8.70 62,58  -3.08  Peak 3 17475, 61.49  68.20  -6.71  64.57  -3.08  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CB@4
Site +HC-CBa4 Condition :3m ,Horizontal
Condition :3m ,Horizontal Mode racd@_TX_5198MHz
Mode rac4@_TX_5198MHz Test By :Ling Chen

Test By :Ling Chen

Level (dBuVim)

13
430Level [dBuVim)
113.8
113.8
2 97.5] 2
97.5]
81.3)
81.3]
FCC_15.407_PK 65.0)
65.0) 1 FCC_15.407_AV,
48.8)
488
32.5]
32.5]
16.3
16.3|
5000  5030. 5050. 5070, 5090. 5110. 5130. 5150, 5170, 5190. 5210. 5230. 5250 5270. 5300
Frequency (MHz)
5000 5030. 5050. 5070. 5090. $110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Mo.  Frequency Level Limit Over Read Factor Remark Line Limit Level
Line Limit I R CEE LT
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuv/m  dBuV/m B dBuvV d8
MHz dBuv/m  dBuV/m dB dBuvV dB
1 5143.350 50.63  54.00 -3.37 29.21 21.42  Average
1 5150.000 63.32  74.00  -10.68 a1.90 21.42  Peak 2 5186.300 94.58  ------ -eeo- 73.06 2144 Average
2 5183.000  103.92 ------  ------ 82.48 21.44  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
. Site :HC-CBO4
Site HC-CBa4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode -acdd TX 5190MHz
Mode 1ac40_TX_5198MHz Test By :Ling Chen
Test By  :Ling Chen
430Level (dBuVim)
430Level [dBuVim)
113.8]
113.8
2 97.5| 2
97.5]
81.3]
813 FCC_15.407_PK
65.0|
65.0) 1 FCC_15.407_AV.,
488
488
325
32.5]
16.3|
16.3|
5000  5030. 5050. 5070, 5090. 5110. 5130. 5150, 5170, 5190. 5210. 5230. 5250 5270. 5300
5000  5030. 5050. 5070, 5090. 5110. 5130. 5150, 5170, 5190, 5210. 5230. 5250, 5270. 5300 Frequency (MHz
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level
- MHz dBuv/m  dBuV/m dB dBuvV dB
MHz dBuv/m  dBuV/m dB dBuvV dB
1 5149.250 49.98  54.00 -4.02 28.56 21.42  Average
1 5147.450 62.85  74.08  -11.15 41.43 21.42  Peak 5 5185.550 93.39 oo - 71.95 2144 Average
2 5183.900  102.51 ------  —--o-- 81.07 21.44  Peak
Note:
lote: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

to comply with AVG limit. 5. The other emission levels were very low against the limit

. The other emission levels were very low against the limit.

w
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Site :HC-CBa4

Site :HC-CBa4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode 1acdd_TX_5198MHz
Mode 1acdd_TX_5198MHz Test By :ling Chen

Test By  :Ling Chen

Level (dBuVim)

13
430Level (aBuvim)
138
138
97.5
a7.5
813 FCC_15.407_PK_HF
813
FCC_15.407 65.0
JLLA LN Ty I B 3
65.0 FCC_15.407_AV_HF
3 FCC_15.407_AV_HF 48.8)
438
325
325
16.3
16.3

1000 4000.  8000. 12000 16000, 20000. 24000, 28000. 32000. 36000. 40000
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MFz)

No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit e
_____________________________________________________________________ MHz dBuV/m  dBuV/m d8 dBuV dB
MHz dBuv/m  dBuV/m d8 dBuV d8
1 10380.000 61.98  68.20 -6.22 69.93 -7.95  Peak
1 10380.000 67.65  68.20 -8.55 75.60 -7.95  Peak 2 1557 43.88 5400 -le.12 47.08 -3.20 Average
2 15570.000 43.25  54.88  -10.75 46.45 -3.28 Average 3 15570.000 57.57  74.88  -16.43 60.77 -3.28 Peak
3 15570.000 56.46  74.00  -17.54 59.66 -3.28 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = level - Limit Line
3. Over Limit - Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site :HC-CBo4 Site :HC-CBo4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :acd@_TX_5230MHz Mode :acd@_TX_5230MHz
Test By :Ling Chen Test By :Ling Chen
130Level (dBuVim) 430Level (dBuVim)
113.8 113.8
2
97.5| 97.5| 2
813 FCC_15.407_PK 813
65.0 q 65.0
i JFORTRTTEPS T FCC_15.407_AV
48.8| 48.8|
3
32.5] 32.5]
163 163
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB MHz dBuV/m  dBuV/m d8 dBuV dB
1 5885.350 57.25  74.80  -16.75 35.86 21.39  Pesk 1 5142.350 41.98  54.08  -12.18 20.48 21.42  Average
2 5214.950  104.33  ------ oo 82.87 21,46 Peak 2 5214.2 95.32  ----o- oomee- 73.86 21.46  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit. 5

. The other emission levels were very low against the limit.

v

TEL : +886-3-582-8001 Page Number ;70 of 96
FAX : +886-3-582-8958



Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1acdd_TX_5230MHz

Test By  :Ling Chen

, Level (dBuVim)

FCC_15.407_PK

1

Frequency (MHz)

No. Frequency  Level  Limit Over Read
Line Limit Level

MHz dBuv/m  dBuV/m B dBuvV
1 5135.000 58.51  74.08  -15.49 37.10

2 5214.950  103.31 -c-eew -eoees 81.85

Hote:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line

pwne

to comply with AVG limit.

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300

Factor Remark

21.41 Peak
21.46 Peak

. The peak result complies with AVG limit, AVG result is deemed

site :HC-CBO4
Condition :3m  ,Vertical
Mode :ac4d TX_5238MHz

Test By :Ling Chen

, Level (dBuVim)

FCC_15.407_AV

1

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150, 6170, 5190, 5210. 5230. 5250, 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5156.808 42.96 54.00 -11.84 21.54 21.42 Average
2 5214.350 94.32 - - 72.86 21.46 Average
Note:
1. Level = Read lLevel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :ac4l_TX_5236MHz Mode :ac4l_TX_5238MHz
Test By :Ling Chen Test By :Ling Chen
430Level (dBuVim) 43pLevel (dBuim)
113.8 113.8]
97.5] 97.5|
813 FCC_15.407_PK_HF 813 FCC_15.407_PK_HF
JLLALLN Ty gl B ] e
65.0 3 65.0
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8) 48.8|
32.5] 32.5]
16.3 16.3
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000 36000, 40000 1000 4000. 8000. 12000.  16000. 20000 24000 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark Mo.  Freguency  Level Limit Over Read Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m dB dBuvV dB MHz dBuv/m  dBuV/m 8 dBuv a8
1 10460.000 67.68  68.20 -8.68 75.41 -7.81  Peak 1 10460.000 62.37  68.20 -5.83 78.18 -7.81  Peak
2 15690.000 44,64 54.00 9.36 47.77 3.3 Average 2 15690.000 45.26  54.00 -8.74 48.39 -3.13  Average
3 15690.000 58.99  74.00 -15.01 62.12 -3.13  Peak 3 15690.000 60.67  74.00 -13.33 63.80 -3.13  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
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Report No.: 2570523R > DE KRA

site :HC-CBO4 site :HC-CBO4
Condition :3m ,Horizontal Condition :3m  ,Horizontal
Mode 1ac40_TX_5278MHz Mode 1ac40_TX_5278MHz
Test By  :Ling Chen Test By  :Ling Chen
430Level [dBuVim) 430Level [dBuVim)
113.8 113.8
1
97.5| 97.5| 1
81.3) 81.3)
T, FeisaurER|
65.0) 65.0)
L FCC_15.407_AV.
48.8) 48.8)
32.5] 32.5]
16.3| 16.3|
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
Mo. Freguency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuV dB MHz dBuv/m  dBuV/m d8 dBuV d8
1 5254950  1@4.63 ------  ------ 83.15 21.48  Peak 1 5255.100 95.09 - oo 73.61 21.48  Average
2 5401.500 63.76  74.00  -10.24 42.20 21.56  Peak 2 5352.150 44.53  54.00 -9.47 23.00 21.53  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
. Site :HC-CBR4
Site :HC-CBe4 Condition :3m  ,Vertical
Condition :3m  ,Vertical Mode \2cdd TX 5270MHz
Mode :ac4l_TX_5278MHz Test By :Ling Chen
Test By :Ling Chen
130Level [dBuvim)
43gLevel (dBuVim)
138
113.8
7.5 4
97.5]
81.3]
81.3)
65.0
65.0) FCC_15.407_AV
48.8)
48.8)
32.5]
32.5]
16.3|
16.3|
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level
""""""""""""""""""""""""""""""""""""" MHz dBuv/m  dBuV/m B8 dBuv B
MHz dBuV/m  dBuV/m B dBuvV dB
1 5285.400 94,51 ooon oe- 73.02 21.49  Average
1 5284.056  104.85  ------ - 82.56 21.49  Peak 2 5352.758 43.35  54.08 -10.65 21.82 21.53  Average
2 5393.850 64.40  74.00 -9.60 42.85 21.55  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

to comply with AVG limit. 5. The other emission levels were very low against the limit.

. The other emission levels were very low against the limit.

w
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Site :HC-CBa4 Site :HC-CBa4
Condition :3m ,Horizontal Condition :3m ,Vertical
Mode 1acdd_TX_5270MHz Mode 1acdd_TX_5270MHz

Test By  :Cyril Chen Test By  :Cyril Chen

o Level (dBuvim)

o Level (dBuvim)

1
113.8] 113.8]
97.5| 97.5|
813 FCC_15.407_PK_HF 813 FCC_15.407_PK_HF
maurre e e e | JLCAL 08T S 5 S S S O o B B
650 650 3
3 FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8 488
32.5] 32.5]
16.3] 16.3]
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
Mz dBuV/m  dBuV/m d8 B & Mz dBuV/m  dBuV/m d8 B &
1 16540.806  67.91  68.20  -0.29  75.59  -7.68  Peak 1 10540.808  65.39  68.20  -2.81  73.07  -7.68  Peak
2 158le.eee  42.93  54.00  -11.87  46.81  -3.88  Average 2 15810.808  45.46  54.00  -8.54  48.54  -3.88  Average
3 15810.000  56.89  74.00  -17.20  59.88  -3.08  Peak 3 15810.000  59.96  74.80  -14.84  63.64  -3.08  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site {HC-CB4 ?itz, ) f:C'CBMH . "
Condition :3m ,Horizontal ondition :3m ~ ,Horizonta
Mode :acdB_TX_5310MHz Mode 1ac4d_TX_5310MHz
Test By :ling Chen Test By  :Ling Chen
43pLevel (dBuVim) 43pLevel [dBuVim)
113.8] 138
97.5| 97.5| 1
81.3] 81.3]
5.0 65.0]
488 488
32.5] 325
16.3] 163
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 5160 5190. 5210. 5230. 5250. 5270. 5&%?}“2%"(‘_3"2&1}“ 5350. 5370. 5390. 5410. 5430. 5480
Frequency (MHz)
No. Frequency Llevel  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read ~ Factor  Remark
B Uit e line  Limit  Level
ine imi eve
o dBav/m  dBul/m - . - Mz dBuV/m  dBuV/m d8 B &
1 5387.750  102.74  ----ee --eeo- 81.23 21.51  Peak ; é;gé':gg 2;5; noe sas ;;;; iz ﬁve”age
2 5355.900 64.24  74.00 -9.76 2.71 21.53  Peak : : . e : : verage
Hote: :Uti: 1 - Read Level + F
1. Level = Read Level + Factor by FEVE - :" E"EF + a‘“z ble L . .
2. Factor = Antenna Factor + Cable Loss - Preamp Factor - Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
; - to comply with AVG limit.
to comply with AVG limit. S o com oh ve my L inet the Limit
5. The other emission levels were very low against the limit. - The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode ;acd@_TX_5318MHz

Test By :Ling Chen

site :HC-CBO4
Condition :3m  ,Vertical
Mode :ac4d TX_5318MHz

Test By :Ling Chen

Level (dBuVim)

43gLevel (dBuVim) !
138
113.8]
97.5| 1
97.5|
81.3]
81.3]
65.0|
65.0
48.8|
48.8|
325
32.5]
16.3|
16.3
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency Level Limit QOver Read Factor Remark Line Limit Level
Line Limit N
————————————————————————————————————————————————————————————————————— MHz dBuv/m  dBuV/m B dBuvV d8
MHz dBuv/m  dBuV/m B8 dBuv B
1 5325.450 92.58  --om oe- 71.06 21.52  Average
1 5324180 101.88 ------  ------ 80.36 2152 Peak 2 5350.200 49.82  54.00 -4.18 28.29 21.53  Average
2 5356.850 63.23 74.08  -10.77 41.70 21.53  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG Limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site p— Site  :HC-CBo4
i 5 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Yod aean TX 53100
Mode :acdB_TX_5310MHz et By eeTen z
Test By :Cyril Chen est By :tyrat then
JgpLevel dBuvim) 430Level [dBuVim)
113.8 113.8
75| 97.5]
813 FCC_15.407
muurmenomg L r un— T
65.0 4
4
FCC_15.407_AV_HF 188 FCC_15.407_AV_HF
48.8| N
12.5| 32.5]
163 16.3|
1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000 12000. 'EUU“;,J“T,,UC“NMS:;]U“ 26000. 32000 36000. 40000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark Mo. Frequency  Level  Limit OQuer Read — Factor  Remark
; s Line Limit Level
Line Limit Level
dBuV/m  dBaV/m = 2By . MHz dBuv/m  dBuV/m B dBuv d8
i 5320 sa.00 071 0.59 760 Aversge 1 10620.000 49.51  54.00 -4.49 57.11 -7.60  Average
2 10620.000 62.19  74.08  -11.81 69.79 -7.60  Peak
2 66.01  74.00 -7.99 73.61 -7.60  Peak
5 15930 eee 4521 5408 579 1523 e aversge 3 15930.000 42,59 5400  -11.41 45.61 -3.02  Average
2 ce.80 7400 -15.11 101 Ser ook 4 15930.000 57.96  74.08  -16.84 60.98 -3.02  Peak
Note:

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

1. Level = Read Level + Factor

2. Factor Antenna Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :acd@d TX_5518MHz

Test By :Ling Chen

430Level (dBuvim)

FCC_15.407_PK
65.0)

5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690. 5710.5730. 5750
Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuv/m dB dBuVv dB
1 5459.150 60.92 74.00 -13.08 39.33 21.59 Peak
2 5470 . 000 64.03 68.20 -4.17 42.44 21.59 Peak
3 5524.875 185.22  ------  ------ 83.55 21.67 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site :HC-CBO4
Condition :3m  ,Horizontal
Mode 1ac4d TX_5518MHz

Test By :Ling Chen

Level (dBuVim)

13
13.8
97.5| 2
813
65.0)
FOC_15407_AV.
O |
488
325
16.3)
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5459.850 48.08 54.00 -5.92 26.49 21.59 Average
2 5525.300 95.81  seeees seeee- 74.12 21.69  Average
Note:

. Level - Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Bwe

5. The other emission levels were very low against the limit.
Site :HC-CB4 Site HC-CB4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode 1acd0_TX_5510MHz Mode 1acd0_TX_5510MHz
Test By :Ling Chen Test By :Ling Chen
430Level [dBuVim) 430Level [dBuVim)
138 138
3
97.5| 97.5| >
81.3) 81.3)
T 11 FCC_15.407_PK
65.0) 13, 65.
| FCC_15407_AV
48.8 48.8 1
325 325
16.3) 16.3)
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5459.500 58.83 74.00 -15.17 37.24 21.59 Peak 1 5459.500 46.15 54.00 -7.85 24.56 21.59 Average
2 5467.900 61.35  68.20 -6.85 39.76 21.59  Peak 2 5494.325 92.58  ------ -oooe- 70.89 21.61  Average
3 5495.025 101.76  ------ ------ 80.15 21.61 Peak
Note:
Hote: 1. Level = Read lLevel + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Report No.: 2570523R > DE KRA

. Site :HC-CB@d
Slte. . +HC-CB@4 ) Condition :3m ,Vertical
Condition :3m ,Horizontal Mode acd@_TX_5518MHz
Mode rac4@_TX_5518MHz 1 Che

Test By :Cyril Chen
Test By :Cyril Chen

Level (dBuVim)

430Level (aBuvim) 13
113.8
138
o75
97.5|
13 813 FCC_15.407_PK_HF
FCC_15.407_PK_HF
65.0 2
65.0 3 FCC_15.407_AV_HF
FCC_15.407_AV_HF 1838
48.8)
32.5]
32.5]
16.3|
16.3|
1000 4000. 8000. 12000. 16000 20000 24000 28000 32000. 36000. 40000
1000 4000. 8000. 12000.  16000. 20000 24000 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MHz)
No. Frequency Llevel  Limit Over Read  Factor  Remark
No. Frequency Llevel  Limit Over Read  Factor  Remark Line Limit Lovel
Line Limit Level .
""""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m a8 dBuV a8
MHz dBuV/m  dBuV/m d8 dBuV a8
1 11620 48.72  54.00 -5.28 55.84 -7.12  Average
1 1le2e.e00 53.85  54.00 -8.15 60.97 -7.12 Average 2 11620.000 61.03  74.00  -12.97 68.15 7.2 Peak
2 11620.000 66.41  74.00 -7.59 73.53 -7.12 Peak 3 lesme 6281  68.20 530 6626 345 poak
3 16530.000 59.72  68.20 -8.48 63.17 -3.45  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit - Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.

Site +HC-CBa4 Site +HC-CBa4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode racd@_TX_5550MHz Mode racd@_TX_5550MHz
Test By :Ling Chen Test By :Ling Chen
130Level [@Buvim) 13gLevel (@Buvim)
138 3 138
97.5| 97.5| 2
813 813
T FCC_15.407_PK/
65.0 65.
1 4 FCOC_15,407_AV
et O e
43.8 43.8 1
32.5| 32.5|
163 163
5400  5430.5450.5470.5490.5510,5530.5550,5570.5590,5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510,5530.5550,5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MHz) Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark No.

Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m dB dBuvV dB MHz dBuv/m  dBuV/m dB dBuvV dB
1 5447.075 55.69  74.08  -18.31 34.11 21.58  Peak 1 5457.750 43.41  54.00  -10.59 21.82 21.59  Average
2 5464.850 56.85  68.20  -11.35 35.26 21.59  Peak 2 5565.550 97.45  ooiee ee- 75.65 21.88  Average
3 5565.980  106.92  ------ [ 85.12 21.88  Peak
4 5737.750 55.22  68.20  -12.98 32.92 2230 Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

2
3. Over Limit = Level - Limit Line
4 . The other emission levels were very low against the limit.

. The peak result complies with AVG limit, AVG result is deemed 5
to comply with AVG limit.
5. The other emission levels were very low against the limit

TEL : +886-3-582-8001 Page Number : 76 of 96
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Vertical
Mode ;acd@d_TX_5558MHz

Test By :Ling Chen

43gLevel (dBuVim)

FCC_15.407_PK.

4

5400  5430.5450.5470.5490.5510,5530.5550,5570.5590,5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz)

Site :HC-CBa4
Condition :3m  ,Vertical
Mode 1acdd_TX_5550MHz

Test By  :Ling Chen

o Level (dBuvim)

0
FCC_15.407 AV
1

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630. 5650. 5670.5690. 5710.5730. 5750
Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuY MHz dBuv/m  dBuV/m 8 dBuv a8
1 5430.975 54.36  74.80  -19.64 32.79 21.57  Pesk 1 5458.975 42,12 54.88  -11.88 20.53 21.59  Average
2 5467.825 55.21  68.20  -12.99 33.62 21.59  Peak 2 5565.375 9B.73 cemeem meeees 71.93 21.88  Average
3 5566.600  102.87 - - 81.07 21.89  Peak
4 5749.475 54.40  68.20  -13.80 32.97 22.33  Peak "
ote:
1. Level - Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit - Level - Limit Line to comply with AVG limit. . .
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit
to comply with AVG limit.
5. The other emission levels were very low against the limit
site :HC-CBO4 site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :acd_TX_5550MHz Mode :acd_TX_5550MHz
Test By :Cyril Chen Test By :Cyril Chen
430Level [dBuVim) 430Level [dBuVim)
113.8 113.8
97.5] 97.5]
813 FCC_15.407_PK_HF 813 FCC_15.407_PK_HF
65.0 3 65.0 2
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8 48.8
32.5] 32.5]
16.3| 16.3|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark No. Freguency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m B dBuV d8 MHz dBuv/m  dBuV/m B dBuV d8
1 11100.000 53.75  54.00 -8.25 60.69 -6.94  Average 1 11100.000 47.93  54.00 -6.87 54.87 -6.94  Average
2 11100.000 66.24  74.00 -7.76 73.18 -6.94  Peak 2 11100.000 61.11  74.80  -12.89 68.85 -6.94  Peak
3 16650.000 59.46  68.20 -8.74 62.96 -3.58  Peak 3 62.43  68.20 -5.77 65.93 -3.58  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Horizontal
Mode 1acdd_TX_5670MHz

Test By  :Ling Chen

130L€vel (aBuvim)

T 15.407_PK/

5400  5430.5450.5470.5490.5510.5530.5550.5570.,5590.5610.5630.5650. 5670.5690.5710.5730. 5750

Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5684.200 1e7.1@¢  ------  ------ 84.96 22.14 Peak
2 5727.9875 67.86 68.20 -0.34 45.59 22.27 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1acdd_TX_5670MHz

Test By  :Ling Chen

130L8vel (@Buvim)

T T 11 15.407_PK
2

5400  5430.5450.5470.5490.5510.5530.5550.5570,5590.5610.56 30.5650.5670.5690.5710.5730. 5750

Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5686.650 183.74 ------ ------ 81.58 22.16 Peak
2 5725.850 61.51 68.20 -6.69 39.24 22.27 Peak

Note:

1. Level = Read lLevel + Factor

2. Factor = Antenna Factor + (able Loss - Preamp Factor

3. Over Limit = level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBo4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 1acd@_TX_5670MHz Mode :ac4l_TX_5678MHz
Test By  :Cyril Chen Test By :Cyril Chen
430Level (aBuvim) 43gLevel (dBuVim)
113.8 113.8
97.5] 97.5]
813 FCC_15.407_PK_HF
JLLL [ Ty g g N Yy O B S S [ B R
65.0|
3 FCC_15.407_AV_HF FCC_15.407_AV_HF
488 488
32.5] 32.5]
16.3| 16.3|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000.  16000. 20000 24000 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No.  Freguency Level Limit Qver Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m MHz dBuV/m  dBuV/m d8 dBuV dB
1 11340.000 51.95  54.00 -2.85 58.37 -6.42  Average 1 11348.000 46.29  54.88 -7.71 52.71 -6.42  Average
2 11340.000 64.05  74.00 -9.95 70.47 6.42  Peak 2 11340.000 60.36  74.00  -13.64 66.78 -6.42  Peak
3 17010.000 56.70  68.20  -11.58 60.35 -3.65  Peak 3 17018.000 68.70  68.20 -7.58 64.35 -3.65  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit

w

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBa4
Condition :3m ,Horizontal
Mode ;acd@d_TX_5718MHz

Test By :Cyril Chen

Level (dBuVim)

13

FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11420 . 000 53.40 54.00 -8.68 59.64 -6.24 Average
2 11420.000 65.81 74.00 -8.19 72.05 -6.24 Peak
3 17130. 000 58.84 68.20 -9.36 62.34 -3.50 Peak
Hote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1acdd_TX_5718MHz

Test By  :Cyril Chen

o Level (dBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HE

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11420 48.09 54.00 -5.91 54.33 -6.24 Average
2 11428.000 60.74 74.00 -13.26 66.98 -6.24 Peak
3 1713e.000 61.87 68.20 -6.33 65.37 -3.50 Peak

Note:

1. Level = Read lLevel + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit.
Site :HC-CBa4 Site :HC-CBad
Condition :3m ,Horizontal Condition :3m ,Vertical
Mode :ac4@_TX_5755MHz Mode :ac4@_TX_5755MHz
Test By :ling Chen Test By :Ling Chen
4gLevel (dBuvim) 4ggLevel (dBuvim)
138 4 138 .
a75 a75
813 813 3
5 FCC_OOBE_PK. B FCC_OOBE_PK
65.0 7 65.0
o ! 7
i -
8.8 8.8
325 325
163 163
5535 5600 5700, 5800 5900. 5000, 6035 5535 5600. 5700, 5800 5900. 5000, 6035
Frequency (Miz) Frequency (Miz)
No. Frequency Llevel  Limit Over Read  Factor  Remark No. Frequency Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 MHz dBuV/m  dBuV/m a8 dBuV a8
1 s618.000 63.18  68.20 518 41.15 21.95  Peak 1 5635.250 57.48  68.20  -10.72 35.49 21.99  Peak
2 5653.500 59.44 70.80 -11.36 37.38 22.06 Peak 2 5651.000 57.29 68.95 -11.66 35.25 22.04 Peak
3 s723.750 33 11935 -37.82 60.07 22.26  Peak 3 5719.250 80.27 110.59  -30.32 58.02 22.25  Peak
4 5769.000 34 e 85.93 22.39 Peak 4 5749.250 105.38 ------ - 83.97 22,31 Peak
5 5851.500 .03 118.78  -50.75  45.40 22.63  Peak 5 5852.250 65.05 117.87  -52.02  42.42 22.63  Peak
6 5923.000 76 69.69 -8.93 37.93 22.83  Peak 6 5922.250 55.32  70.24  -14.92 32.49 22.83  Peak
7 5933.750 79 68.20 -7.41 37.92 22.87 Peak 7 5956.500 56.39 68.20 -11.81 33.46 22.93 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :acd@ TX_5755MHz

Test By :Cyril Chen

43gLevel (dBuVim)

FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuv/m dB dBuVv dB
1 11510. eee 53.66 54.00 -8.34 59.72 -6.06 Average
2 11518 66.31 74.00 -7.69 72.37 -6.06 Peak
3 17265 . 000 59.05 68.20 -9.15 62.38 -3.33 Peak
Note:

1. Level = Read Level + Factor

2. Factor Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

site :HC-CBO4
Condition :3m  ,Vertical
Mode 1ac4d TX_5755MHz

Test By :Ling Chen

, Level (dBuVim)

FCC_15.407_PK_HF
maurm e e T

FCC_15.407_AV_HF

1000 4000. 8000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11518.000 48.11 54.00 -5.89 54.17 -6.06 Average
2 1151e.ee0 62.28 74.00 -11.72 68.34 -6.06 Peak
3 17265, 61.18 68.20 -7.18 04.43 -3.33 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit.
Site :HC-CB@4 Site :HC-CB@4.
Condition :3m sHorizontal Condition :3m sVertical
Mode :acd@_TX_5795MHz Mode :acd@_TX_5795MHz
Test By :ling Chen Test By :ling Chen
430Level (dBuVim) 430Level (dBuVim)
138 1 138 n
97.5| 97.5|
813 813
FCC_OOBE_PK > FCC_OOBE_PK
65.0 65.0
1 7
) 4 I e s
48.8 48.8
325 325
16.3 16.3
5535 5600. 5700, 5800 5900, 6000. 6035 5535 5600. 5700, 5800 5900, 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5645.500 57.77 68.20 -10.43 35.74 22.03 Peak 1 5551.500 54.27 -13.93 32.52 21.75 Peak
2 5651.500 56.27 69.32 -13.e5 34.23 22.04 Peak 2 5654.000 53.08 -18.09 31.02 22.06 Peak
3 5701.500 61.28  105.62 -44.42 39.01 22.19 Peak 3 5712.750 57.52 -51.25 35.38 22.22 Peak
4 5809.250 107.65  ------ ------ 85.14 22.51 Peak 4 5811.500 105,12 ------ ---oe- 82.61 22.51 Peak
5 5853.000 74.79  115.36 -40.57 52.15 22.64 Peak 5 5850.250 70.42 -51.21 47.79 22.63 Peak
6 5922.000 59.92 78.43 -10.51 37.e9 22.83 Peak 6 5921.750 57.75 -12.86 34.92 22.83 Peak
7 5934.250 62.62 68.20 -5.58 39.75 22.87 Peak 7 5937.000 58.48 -9.72 35.60 22.88 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2570523R

D DEKRA

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :acd@ TX_5795MHz

Test By :Cyril Chen

Site :HC-CBa4
Condition :3m ,Vertical
Mode 1acdd_TX_5795MHz

Test By  :Ling Chen

o Level (dBuvim)

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit

v

430Level (dBuVim) 138
113.8] 97.5|
a5 81.3] FCC_15.407_PK_HF
813 FCC_15.407_PK_HF 80 ? i FCC_15.407_AV_HF
65.0 2 3 488
FCC_15.407_AV_HF
48.8] 32.5
32.5| 16.3]
16.3 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level
No. Frequency  level  Limit Over Read  Factor  Remark | e eeiimmeoo cmmmmeo ememims ememme smemmeee memmee aeemeeas
Line  Limit  Level Mz dBuv/m  dBuV/m d8 B &
Mz dBuv/m  dBuV/m d8 B & 1 11590.606  46.97  54.00  -7.83  53.80  -6.83  Average
2 11590.888  61.44  74.0  -12.56  67.47  -6.83  Peak
1 11590.606  53.24  54.00  -0.76  59.27  -6.83  Average 3 17385.000  60.73  68.20  -7.47  63.92  -3.19  Peak
2 11590.886  66.15  74.00  -7.85  72.18  -6.83  Peak
3 17385.000  58.99  68.20  -9.21  62.18  -3.19  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit
to comply with AVG limit.
5. The other emission levels were very low against the limit
site {HC-CBa4 Site ~ HC-CBos
Comcition am o ortzontel Condition :3m ,Horizontal
Mode 1ac80_TX_5210MHz ?Ud: s fi?gafl:*521BMHz
Test By :Ling Chen est By :ling Chen
12pLeve aBuvim) 43oLevel @BuVim)
113.8 113.8]
2
75| 97.5| 3
813
813 FCC_15.407_PK
1 65.0
> W“"M"‘M FCC 154074
48.8| 488
125 32.5]
163 16.3]
5000  5030. 5050, 5070, 5090, 5110. 5130. 5150, 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000 5030. 5050. 5070. 5090. 5110 59,12,,2:.33"2;1? 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)
Mo. Frequency Level  Limit Over Read  Factor  Remark No.  Frequency — level  Limit Over Read — Factor  Remark
; T Line  Limit  Level
Line  Llimit  tevel | e Umtlewel
Mz dBuv/m  dBuV/m a8 aBuv " 1z dBu¥/m  dBuV/m @ BV a8
1 5147750 66.99  74.8  -7.61  45.57 2142 Peak 1 oo avey et e mm Bl feree
2 5185.400 101.54  ------ —---e- 80.18 21.44 Peak . L it . . wverage
Note:
Note:
1 Level — Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor o r+ Ceb
= rr e 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line s
2

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 81 of 96




Report No.: 2570523R

D DEKRA

Site :HC-CBo4
Condition :3m  ,Vertical
Mode :acB0_TX_5210MHz
Test By :Ling Chen

43gLevel (dBuVim)

FCC_15.407_PK
1

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300

Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5127.950 66.43 74.00 -7.57 45.82 21.41 Peak
2 5189. 9 100.13  ------ ------ 78.69 21.44 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site :HC-CBO4
Condition :3m  ,Vertical
Mode :ac80_TX_5218MHz
Test By :Ling Chen

430Level (dBuvim)

FCC_15.407_A

5000 5030. 5050. 5070, 5090. 5110. 5130. 5150, 5170, 5190, 5210. 5230. 5250 5270. 5300
i

Trequency (MHz}

Remark

Average
Average

No. Frequency Llevel  Limit Over Read  Factor
Line Limit Level
MHz dBuV/m dBuv/m dB dBuVv dB
1 5145.200 52.80  54.00 -1.28 31.38 21.42
2 5186.458 89.62  ------ a-eee- 68.18 21.44
Note:
1. Level = Read lLevel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the 1imit. 5. The other emission levels were very low against the limit.
Site +HC-CBa4 Site +HC-CBa4
Condition :3m ,Horizontal Condition :3m ,Vertical
Mode 1ac80_TX_5210MHz Mode 1ac80_TX_5210MHz
Test By :ling Chen Test By :ling Chen
130Level [dBuVim) 430Level [dBuVim)
138 138
97.5| 97.5|
813 FCC_15.407_PK_HF
JLLIL [N gy iy ) 1B
65.0
k] FCC_15.407_AV_HF FCC_15.407_AV_HF
488 488
325 325
16.3) 16.3)
1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 66.48 68.20 -1.72 74.36 -7.88 Peak 1 61.94 68.20 -6.26 £9.82 -7.88 Peak
2 15630.000 4@.33 54.00 -13.67 43.50 -3.17 Average 2 15630.000 42.16 54.00 -11.84 45.33 -3.17 Average
3 15630. 000 55.01 74.00 -18.99 58.18 -3.17 Peak 3 15630.000 56.71 74.00 -17.29 59.88 -3.17 Peak
Hote: Hote:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit

w

to comply with AVG limit.

. The other emission levels were very low against the limit.
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Site :HC-CBa4 .
Condition :3m  ,Horizontal Site  HC-CBO4
Mode {ac8a_TX 5290MHz Condition :3m  ,Horizontal
Test By  :Ling Chen Mode +ac80_TX_529@MHz
Test By :Ling Chen
o Level (dBuvim)
1 3pLevel (dBuVim}
113.8]
113.8]
L
97.5|
97.5|
1
81.3]
i e |y | 813
65.0 — =
M 50
48.8|
48.8|
32.5]
32.5]
16.3]
16.3]
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark .
Line Limit Lovel Mo. Frequency  Level  Limit Over Read  Factor  Remark
777777777777777777777777777777777777777777777777777777777777777777777 Line Limit Level
MHz dBuV/m dBuV/m dB dBuV L
MHz dBuV/m dBuV/m dB dBuV dB
1 5312.700 99.20 - - 77.69 21.51 Peak
2 5352.758  66.74  74.00 726 45.21 2153 Peak 1 5307.456  88.89  -----0ooeoe 67.38  21.51  Average
2 5350.508  53.30  54.00  -0.78  31.77  21.53  Average
Note: .
1. Level - Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3 Over Limit — Level - Limit Line i gacm[l lAhEer:na iacttrl' + (Epe Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed b T:E” lz“ = 1EVE 'l_m”_ ;”:VG Limis. AV Lt s deencd
to comply with AVG limit. . The peal re?uhtA;ngllés wit imit, result is deeme
5. The other emission levels were very low against the limit. to comply with AVG limit. . .
5. The other emission levels were very low against the limit.
Site {HC-CBO4 Site {HC-CBO4
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :ac88_TX_5290MHz Mode :ac88_TX_5290MHz
Test By :ling Chen Test By :ling Chen
430Level (dBuVim) 430Level (dBuVim)
113.8] 113.8]
1
97.5| 97.5|
1
81.3] 81.3]
2 CC_T5.AU7_PK]|
= ety s s -
48.8| 48.8|
32.5] 32.5]
16.3 16.3
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line  Limit  Level Line  Limit  Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5312.850 98.36  ------ - 76.85 21.51 Peak 1 5307.458 87.77 ------ - 66.26 21.51 Average
2 5359.35  66.71  74.80  -7.29  45.18  21.53  Peak 2 5350.5 51.51  54.00 29.98  21.53  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read lLevel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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site {HC-CBa4 Ste - Hc-chas
- ; Condition :3m  ,Vertical
Condition :3m ,Horizontal
: Mode 1ac80_TX_5290MHz
Mode :ac80_TX_529@MHz Teet By oot
Test By :Cyril Chen Yoy
Level (dBuVi
43gLevel (dBuVim) 130 8vel (dBuVim)
113.8]
113.8]
os o75
813
813 FCC_15.407
] J 11 1T 65.0]
65.0]
o " 4 FCC_15.407_AV_HF
488 i
325] 32.5]
163 16.3]
1000 4000. 8000. 12000. 16000 20000. 24000. 28000 32000. 36000. 40000
1000 4000. 8000. 12000. 16000_ 20000, 24000, 28000. 32000. 36000. 40000 Frequenty (MH2)
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark Mo.  Frequency  level  Limit Over. Read ~ Factor  Remark
; = Line Linit Level
Line Linit level | e Hme el
e avm 4B/ e o P Mz dBuv/m  dBuV/m d8 4BV a8
1 16580.808  65.03  68.20 317 72.67  -7.64  Peak ; igéjg'ggg 21':3 ?i's: ;2'32 Ej'gi 'i':: ;:::
2 15870.000  53.65  74.0  -20.35  56.70  -3.05  Peak ' : : : : :
Note:
Note:
1. Level = Read Level + Factor 1. Level = Read Level + Facton
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor = rr e
3. Over Limit = Level - Limit Line 3. Ouer Limit - level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
: - to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit. ¥ 8
Site :HC-CBa4 Site :HC-CBad4
Condition i3m ,Horizontal Condition :3m ,Horizontal
Mode :ac88_TX_5530HHz Mode +ac88_TX_5530HHz
Test By :Ling Chen Test By :Ling Chen
430Level (dBuVim) 430Level (dBuim)
138 138
3
97.5| 97.5| 2
81.3] 81.3]
—— FCC_15.407_PK
65.0}
48.8|
32.5] 32.5]
16.3] 16.3]
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuv/m  dBuV/m 4BV a8 Mz dBuv/m  dBuV/m d8 4BV a8
1 5447.958  66.94  74.00 -7.86 4536  21.58  Peak 1 S458.625  53.39  54.00 31.88  21.59  Average
2 5469.825  66.34  68.20 -1.86 4475 21.59  Peak 2 5498.000  90.94 ----—- 69.33  21.61  Average
3 5505.175  1@1.33  ------ oooooo 79.71  21.62  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Qver Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit

w

. The other emission levels were very low against the limit.
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Site :HC-CBa4
Condition :3m ,Vertical
Mode +ac80_TX_553MHz

Test By  :Ling Chen

o Level (dBuvim)

FCC_15.407_PK|

5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5690.5710.5730. 5750
Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5458. 400 62.55 74.00 -11.45 48.97 21.58 Peak
2 5467.200 63.39 68.20 -4.81 41.80 21.59 Peak
3 5509.900 97.96 ------ - 76.32 21.64 Peak
Hote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

Site :HC-CBa4
Condition :3m ,Vertical
Mode :ac80_TX_5530MHz

Test By  :Ling Chen

o Level (dBuvim)

0
FCC_15,407 AV,

5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz)

Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5459.850 49.99 54.00 -4.81 28.40 21.59 Average
2 5506.40808 87.82 ------ - 66.208 21.62 Average
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + (able Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

to comply with AVG limit.
. The other emission levels were very low against the limit

w

5. The other emission levels were very low against the limit
) Site {HC-CBa4
Site :HC-CBe4 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Vode \3080 TX 5530MHz
Mode :ac80_TX_5530MHz Test By  :Cyril Chen
Test By :Cyril Chen
. Level (dBuvim)
43pLevel (dBuim) 1
138
113.8]
97.5|
97.5|
813 813 FCC_15.407_PK_HF
- FCC_15.407_PK_
UL T UL UL T Ll | E— 650
65.0 2 2 i FCC_15.407_AV_HF
FCC_15.407_AV_HF 188
48.8|
32.5]
32.5]
16.3]
16.3]
1000 4000. 8000. 12000, 16000, 20000, 24000, 26000, 32000. 36000. 40000
1000 4000. 8000. 12000. 16000 20000. 24000. 28000. 32000. 36000. 40000 Frequency (MHz)
Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark
No. Frequency  level  Limit Over Read  Factor  Remark Line fmit Lovel
Line Linit Level e
""""""""""""""""""""""""""""""""""""" Mz dBuv/m  dBuV/m d8 B &
Mz dBuv/m  dBuV/m d8 4BV a8
1 11060.608  44.83  54.00 -9.17  51.86  -7.83  Average
1 1eco.o00 58.77. 54.00 -3.23 57.80 7.3 Aversge 2 11060.000 58.84  74.80  -15.96 65.07 -7.83  Peak
2 11060.00 63.99 7400 -10.e1  71.2  -7.03  Peak 3 16590.808  58.26  68.20 -9.94 6173 -3.47  Peak
3 16590.808  51.88  68.20  -16.32  55.35  -3.47  Peak
. Note:
Note: 1. Level - Read Level + Factor
1. Level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3 Over Limit - Lewel - Limit Line
3. Over Limit - Level - Limit Line . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :HC-CBa4 Site :HC-CB@4
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :ac80_TX_5610MHz Mode :ac80_TX_5610MHz
Test By :ling Chen Test By :Ling Chen
430Level [dBuVim) 430Level [dBuVim)
138 138
3
97.5| 97.5| 2
81.3 81.3
T L 15.407_PK
65.0 — 65.0
oy FCC_15407_AV.
I I
48.8 48.8
325 325
16.3) 16.3)
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
Ho. Frequency Level Limit QOver Read Factor Remark Ho. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5452.150 62.44 74.00 -11.56 48.86 21.58 Peak 1 5458.625 47.38 54.00 -6.62 25.79 21.59 Average
2 5466.675 62.66 68.20 -5.54 41.e7 21.59 Peak 2 5643.075 93.28  ------  ------ 71.17 22.03 Average
3 5596.350 183.37  ------ - 81.48 21.89 Peak
4 5730.225 67.27 68.20 45.00 22.27 Peak
Note:
1. Level = Read lLevel + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.

Site :HC-CB@4 Site JHC-CBe4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :ac8@_TX_5618MHz Mode :acB@_TX_5616MHz
Test By :Ling Chen Test By :Ling Chen

Level (dBuVim) Level (dBuV/m)

134 13
138 138
3
97.5| 97.5| P!
81.3] 81.3]
T FCC_15.407_PK
65.0 4 i 65.
1 hods FOC_15.407_AV

483 488 1

32.5] 32.5]

16.3 16.3

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No.  Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB

1 5451.275 59.49  74.00 -14.51 37.91 21.58  Peak 1 5459.325 45.61  54.08 24.82 21.59  Average

2 5467.200 59.47  68.20 -8.73 37.88 21,59  Peak 2 5588.650 89.26  ------ 67.34 21.86  Average

3 5596.350 99.38  ------ - 77.49 21.89  Peak

4 5732.150 59.53  68.20 37.25 22.28  Peak

Note:
1. Level = Read Level + Factor

Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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site :HC-CBO4
Condition : ,Horizontal
Mode TX_5610MHz
Test By  :Cyril Chen

o Level (dBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HF

Frequency (MHz)

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000.

36000. 40000

Site :HC-CBa4
Condition :3m ,Vertical
Mode :ac80_TX_5618MHz

Test By  :Cyril Chen

o Level (dBuvim)

FCC_15.407_PK_HF

FCC_15.407_AV_HE

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

. The other emission levels were very low against the limit.

No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Linmit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
Mz dBuv/m  dBuV/m d8 B & Mz dBuv/m  dBuV/m d8 B 8
1 11220.600  51.56  54.88  -2.44  58.24  -6.68  Average 1 11220.600  45.69  54.88  -8.31  52.37  -6.68  Average
2 11220.68  64.91 74.00  -9.89  71.59  -6.68  Peak 2 11220.6e6  58.92 74.00  -15.88  65.60  -6.68  Peak
3 16830.800  51.08  68.20  -17.12  54.65  -3.57  Peak 3 16830.800  59.37  68.20  -8.83  62.94  -3.57  Peak
Note: Note:
1. Level - Read level + Factor 1. Level - Read level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = level - Limit Line 3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBO4 Site | HC-CBa4
Condition :3m ,Horizontal Condition :3m Vertical
Mode 1ac80_TX_5690MHz ?Zji s jﬁ(szTﬁgz:99MHz
Test By :Cyril Chen ¥ty
. Level (dBuvim)
13 Level (dBuVim) 1
138
113.8]
97.5|
97.5|
813 81.3 FCC_15.407_PK_HF
FCC_15.407_PK_HF
W 65.0)
65.0] 2 3 FCC_15.407_AV_HF
FCC_15.407 AV HF
48.8|
48.8|
32.5]
32.5]
16.3]
163
1000 4000. 8000. 12000 16000 20000, 24000. 28000. 32000. 36000 40000 1000 4000 BOOD. AZ000. G000, N qaag T 20000 32000 36000 40000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency — Level  Limit Over Read — Factor  Remark
: . line  Limit  Level
line  Limit  Level | Hne U el
e o e e P P Mz dBuv/m  dBuV/m d8 B 8
1 11330.800  48.94 54.80  -5.86  55.26  -6.32  Average 1opEoh pas Shee B B 83 fercee
2 11380.80  62.86 74.00  -11.94  68.38  -6.32  Peak 3 Devooon  aadr  3o0 133 o521 aes b
3 17070.600  51.65  68.20  -16.55  55.21  -3.56  Peak : : : : : :
Hote: Note:
ore: 1. Level - Read Level + Factor
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor . r vt
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The pesk result complies with AVG limit, AVG result is deemed
: e to comply with AVG limit
to comply with AVG limit. s
5

. The other emission levels were very low against the limit.
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Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :ac80_TX_5775MHz

Test By :ling Chen

Level (dBuVim)

site :HC-CBO4
Condition :3m  ,Vertical
Mode :ac80_TX_5775MHz

Test By :Ling Chen

, Level (dBuVim)

13
113.8] 138
4 4
o1 o75
81.3]
81.3]
3 H . FCC_OOBE_PK
sso FCC_OOBE_PK. 650 MM, o7
i L
488 488
325 32.5]
16.3] 16.3
5535 5600. 5700. 5800. 5900. 6000. 6035 5535 5600. 5700. ;,eq“s,,f'fﬂgm 5900. 6000. 6035
Frequency (MHz)
No. Frequency Llevel  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read = Factor  Remark
: e Line Linit Level
Line Linit tevek€ .\ Une Hmdt dewel
i dBav/m  dBuv/m - By = Mz dBuV/m  dBuV/m d8 dBuV a8
1 seatooe 6453 65.%0 367 a5t .00 pesk 1 ssa1.eee  59.18  68.20 9.1 3737 2173 Peak
2 cesa7se  e3 7m0 603 412 aros  pomk 2 5654.808  57.50  71.17  -13.67  35.44  22.86  Peak
: : : : : : 3 5693.256  68.50 100.21  -31.71  46.33  22.17  Pesk
3 5693.256  73.72 100.21  -26.49  51.55  22.17  Peak
3 597 758 10838 e se 24y e 4 5809.000  100.85 ------  ------ 78.34 22,51 Peak
: : : : 5 s85e.256  70.72 121.63  -50.91  48.89  22.63  Peak
S 5854.250  74.86 112.51  -37.65  52.22  22.64  Peak
© sor 2we  eecs 7098 635 aiss 283 poak 6 5921.756  59.59  70.61  -11.82  36.76  22.83  Peak
7 cenase 6412 6520 Nes aios 2 peor 7 s931.888  60.47  68.20 -7.73  37.68  22.87  Peak
Note:
Note:
1. Level = Read Level + Factor 1. Level = Read Level + Facton
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor = o
. rE e 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line BT el e e th AVG 1imit. AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed - € pesk resut compies wi e result s deens
; e to comply with AVG limit.
to comply with AVG limit. S Tre op eion Tewel 1 inst the Limit
5. The other emission levels were very low against the limit. - The other emission levels were very low against the Limi
Site {HC-CBa4 Site {HC-CBa4
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode 1ac80_TX_5775MHz Mode 1ac80_TX_5775MHz
Test By  :Cyril Chen Test By :ling Chen
130L€vel (aBuvim) 130L8vel (@Buvim)
113.8] 113.8]
97.5| 97.5|
813 FCC_15.407_PK_HF 813 FCC_15.407_PK_HF
L0 g S O B B | R
65.0) 2 65.0) 2 3
3 FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8| 48.8|
32.5] 32.5]
16.3] 16.3]
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency level  Limit Over Read  Factor  Remark No. Frequency level  Limit Over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBuV/m  dBuV/m d8 dBuV a8 MHz dBuV/m  dBuV/m d8 dBuV &
1 11550.00 50.76  54.00 -3.24 56.80  -6.84  Average 1 11550 46.86  54.00 7.14 5299 -6.84  Average
2 11550.888  63.41  74.00  -10.59  69.45  -6.84  Peak 2 11550.888  60.18  74.00  -13.82  66.22  -6.84  Peak
3 17325.000  56.31  68.20  -11.89  59.57  -3.26  Peak 3 17325.000  58.32  68.20 -9.88  61.58  -3.26  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
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Appendix E. Test Result of Radiated Emissions Co-location

WWAN LTE + WiFi 2.4 GHz
30 MHz ~ 1 GHz:

Site +HC-CBO2
Condition :3m  Horizontal
Mode {LF_WWAN LTE+WLAN_2.4G

Test by  :Scott Chang

Level {dBuVim)

3. Over Limit
4. Aux Factor

Level - Limit Line
Convert E (dBuVm) to EIRP (dBm)

= 187 + 20log(3) - 104.8 = 11.8 dB
5. The other emission levels were very low against the limit.

are very low against the limit.

700
60.0
FCC_CLASS_B_QP
50.0
a00| — 1
3 IS
2 B s
300
200
100
30 100, 200. 300 400, 500, 600 700 800, 00, 1000
Frequency (MHz)
No. Frequency  Level Limit over Read Factor  Remark
Line Limit Level

1 106.679 38.58  43.5 -4.92 44.71 -6.13 QP
2 199.993 34.12 43.58 -9.38 48.13 -6.81 QP
3 385.020 31.45 46.08 -14.55 31.1@ 2.35 QP
4 500.014 35.51  46.00 -10.49 32.55 2.96 QP
5 600.021 41.46  46.00 -4.54 36.11 5.35 QP
6 701.483 32.18 46.08 -13.82 25.21 6.97 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

6. The emission under 1GHz was not included since the emission levels

No.

Site :HC-CBe2
Condition :3m  Vertical
Mode TLF_WWAN LTE+WLAN_2.46

Test by  :Scott Chang

Level (dBuVim)

FCC_CLASS_B_QP

20.0|
10.0
30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Frequency  level  Limit over Read  Factor  Remark
Line Limit Level

1 94.311 37.03  43.50 -6.47 45.14 -8.11 QP
2 199.993 32.82 43.50 -18.68 38.83 -6.81 QP
3 300.000 32.07 46.00 -13.93 34.13 -2.86 QP
4 432.744 36.16  46.00 -9.99 34.46 1.64 QP
5 600.021 38.89  46.00 -7.11 33.54 5.35 QP
6 658.703 36.91 46.00 -9.89 308.69 6.22 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

a.

Aux Factor = Convert E (dBuVm) to EIRP (dBm)
= 107 + 20log(3) - 104.8 = 11.8 dB

The other emission levels were very low against the limit.

. The emission under 1GHz was not included since the emission levels

are very low against the limit.
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Above 1 GHz:

Site :HC-CBO2
Condition :3m ,Horizontal

:RBW:1000 kHz VBW:3800 kHz
Mode SHLAN_2.4G+WWAN LTE

Test by :Gary Liao

Level (dBuV/m)

87.5|
759 FCC_15,247_PK_HF
62.5|
1 FCC_15.247_AV_HF
500 3
] 5
375 2
25.0|
12.5|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8
1 1638.000 56.807 ------ oo 82.55  -26.48  Peak
2 2457.000 35.73 59.15  -23.42  Peak
3 3276.000  47.57 68.20  -20.63  Peak
4 4895.800  46.01 63.31  -17.38  Peak
5 4874.600  42.62 57.18  -14.48  Peak
6  7311.800  49.44 . . 57.32 -7.88  Peak
7 9743.000 50.56  74.08  -23.44  54.34 428 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

6. " i WYWAN signal, and the test result complias with limit -L3dBm.
Please refer to report number 2570523R-RFNAV025-N & 2570523R-RFNAVO25-0 for
more detailad information.

site 1HC-CB2
Condition :3m ,Vertical

:RBW: 10080 kHz VBW:3080 kHz
Mode SWLAN_2. AG+WWAN LTE

Test by :Gary Liao

Level (dBuVim)

87.5|

5.0 FCC_15.247_PK_HF

625 1

FCC_15.247_AV_HF
50.0
ER

37.5| 2

250

12.5|

1000 4000 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv a8

1 1638.008 61.43 - - 87.91 -26.48 Peak

2 2457.000 34.82 58.24 -23.42 Peak

3 3276.000 45.33 65.96 -20.63 Peak

4 4095.000 4562 cccoem oeeoen 62.92 -17.39  Peak

5 4874.000 4264  74.00  -31.36 57.12  -14.48  Peak

6  7311.000 49.56  74.00  -24.44 57.44 -7.88  Peak

7 9748.008 51.38 74.08 -22.78 55.58 -4.28 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

6. " is WWAN signal, and the test result complies with limit -13dBm.
Please refer to report number 2570523R-RFNAVO2S-N & 2570523R-RFNAV025-0 for
more detailed information.
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WWAN LTE + WiFi 5 GHz
30 MHz ~ 1 GHz:

Site +HC-CBO2
Condition :3m  Horizontal
Mode LF_WWAN LTE+HLAN_SG

Test by  :Scott Chang

Level {dBuVim)

2. Factor
3. Over Limit
4. Aux Factor

- Level - Limit Line

Convert E (dBuVm) to EIRP (dBm)

107 + 20log(3) - 184.8 = 11.8 dB

5. The other emission levels were very low against the limit.

are very low against the limit.

700

60.0

FCC_CLASS_B_QP
50.0
— 3
40.0)
2 4 5
3

300

200

100

30 100, 200. 300 00, 500 600 700 800 900. 1000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB

1 148.146 35.63  43.50 -7.87 38.43 -2.80 QP

2 199.993 33.85 43.58 -9.65 39.86 -6.81 QP

3 300.000 30.85 46.08 -15.15 32.91 -2.06 QP

4 429.349 35.07  46.00  -10.93 33.56 1.51  Qp

5 534.061 33.80  46.00  -12.20 30.24 3.56 QP

6 600.021 48.27 46.08 -5.73 34.92 5.35 QP
Note:
1. Level = Read Level + Factor

Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

6. The emission under 1GHz was not included since the emission levels

Site :HC-CBe2
Condition :3m  Vertical
Mode TLF_WWAN LTE+WLAN_5G

Test by  :Scott Chang

Level (dBuVim)

FCC_CLASS_B_QP

6
34 5
20.0
10.0
30 100, 200. 300. 400, 500, 600, 700. 800, 900. 1000
Frequency (MHz)
No. Frequency  Level Limit over Read Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB
1 95.766 34.92  43.50 -8.58 42.72 -7.88 QP
2 144.703 31.89 43.50 -11.61 34.84 -2.95 QP
3 382.401 36.29 46.00 -9.71 35.99 0.30 QP
4 441.232 36.32  46.00 -9.68 34.42 1.9 QP
5 522.663 34.27  46.00 -11.73 30.89 3.38 QP
6 658.703 38.46 45.00 -7.54 32.24 6.22 QP
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuvm) to EIRP (dBm)

107 + 201og(3) - 104.8 = 11.8 dB

5. The other emission levels were very low again

6. The emission under 1GHz was not included sinc
are very low against the limit.

Factor + Aux Factor

st the limit.
e the emission levels
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Above 1 GHz:

Site

Condition :3m

Mode
Test by

Level (dBuVim)

:HC-CB@2

JHorizontal
:RBW:1000 kHz VBHW:3000 kiz
HLAN_SG+HMWAN LTE

:Gary Liao

FCC_15.407_PK_HF

FCC_15.407_AV_HF

8000.  12000. 16000. 20000. 24000

Frequency (MHz)

Read

28000. 32000. 36000. 40000

Level

2 4
50
375
250
125
1000 4000
No.  Frequency
Mz
1 1638.000
2 2457.800
3 3276.000
4 1895.800
5 11510.000
6 17265.000
Note:

level  Limit Over
Line Limit
dBuV/m  dBuv/m a8
76.26  ----o- oo
62.56
53.92
60.20 ------

53.93  74.e@
52.73  68.20

1. Level = Read Level + Factor

. Factor

2

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

mere detailad information.

Antenna Factor + Cable Loss - Preamp Factor

Factor Remark
dB
-26.48 Peak
-23.42 Peak
-20.63 Peak
-17.38  Peak
-1.74  Peak
1.56  Peak

WAN signal, and the test result complies with limit -L3dBm.
to rapert number 2570523R-RFNAV025-N & 2570523R-RFNAV025-0 for

Site

Condition :3m

Mode
Test by

Level (dBuV/im)

:HC-CBO2

,Vertical

:RBW:10800 kHz VBW:3000 kHz
SHLAN_SG+HMWAN LTE

:Gary Liao

2 4 FCC_15.407_AV_HF
500
37.5|
25.0
12.5|
1000 4000. 8000. 12000. 16000. 20000. 24000 28000. 32000. 36000. 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV B
1 1638.000 75.62  commem oeee 102.10  -26.48  Peak
2 2457.000 55.90 79.32  -23.42  Peak
3 3276.000 50.91 71.54  -20.63  Peak
4 4095.000 54.82 72.12  -17.38  Peak
5 11510.000 51.5  74.60  -22.50 53.24 -1.78  Peak
6 17265.000 52.75  68.20  -15.45 51.19 1.56  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with

AVG limit.

5. The other emission levels were very low against the limit.

6. "5 WA

WAN signal, and the test result complias with limit -13dBm.
Plzase refer to report number 2570523R-RFNAV0

N & 2570523R-RFNAVC

mare detailed information.
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WWAN LTE + Bluetooth
30 MHz ~ 1 GHz:

Site +HC-CBO2
Condition :3m  Horizontal
Mode LF_WWAN LTE+WLAN_BT

Test by  :Scott Chang

Level {dBuVim)

700
60.0
FCC_CLASS_B_QP
50.0
400 —{ 5 Y B
6
300
200
100
30 100. 200. 300 00, 500 600 700 800 900. 1000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB
1 84.951 36.65  40.00 -3.35 44.53 -7.88 QP
2 145.236 36.40 43.58 -7.18 39.36 -2.96 QP
3 428.379 35.74 46.08 -10.26 34.26 1.48 QP
4 500.014 35.26  46.00  -10.74 32.30 2.96 QP
5 600.021 38.51  46.80 -7.49 33.16 5.35 QP
6 739.555 31.82 46.08 -14.18 24.03 7.79 QP
Note:
1. Level = Read Level + Factor

2. Factor

3. Over Linit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

107 + 20log(3) - 184.8 = 11.8 dB

5. The other emission levels were very low against the limit.

Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

6. The emission under 1GHz was not included since the emission levels

are very low against the limit.

Site :HC-CBe2
Condition :3m  Vertical
Mode tLF_WWAN LTE+WLAN_BT

Test by  :Scott Chang

Level (dBuVim)

70

60.0

FCC_CLASS_B_QP
50.0
LY, — 3 4 6
1 2

30

20

10

30 100 200. 300. 400, 500, 600, 700. 800 900. 1000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBm dBm dB dBm dB

1 108.764 33.00  43.50  -10.50 38.76 -5.76 QP

2 199.993 31.83 43.50 -11.67 37.84 -6.81 QP

3 380.801 35.65 46.00 -10.35 35.39 0.26 QP

4 443.948 36.93  46.00 -9.07 34.91 2.2 QP

5 600.021 41.91  46.00 -4.09 36.56 5.35 QP

6 650.703 38.20 46.00 -7.80 31.98 6.22 QP
Note:

1. Level - Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor + Aux Factor

3. Over Limit = Level - Limit Line

4. Aux Factor = Convert E (dBuVm) to EIRP (dBm)

107 + 20log(3) - 104.8 = 11.8 dB

5. The other emission levels were very low against the limit.

6. The emission under 1GHz was not included since the emission levels
are very low against the limit.
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Above 1 GHz:

Site :HC-CBO2

Condition :3m ,Horizontal
:RBW:1000 kHz VBW:3800 kHz

Mode SWLAN_BT+WWAN LTE

Test by :Gary Liao

Level (dBuV/m)

87.5|

50| FCC_15,247_PK_HF

62.5| 3

FCC_15.247_AV_HF
50.0) 6
4

37.5| 2

25.0)

12.5|

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m dB dBuv dB

1 1638.000 78.98  ------ ------ 97.38 -26.48 Peak

2 2457.00@ 34.85 58.27 -23.42 Peak

3 3276.000 59.37 80.00 -20.63 Peak

4 4095.000 42,17 ------ 59.47  -17.3@  Peak

5 4804.000 52.42  74.08 67.17  -14.75  Peak

6  7206.000 47.92  74.00 55.91 -7.99  Peak

7 96068 . 000 50.26 74.00 54.82 -4.56 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

"is WWAN signal, and the tast rasult complias with limit -L3dBm.
Please refer to report number 2570523R-RFNAVO25-N & 2570523R-RFNAV025-0 for
mare datailed information.

site 1HC-CB2
Condition :3m ,Vertical

:RBW: 10080 kHz VBW:3080 kHz
Mode SWLAN_BT+WWAN LTE

Test by :Gary Liao

Level (dBuVim)

87.5|
750) FCC_15.247_PK_HF
62.5)
3 FCC_15,247_AV_HF
50.0 5 6
4

37.5| 2

25.0]

12.5]

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Frequency (MHz)
Wo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv a8

1 1638.000 70.95 ----em oeemeo 97.43  -26.48  Peak
2 2457.000 34.80 58.22  -23.42  Peak
3 3276.000 55.56 76.19  -20.63  Peak
4 4095.000 T 59.07  -17.39  Peak
5 4804.000 4582  74.00  -28.18 60.57  -14.75  Peak
6  7206.000 47.94  74.00  -26.06 55.93 -7.99  Peak
7 9668.000 50.48  74.60  -23.52 55.04 -4.56  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AV6 limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

is WWAN signal, and the test result complies with limit -13dBm.
S-N & 2570523R-RFNAVO

Pleaser to report number 2570523R-RFNAVO!
more detailed information

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Appendix F. Test Setup Photograph

<Radiated Emission>
Description: Front View of Radiated Emission Test Setup (30 MHz ~ 1 GHz)

= L Lt
- llsnnnwnn-!
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Description: Rear View of Radiated Emission Test Setup (30 MHz ~ 1 GHz)

TEL : +886-3-582-8001 Page Number
FAX : +886-3-582-8958
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Description:

z)

=

Front View of Radiated Emission Test Setup (Above 1 GH

Description: Rear View of Radiated Emission Test Setup (Above 1 GHz)
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